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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 Feb. 14, 2022 Initial Release

This test results were applied only to the test methods required by the standard.

The above Test Report is not related to the accredited test result by (KS Q) ISO/IEC 17025 and KOLAS(Korea
Laboratory Accreditation Scheme), which signed the ILAC-MRA.
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1. Test Regulations

The tests documented in this report were performed in accordance with FCC CFR § 2.1093, IEEE 1528-2013,
ANSI C63.26-2015 the following FCC Published RF exposure KDB procedures:

FCC KDB Publication 941225 D01 3G SAR Procedures v03r01

FCC KDB Publication 941225 D06 Hot Spot SAR v02r01

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 648474 D04 Handset SAR v01r03

- FCC KDB Publication 616217 D04 v01r02 (Proximity Sensor)

- FCC KDB Publication 865664 D01 SAR measurement 100 MHz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 690783 D01 SAR Listings on Grants v01r03

- FCC KDB Publication 971168 D01 Power Meas License Digital Systems v03r01
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

KOREA

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,Gyeonggi-do, 17383

031-645-6300

031-645-6401

2.2 Test Facilities

Our laboratories are accredited and approved by the following approval agencies

according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Testing No. KT197)

3. Information of the EUT

3.1 General Information of the EUT

SM-M236B/DS

Mobile Phone

A3LSMM236B
Application Type Class Il Permissive Change
Applicant SAMSUNG Electronics Co., Ltd.

F-TP22-03 (Rev.00)
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FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

4. Device Under Test Description

4.1 DUT specification

Device Wireless specification overview

Band & Mode

Operating Mode

Tx Frequency

GSM850 Voice / Data 824.2 Mz~ 848.8 Mz
GSM1900 Voice / Data 1 850.2 Mz~ 1 909.8 MH:
UMTS Band 5 Voice / Data 826.4 MHz~ 846.6 Mz
UMTS Band 4 Voice / Data 1712.4 Mz~ 1 752.6 Miz
UMTS Band 2 Voice / Data 1852.4 Mz~ 1 907.6 Mz
LTE Band 2 (PCS) Voice / Data 1850.7 Mz~ 1 909.3 Mz
LTE Band 4 (AWS) Voice / Data 1710.7 Wiz~ 1 754.3 Mz
LTE Band 5 (Cell) Voice / Data 824.7 Wz~ 848.3 Mz
LTE Band 12 Voice / Data 699.7 Mhz~715.3 Mz
LTE Band 17 Voice / Data 706.5 Mz~ 713.5 W
LTE Band 26 Voice / Data 814.7 Miz~ 848.3 Miz
LTE TDD Band 41 Voice / Data 2498.5 Iz ~2687.5 Mz
LTE Band 66 (AWS) Voice / Data 1710.7 Wz ~1779.3 W
NR Band n66 Voice / Data 17125 WMz ~1777.5 WMz
U-NII-1 Voice / Data 5180 Mz ~5 240 M
U-NII-2A Voice / Data 5260 Mz ~ 5 320 Mz
U-NII-2C Voice / Data 5500 Mz ~5720 Mz
U-NII-3 Voice / Data 5745 Mz ~ 5 825 Mz
2.4 @z WLAN Voice / Data 2412 Wz ~2 472 Mz
Bluetooth / LE 5.0 Data 2402 Mz ~2 480 Mz
NFC Data 13.56 Mz
Device Description
Serial Number
UMTS B4 Phablet, VA31813M
LTE B66 Phablet VA31825M
Device Serial Numbers
The manufacturer has confirmed that the devices tested have the same physical,
mechanical and thermal characteristics are within operational tolerances expected
for production units.

F-TP22-03 (Rev.00)
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4.2 Nominal and Maximum Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 D01v06.

A. 2G GSM850/1900

Voice Burst Average GMSK Burst Average 8-PSK

Mode/Band Antenna mir (ciBTn;) 17Tx 2'I'(>?Bn;’u)Tx 4Tx  1Tx 2T§<dBn;)Tx 4 Tx
Slot Slot Slot Slot Slot Slot Slot Slot Slot

coweprszoEsn | wan1 [l 8 {8 Lt b Lol
comeprsEoGeiso| vanz (M| S| S {50 20 2 BT 20 1208 Pas

B. UMTS Modes

Modulated Average (in dBm)

3GPP
Antenna Power Mode RMC HSDPA HSUPA
3GPP 3GPP
Rel'99 REV.5 REV.6 :
Max Power Maximum 245 24 22 23
Nominal 23.5 23 21 22
Maximum 225 22 20.5 21
UMTS RCV-ON Mode Nominal 215 21 195 20
Band 2 Main 2 Maximum 22 21 20 21
(1900 Miz) Hotspot Mode Nominal 21 20 19 20
. Maximum 22 21 20 21
Earjack Mode Nominal 21 20 19 20
. Maximum 22 21 20 21
Grip Sensor Mode Nominal 21 20 19 20
Max Power Maximum 245 24 24 23
Nominal 23.5 23 23 22
Maximum 225 22 22 21
UMTS RCV-ON Mode Nominal 215 21 21 20
Band 4 . Maximum 22.5 22 22 21
(1700 W) Main 2| Hotspot Mode Nominal 215 21 21 20
Eariack Mode Maximum 22.5 22 22 21
J Nominal 215 21 21 20
. Maximum 22.5 22 22 21
Grip Sensor Mode Nominal 215 21 21 20
UMTS . Maximum 25 24 24.5 24
Band5 | Mainl Max Power Nominal 24 23 235 23
F-TP22-03 (Rev.00) Page 7 of 80
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C. LTE Modes
Modulated Average (in dBm)
LTE Band  Antenna Max Power \ Hotspot Mode Grip-ON Ear Jack active
Maximum Nominal ‘ Maximum Nominal Maximum Nominal Maximum Nominal
LTE Band 2 Main 2 24.5 23.5 22.5 21.5 22.5 21.5 22.5 21.5
LTE Band 4 Main 2 24.5 23.5 20 19 20 19 20 19
LTE Band 5 Main 1 25.3 24.3 23.3 22.3 23.3 22.3 23.3 22.3
LTE Band 12 Main 1 25 24
LTE Band 17 Main 1 25 24
LTE Band 26 Main 1 25 24
LTE Band 41 Main 2 24.5 23.5 22.5 21.5 22.5 21.5 22.5 21.5
LTE Band 66 Main 2 24.5 23.5 20 19 20 19 20 19
D. 5G NR SUB 6

Modulated Average (in dBm)
NR Band Antenna Max Power Hotspot Mode Grip-ON Ear Jack active
Maximum Nominal ‘ Maximum Nominal Maximum Nominal Maximum Nominal
n66 Main 2 24 23 21.5 20.5 21.5 20.5 21.5 20.5
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4.3 Maximum 2.4 GHz, 5 iz WIFI output power

IEEE 802.11(in dBm)

F-TP22-03 (Rev.00)

a b g n ac
Mode ~
6~18 | 2> | 111 | 6~36 | 48~54 | Mcso | Mcs2 | Mcs4 MCS0 MCS | Mcs6 | MC
4 o s ot | mesen7 | MOS0 | mesa | MG 5 | s
Mbps Mbps Mbps
17
17 17 16
18 1 (e 16 | q9eh. | (11ch: | (1ich: | 15
(2ch: | ho ] (12ch 15 15 15 (12¢ch :
2.4GH 8, 16 8, 12ch: | 12ch: | 12ch: 8
z WIFI 13ch: | 12ch | 13ch : : | 1ach
2 o 2 8 8 8 3ch :2)
13ch 13ch 13ch :
2) 2) 2)
17
(36,
: 40ch: | 16 16 14
(gc\)/ll\jll-i s 02, | 0N ssen 45)3?1' 14 (3?1'4 (366'40 13
y , 13 cn cNn . . ch: ch:
ZBW) | 60ch ) 16 13) (36, 40ch - 13) 13) 13)
52,
60ch :
16.5)
15 14
15 (38ch (38ch:
WIFI (38ch+ 12 12 12, 12,
(40MH 62ch _'11’ (62ch : 11) 62ch: | 62ch: 12
ZBW) 102ch : 13) 12, 12,
' 102ch | 102ch
113) 113)
13
(58ch : 11) 11
(Upper Tolerance: target -1.5dB ~ +1.0 dB)
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4.3.1 RCV activated 2.4 Gz, 5 GHz WIFI output power

IEEE 802.11(in dBm)
Mode Band
RCV State b g n
13
13 13 . .
24GHZWIFI | 2.45GHz Active (12ch:8, | (12ch:813ch:2) | (2eh 'S’ 13ch:
13ch : 2)

5.2GHz
5GHz WIFI 5.3GHz
(20MHz BW) Active 12 12

5.5GHz

5.8GHz

5.2GHz
5GHz WIFI 5.3GHz 12 12
40MHz BW Active 38ch: 11
( ) [ ssonz ( ) (38¢ch : 11)

5.8GHz

5.2GHz
5GHz WIFI 5.3GHz
(80MHz BW) Active

5.5GHz

5.8GHz

(Upper Tolerance: target -1.5dB ~ +1.0 dB)

4.4 Maximum Bluetooth Power

Mode / Band | Modulated Average (dBm)

Maximum 16.0

Bluetooth (BR)
Nominal 15.0
Maximum 13.0

Bluetooth (EDR)
Nominal 12.0
Maximum 55

Bluetooth LE

Nominal 4.5

F-TP22-03 (Rev.00) Page 10 of 80



P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

4.5 DUT Antenna Locations

The overall dimensions of this device are > 9 X 5 cm. A diagram showing device antenna can be found in
SAR_setup_photos. Since the diagonal dimension of this device is > 160 mm and < 200 mm, it is considered a
“phablet”.

This model allows users to exchange data or media files with other Bluetooth enabled devices using Bluetooth,
which means they can connect to other Bluetooth enabled devices via Bluetooth tethering. Therefore, SAR test
was performed for additional simultaneous transmissions.

Head and Bluetooth Tethering SAR were evaluated for BT BR tethering applications.

Antenna \ Rear Front
Main 1 ANT GSM/GPRS/EDGE 850 Yes Yes Yes Yes Yes No
Main 2 ANT GSM/GPRS/EDGE 1900 Yes Yes Yes No Yes No
Main 1 ANT UMTS Band 5 Yes Yes Yes Yes Yes No
Main 2 ANT UMTS Band 4 Yes Yes Yes No Yes No
Main 2 ANT UMTS Band 2 Yes Yes Yes No Yes No
Main 2 ANT LTE Band 2 (PCS) Yes Yes Yes No Yes No
Main 2 ANT LTE Band 4 (AWS) Yes Yes Yes No Yes No
Main 1 ANT LTE Band 5 (Cell) Yes Yes Yes Yes Yes No
Main 1 ANT LTE Band 12 Yes Yes Yes Yes Yes No
Main 1 ANT LTE Band 17 Yes Yes Yes Yes Yes No
Main 1 ANT LTE Band 26 (Cell) Yes Yes Yes Yes Yes No
Main 2 ANT LTE TDD Band 41 Yes Yes Yes No Yes No
Main 2 ANT LTE Band 66 (AWS) Yes Yes Yes No Yes No
Main 2 ANT NR Band n66 Yes Yes Yes No Yes No
Sub2 ANT 2.4 Gz WLAN Yes Yes Yes No No Yes
Sub2 ANT 5 Gz WLAN Yes Yes Yes No No Yes
Sub2 ANT Bluetooth Yes Yes Yes No No Yes

Particular EUT edges were not required to be evaluated for Bluetooth Tethering and Hotspot SAR if the edges
were > 25 mm from the transmitting antenna according to FCC KDB 941225 D06v02r01 on page 2.

The distance between the transmit antennas and the edges of the device are included in the filing.

- Note: All test configurations are based on front view position.

F-TP22-03 (Rev.00) Page 11 of 80
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5. Test Consideration for C2PC

The C2PC of this model has no change in characteristics other than the sensor Triggering distance for the Rear
and Bottom surfaces of Main Antenna. Therefore, based on the original model SAR report[No:HCT-SR-2201-
FCO015], the phablet SAR test for changes and the power reduction verification test for Grip senor were
performed.

Since the SAR measurement result of the C2PC change approval is lower than the Highest Reported SAR
result of the original report, The maximum reported SAR result and simultaneous transmission analysis remain
unchanged.

Detailed changes to this model are described in the technical document.

5.1 Test Positions due to Proximity Sensor.

This device uses a sensor to reduce output powers in extremity (hand-held) use conditions.

When the sensor detects a user is touching the device on or near to the antenna the device reduces the
maximum allowed output power However, the proximity sensor is not active when the device is moved beyond
the sensor triggering distance and the maximum output power is no longer limited. Therefore, an additional
exposure condition is needed in the vicinity of the triggering distance to ensure SAR is compliant when the
device is allowed to operate at a non-reduced output power level.

FCC KDB 616217 D04 v01r02 Section 6 was used as a guideline for selecting SAR test distances for this device
at these additional exposure conditions. The smallest separation distance determined by the sensor triggering
and sensor coverage for each applicable edge, minus 1 mm. was used as the test separation distance for SAR
testing. Sensor triggering distance summary data is included in below table.

5.2 Power reduction verification.

Per the May 2017 TCBC Workshop notes, demonstration of proper functioning of the power reduction mechanism is
required to support the corresponding SAR Configurations.

5.2.1 Distance Verification Procedure.
Procedures for determining proximity sensor triggering distances

(KDB 616217D04v01r02§6.2)

The distance verification procedure was performed according to the following procedure:

1. Abase station simulator was used to establish an RF connection and to monitor the power levels. The
device being tested was placed below the relevant section of the phantom with the relevant side or edge
of the device facing toward the phantom.

2. The device was moved toward and away from the phantom to determine the distance at which the
mechanism triggers and the output power is reduced per KDB Publication 616217 D04v01r02 .Each
applicable test position was evaluated. The distance were conformed to be the same or larger (more
conservative) than the minimum distances provided by the manufacturer.

3. Step 1 and 2 were repeated for the relevant modes, as appropriate

4. Steps1 through 3 were repeated for all distance-based power reduction mechanisms.

F-TP22-03 (Rev.00) Page 12 of 80
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HHCT

For detailed measurement conducted power results, please refer to original Report

Phantom. Phantom.
}_ = Teigger Distance }- - Trigger Destarce
| § et U
Proximity Sensor Trigger Distance Assessment KDB 616217 D04§6.2
LEGEND
—_ Direction of DUT travel for determination of power reduction triggering point
- Direction of DUT travel for determination of full power resumption triggering point
Main Ant
Triggering Distance
Rear ‘ Bottom
Tissue simulating liquid Moving toward Moving away from Moving toward Moving away from
phantom phantom phantom phantom
[mm] [mm] [mm] [mm]
835MHz Tissue 10 1 4 5
1800MHz Tissue 10 1 4 5
1900MHz Tissue 10 1 4 5
2600MHz Tissue 10 1 4 5

Distance Measurement verification for Proximity sensor

F-TP22-03 (Rev.00)
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Rear side — EUT Moving toward (trigger) to the Phantom

‘ Distance to DUT Output power (dBm) ‘

15[mm] 14[mm] | 13[mm] | 12[mm] | 11[mm] | 10[mm] | 9[mm] 8[mm] 7[mm] 6[mm]

WCDMA B2 2360 | 2370 | 2369 | 2354 | 2366 | 2059 | 2069 | 20.38 | 2057 | 2055
WCDMA B4 2339 | 2322 | 2336 | 2333 | 2330 | 2144 | 2153 | 2117 | 2132 | 2144
LTE Band 2 2440 | 2426 | 2422 | 24.21 2417 | 2180 | 2173 | 2184 | 2169 | 21.62
LTE Band 4 2434 | 2428 | 2430 | 2447 | 2424 | 1975 | 1965 | 1957 | 1956 | 19.62
LTE Band 5 2483 | 2493 | 2484 | 2480 | 2504 | 2303 | 2321 | 2302 | 2305 | 2320
LTE Band 26 2469 | 2460 | 2454 | 2458 | 2458 | 2378 | 2371 | 2372 | 2364 | 23.75
LTE Band 41 2399 | 2413 | 2447 | 2419 | 2423 | 2193 | 2176 | 21.85 | 21.71 21.86
LTE Band 66 2413 | 2410 | 2421 | 2410 | 2423 | 1970 | 1989 | 19.92 | 1983 | 19.94
NR Band 66 2270 | 2261 | 2265 | 2260 | 2260 | 2142 | 2137 | 2136 | 2138 | 2142

Rear side — EUT Moving away (Release) from the Phantom

Distance to DUT Output power (dBm)

7[mm]  8[mm] | 9[mm)] | 10[mm)] | 11[mm] ‘ 12[mm] ‘ 13[mm] ‘ 14[mm] ‘ 15[mm] | 16[mm] ‘

WCDMA B2 20.51 2053 | 2064 | 2057 | 2042 | 2363 | 2348 | 2372 | 2350 | 23.58
WCDMA B4 2134 | 2132 | 2137 | 2151 2143 | 2327 | 2316 | 2334 | 2326 | 23.20
LTE Band 2 21.81 2162 | 2177 | 2176 | 21.83 | 2428 | 2442 | 2451 2433 | 24.25
LTE Band 4 1953 | 1955 | 1956 | 19.53 | 19.76 | 24.12 | 2426 | 2423 | 2443 | 24.30
LTE Band 5 2296 | 2297 | 2297 | 2299 | 2306 | 2495 | 2483 | 2499 | 2481 24.82
LTE Band 26 23.61 2375 | 23.81 2387 | 2373 | 2469 | 24.61 2466 | 2473 | 2476
LTE Band 41 2178 | 2183 | 2165 | 2179 | 2179 | 2422 | 2419 | 2407 | 2416 | 2417
LTE Band 66 19.71 1972 | 19.90 | 19.95 | 19.87 | 2434 | 24.31 2438 | 2423 | 24.36
NR Band 66 2136 | 2150 | 2143 | 21.61 21.61 2262 | 2267 | 2263 | 2261 22.76

Based on the most conservative measured triggering distance of 10mm, additional Phablet SAR measurements were
required at 9mm from rear side for the above modes.
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Bottom side — EUT Moving toward (trigger) to the Phantom

’ Distance to DUT Output power (dBm) ‘

‘ 9[mm] 8[mm] 7[mm] 6[mm] 5[mm] 4[mm] 3[mm] 2[mm] 1[mm] 0[mm]

WCDMA B2 2351 | 2345 | 2348 | 2353 | 2369 | 2062 | 2059 | 2054 | 2052 | 20.55
WCDMA B4 2343 | 2334 | 2324 | 2336 | 2336 | 21.33 | 2148 | 2140 | 2135 | 21.44
LTE Band 2 2420 | 2430 | 2427 | 2419 | 2439 | 2167 | 2179 | 2182 | 2175 | 21.61
LTE Band 4 2440 | 2437 | 2435 | 2438 | 2426 | 1978 | 1979 | 1960 | 1962 | 19.69
LTE Band 5 2483 | 2495 | 2491 | 2473 | 2494 | 2314 | 2302 | 2305 | 2310 | 23.03
LTE Band 26 2463 | 2464 | 2467 | 2454 | 2466 | 2366 | 2368 | 2391 | 2380 | 23.75
LTE Band 41 24.02 | 2411 | 2419 | 2419 | 2413 | 2179 | 219 | 21.89 | 2195 | 21.96
LTE Band 66 2424 | 2423 | 2423 | 2412 | 2429 | 1999 | 1994 | 1982 | 1982 | 19.84
NR Band 66 2284 | 2256 | 2264 | 2262 | 2263 | 2139 | 2141 | 2140 | 2151 | 2157

Bottom side — EUT Moving away (Release) from the Phantom

Distance to DUT Output power (dBm)

1[mm] 2[mm] | 3[mm] | 4[mm] | 5[mm] ‘ 6[mm] ‘ 7[mm] ‘ 8[mm] ‘ 9[mm] |10[mm]‘

WCDMA B2 2045 | 2056 | 2050 | 2052 | 20.64 | 2354 | 2365 | 2350 | 2342 | 2347
WCDMA B4 2125 | 2139 | 2134 | 2142 | 2144 | 2324 | 23.31 2332 | 2339 | 23.36
LTE Band 2 2176 | 2177 | 2188 | 2155 | 2164 | 2429 | 2440 | 2434 | 2444 | 24.38
LTE Band 4 1966 | 19.63 | 19.78 | 19.46 | 19.75 | 2434 | 2435 | 2432 | 2422 | 2427
LTE Band 5 2307 | 2304 | 2302 | 2296 | 23.01 2480 | 2474 | 2468 | 2502 | 24.85
LTE Band 26 23.61 2385 | 23.71 2390 | 2373 | 2440 | 2462 | 2462 | 2463 | 2456
LTE Band 41 2179 | 2167 | 2179 | 21.88 | 2195 | 2428 | 2413 | 2424 | 2408 | 24.08
LTE Band 66 1989 | 1976 | 1966 | 19.88 | 19.74 | 24.31 2413 | 2414 | 2415 | 24.09
NR Band 66 2133 | 2129 | 2139 | 2130 | 2146 | 2258 | 2270 | 2273 | 2268 | 22.71

Based on the most conservative measured triggering distance of 4mm, additional Phablet SAR measurements were
required at 3mm from bottom side for the above modes

5.2.3 Proximity Sensor Coverage for SAR measurements

(KDB 616217 D04v01r0286.3)
As there is no spatial offset between the antenna and the proximity sensor element, proximity sensor coverage did not
need to be assessed.
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5.2.4 Proximity Sensor Tilt Angle Assessment

(KDB 616217 D04v01r02 §6.4)
The DUT was positioned directly below the flat phantom at the minimum measured trigger distance with Bottom side
parallel to the base of the flat phantom for each band. The DUT was rotated about Bottom side for angles up to +45°. If
the output power increased during the rotation the DUT was moved 1mm toward the phantom and the rotation repeated.
This procedure was repeated until the power remained reduced for all angles up+45°.

Flat Phantam, Scde View

I Trigger i bwes

C!'JI

Proximity sensor tilt angle assessment (Bottom side) KDB 616217 §6.4
Summary of Tablet Tilt Angle influence to Proximity Sensor Triggering (Bottom side

Minimum distance Power reduction status
. At which power
Tissue .
reduction was 10°
maintained over-45°
835 MHz Tissue 4mm On On On On On On On On On On On
1800 MHz Tissue 4mm On On On On On On On On On On On
1900 MHz Tissue 4mm On On On On On On On On On On On
2600 MHz Tissue 4mm On On On On On On On On On On On

5.2.5 Resulting test positions for Phablet SAR measurements

§6.2 Worst case
. . o Triggering §6.3 §6.4 distance for
Wireless technologies Fosition Distance Coverage Tilt Angle Phablet SAR
[mm] [mm]
WWAN Rear 10 N/A N/A 9
(WCDMA B2/B4
/LTEB2/B4/B5/B26/B41/B66 B 4 N/A N/A 3
INR n66) ottom

Note: FCC KDB Publication 616217 D04v01r02 Section 6 was used as a guideline for selecting SAR test distances for
this device when being used in phablet use conditions
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6. RF Exposure Limits

UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
B EXFEEERE General Population Occupational
(W/kg) or (mW/g) (W/kg) or (mW/g)
SPATIAL PEAK SAR * 16 8.0
(Partial Body) ' '
SPATIAL AVERAGE SAR ** 0.08 04
(Whole Body) ' '
SPATIAL PEAK SAR *** 4.0 20.0
(Hands / Feet / Ankle / Wrist) ' '

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in the
shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable to
situations in which the general public may be exposed or in which persons who are exposed as a consequence
of their employment may not be mad fully aware of the potential for exposure or cannot exercise control over
their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and
can exercise control over his or her exposure by leaving the area or by some other appropriate means.
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7. System Verification

7.1Tissue Verification

The body simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity and
permittivity.

Table for Head Tissue Verification

Date of Tissue N —_ Measured Measured Target Target
Tests Temp. Type *  Conductivity Dielectric Conductivity Dielectric % devo % deve
(°C) 0 (S/m) Constant,e ¢ (S/m) Constant, €
02/11/2022 | 20.9 1800H 1750 1.364 41.360 1.371 40.080 -0.51 3.19
1800 1.414 41.112 1.400 40.000 1.00 2.78
1710 1.293 40.250 1.348 40.144 -4.08 0.26
02/14/2022 215 1800H 1750 1.332 40.174 1.371 40.080 -2.84 0.23
1800 1.377 40.053 1.400 40.000 -1.64 0.13

7.2 System Verification

- Input Power: 50 mW

1w
Amb. Liquid Target

S0mW 1w

MeasuredNormalized Deviation| Limit

Pligloiz: | [bijgielis Liquid Temp.Temp. SARuiog SAR1wg  SARiog

(SIN) | (SIN) SPEAQ)
[°C] [°C] [Wikg] [Wikg] [Wikg] [%] | [%]
1800 02/11/2022 7681 2d015 Head | 20.9 | 20.9 20.0 0.982 19.64 -1.80 +10
1800 02/14/2022 7370 Head | 21.5 | 21.5 20.0 1.04 20.8 +4.00 | £10

7.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the £ 10 % of the specifications at each

frequency Band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within 10 %
of the target reference value.

- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 D01v01r04.
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8. SAR Test Data Summary

The conducted power applied to the SAR measurement of C2PC was applied by referring to the original report.

8.1 Phablet SAR Measurement Results

For consideration of the Phable SAR measurement case of C2PC, the measurement results of the original
SAR report were referenced.

UMTS Band 4 Phablet SAR 10g

Frequency Tun_e-. Meas. Povyer e Duty Distance Meas. SAR Scaling Scaled Plot
m Ch. Mode  Up Limit Power  Drift . Sensor Cycle  (mm) (Wikg) Factor SYAV No.
(dB) (C13)) (C13)) (W/kg)
17324 | 1412 RMC 245 |23.13 | -0.16 Rear OFF 1:1 9 0.337 1.371 0.462
17324 | 1412 RMC 245 |23.13 | -0.15 Bottom OFF 1:1 3 1.10 1.371 1.508 1
ANSI/ IEEE C95.1 - 2005 — Safety Limit Hand
Spatial Peak 4.0 W/kg
Uncontrolled Exposure/ General Population Averaged over 10 gram

LTE Band 66 Phablet SAR10g

Frequency Tune- | Meas. Power . Meas. .
Ban o ) MPR RB RB Duty Distance Scaling Scaled SAR Plot
MHz Ch. Mode Width Up Limit) Power. - Drift Position NS00 (dB) Size Offset Cycle (mm) Factor (W/kg)
(dB) | (dB) (dB) (Wikg)
1770 |[132572| QPSK | 20 245 |23.97|-0.03| Rear | OFF | 0 1 49 1:1 9 0.536 | 1.130 0.606 -
1770 |[132572| QPSK | 20 23,5 |23.21|-0.10| Rear | OFF | 1 | 50 | 25 1:1 9 0.434 | 1.069 0.464
1770 |[132572| QPSK | 20 245 |23.97| 0.11 |Bottom| OFF | 0 1 49 1:1 3 1.02 1.130 1.153 2
1770 |[132572| QPSK | 20 23.5 |23.21| 0.05 |Bottom| OFF | 1 | 50 | 25 1:1 3 0.738 | 1.069 0.789 -
ANSI/ IEEE C95.1 - 2005 — Safety Limit Hand
Spatial Peak 4.0 W/kg
Uncontrolled Exposure/ General Population Averaged over 10 gram
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9. Measurement Uncertainty

The measured SAR was <1.5 W/Kg for 1g SAR and <3.75 W/Kg For 10g SAR for all frequency Bands. Therefore,
per KDB Publication 865664 D01v01r04, the extended measurement uncertainty analysis per IEEE1528-2013

was not required.
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10. SAR Test Equipment

Manufacturer Type / Model SIN Calib. Date/Calib.Interval Calib.Due |
SPEAG SAM Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F12/ 5K9GA1/ C/ 01 N/A N/A N/A
Staubli CS8Cspeag-TX90 F17/59CHA1/ C/ 01 N/A N/A N/A
Staubli TX90 XLspeag F12/ 5K9GA1l/ A/ 01 N/A N/A N/A
Staubli TX90 XLspeag F17/59CHAL/ A/ 01 N/A N/A N/A
Staubli Teach Pendant (Joystick) S-1206 0513 N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
TESTO 175-H1l/Thermometer 40331939309 01/26/2021 Annual 01/26/2022
TESTO 175-H1/Thermometer 40331915309 01/04/2022 Annual 01/04/2023
SPEAG DAE4 446 09/30/2021 Annual 09/30/2022
SPEAG DAE4 504 02/19/2021 Annual 02/19/2022
SPEAG E-Field Probe EX3DV4 7370 08/26/2021 Annual 08/26/2022
SPEAG E-Field Probe EX3DV4 7681 12/14/2021 Annual 12/14/2022
SPEAG Dipole D1800V2 2d015 07/30/2021 Annual 07/30/2022
Agilent Power Meter E4419B MY41291386 10/06/2021 Annual 10/06/2022
Agilent Power Meter N1911A MY45101406 07/08/2021 Annual 07/08/2022
Agilent Power Sensor 8481A SG1091286 10/06/2021 Annual 10/06/2022
Agilent Power Sensor N1921A MY55220026 08/05/2021 Annual 08/05/2022
SPEAG DAKS 3.5 1038 03/17/2021 Annual 03/17/2022
SPEAG DAKS_VNA R140 0141013 04/07/2021 Annual 04/07/2022
R&S Wireless Communication Test Set 115733 04/15/2021|  Annual 04/15/2022
Agilent 11636B/Power Divider 58698 02/26/2021 Annual 02/26/2022
Manufacturer Type / Model SIN Calib. Date | Calib.Interval Calib.Due
Agilent SIGNAL GENERATOR N5182A MY47070230 05/10/2021 Annual 05/10/2022
EMPOWER RF Power Amplifier 1084 06/25/2021 Annual 06/25/2022
EMPOWER RF Power Amplifier 1011 10/06/2021 Annual 10/06/2022
MICRO LAB LP Filter / LA-15N 10453 10/06/2021 Annual 10/06/2022
MICRO LAB LP Filter / LA-30N - 10/06/2021 Annual 10/06/2022
MICRO LAB LP Filter / LA-60N 32011 10/06/2021 Annual 10/06/2022
HP Attenuator (3dB) 333340A 02427 09/06/2021 Annual 09/06/2022
HP Attenuator (20dB) 8493C 09271 09/06/2021 Annual 09/17/2022
Aeroflex/Weinschel Fixed Coaxial Attenuator (30 dB) CE6106 11/11/2021 Annual 11/11/2022
Agilent Directional Bridge 86205A 3140A03878 05/28/2021 Annual 05/28/2022
Agilent MXA Signal Analyzer N9020A MY50510407 10/20/2021 Annual 10/20/2022
Anritsu Radio Communication Tester MT8821C 6262044720 12/20/2021 Annual 12/20/2022
Anritsu Radio Communication Test Station | ) 35015 12/20/2021 | Annual 12/20/2022
MT8000A
Agilent \é\g;ESLCESS COMMUNICATION MY48360252 07/23/2021 Annual 07/23/2022

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAKS 3.5 to
determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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11. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/ IEEE
C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to
the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very complex
phenomena the depend on the mass, shape, and size of the body, the orientation of the body with respect to
the field vectors, and the electrical properties of both the body and the environment. Other variables that may
play a substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to
vary the specific biological outcome of an exposure to electromagnetic fields, any protection guide should
consider maximal amplification of biological effects as a result of field-body interactions, environmental
conditions, and physiological variables.
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Appendix A. DUT Ant. Information & SETUP PHOTO

Please refer to test DUT Ant. Information &setup photo file no. as follows:

Report No.

HCT-SR-2202-FC002 -P
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Appendix B. — SAR Test Plots
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Test Laboratory: HCT CO., LTD
EUT Type: Mobile Phone
Liquid Temperature: 209 °C
Ambient Temperature: 209 °C

Test Date: 02/11/2022
Plot No.: 1

Communication System: UID 0, WCDMA Band 4 (0); Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 1732.4 MHz; o = 1.344 S/m; & = 41.428; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7681; ConvF(9.16, 9.16, 9.16) @ 1732.4 MHz; Calibrated: 2021-12-14
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

UMTS Band 4 Phablet Bottom 1412ch/Area Scan (5x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 2.60 W/kg

UMTS Band 4 Phablet Bottom 1412ch/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 47.68 V/m; Power Drift = -0.15dB

Peak SAR (extrapolated) = 3.37 W/kg

SAR(1 g) = 1.96 W/kg; SAR(10 g) = 1.1 W/kg

Maximum value of SAR (measured) = 2.88 W/kg

=

-3.93

-7.86

-11.80

-15.73

-19.66

0 dB =2.60 W/kg = 4.15 dBW/kg
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Test Laboratory: HCT CO., LTD
EUT Type: Mobile Phone
Liquid Temperature: 215 °C
Ambient Temperature:  21.5 °C

Test Date: 02/14/2022
Plot No.: 2

Communication System: UID 0, LTE Band 66 (0); Frequency: 1770 MHz; Duty Cycle: 1:1
Medium parameters used: f = 1770 MHz; o = 1.35 S/m; & = 40.078; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7370; ConvF(8.39, 8.39, 8.39) @ 1770 MHz; Calibrated: 2021-08-26
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn504; Calibrated: 2021-02-19

Phantom: SAM with CRP v5.0

Measurement SW: DASY52, Version 52.10 (4)

LTE Band 66 Phablet Bottom QPSK 20MHz 1RB 49offset 132572ch Max 3mm/Area Scan (5x9x1): Measurement
grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 2.87 W/kg

LTE Band 66 Phablet Bottom QPSK 20MHz 1RB 49offset 132572ch Max 3mm/Zoom Scan (5x5x7)/Cube 0:
Measurement grid: dx=8mm, dy=8mm, dz=5mm

Reference Value = 48.21 VV/m; Power Drift = 0.11 dB

Peak SAR (extrapolated) = 4.80 W/kg

SAR(1 g) = 2.06 W/kg; SAR(10 g) = 1.02 W/kg

Maximum value of SAR (measured) = 3.42 W/kg

-4.83

-9.67

-14.50

-19.34

-24.17

0 dB =2.87 W/kg = 4.58 dBW/kg

F-TP22-03 (Rev.00) Page 28 of 80



P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

Appendix C. — Dipole Verification Plots
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M Verification Data (1 800 Miz Head)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.9 °C

Test Date: 02/11/2022

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2;

Communication System: UID 0, CW (0); Frequency: 1800 MHz;Duty Cycle: 1:1
Medium parameters used: f = 1800 MHz; o = 1.414 S/m; & = 41.112; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7681; ConvF(9.16, 9.16, 9.16) @ 1800 MHz; Calibrated: 2021-12-14
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

Dipole/1800MHz Head Verification/Area Scan (6x8x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 2.01 W/kg

Dipole/1800MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 47.04 V/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 3.38 W/kg

SAR(1 g) = 1.86 W/kg; SAR(10 g) = 0.982 W/kg
Maximum value of SAR (measured) = 2.87 W/kg

-6.52

-13.05

-19.57

-26.09

-32.61

0 dB = 2.01 W/kg = 3.02 dBW/kg

B Verification Data (1 800 Miz Head)
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Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.5 °C

Test Date: 02/14/2022

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2;

Communication System: UID 0, CW (0); Frequency: 1800 MHz;Duty Cycle: 1:1
Medium parameters used: f = 1800 MHz; o = 1.377 S/m; & = 40.053; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7370; ConvF(8.39, 8.39, 8.39) @ 1800 MHz; Calibrated: 2021-08-26
Sensor-Surface: 3mm (Mechanical Surface Detection)

Electronics: DAE4 Sn504; Calibrated: 2021-02-19

Phantom: SAM with CRP v5.0

Measurement SW: DASY52, Version 52.10 (4)

Dipole/1800MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 2.57 W/kg

Dipole/1800MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 43.45 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 3.79 W/kg

SAR(1 g) =2.01 W/kg; SAR(10 g) = 1.04 W/kg
Maximum value of SAR (measured) = 2.56 W/kg

-6.13

-12.27

-18.40

-24.53

-30.67

0 dB = 2.57 W/kg = 4.10 dBW/Kg
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Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to
make sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Frequency (Miz)

Ingredients
(% by weight)

1750 1900 2450-2700 3500 - 5 800

Tissue Type | Head | Body | Head | Body | Head | Body | Head | Body | Head | Body | Head | Body

Water 41.1 51.7 | 40.45 | 53.06 | 52.6 68.8 549 | 7017 | 71.88 | 73.2 | 65.52 | 78.66

Salt (NaCl) 1.4 0.9 1.45 0.94 0.4 0.2 0.18 0.39 0.16 0.1 0.0 0.0

Sugar 57.0 47.2 57.0 44.9 0.0 0.0 0.0 0 0.0 0.0 0.0 0.0
HEC 0.2 0 1.0 1.0 0.0 0.0 0.0 0 0.0 0.0 0.0 0.0
Bactericide 0.2 0.1 0.1 0.1 0.0 0.0 0.0 0 0.0 0.0 0.0 0.0

Triton X-100 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 19.97 0.0 17.24 | 10.67

DGBE 0.0 0.0 0.0 0.0 47 31 4492 | 29.44 | 7.99 26.7 0.0 0.0
Diethylene
glycol hexyl - - - - - - - - - - - -
ether
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Appendix E. — SAR System Validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and software
versions) used for this device were validated against its performance specifications prior to the SAR
measurements. Reference dipoles were used with the required tissue- equivalent media for system validation,
according to the procedures outlined in IEEE 1528-2013 and FCC KDB 865664 D01v01r04. Since SAR probe
calibrations are frequency dependent, each probe calibration point was validated at a frequency within the
valid frequency range of the probe calibration point, using the system that normally operates with the probe for
routine SAR measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

Probe _ Dielectric Parameters CW Validation Modulation Validation
System Probe I?I_robee Calibration | Dipole Date Measured Measured Sensitivit Probe | Probe | MOD. | Duty PAR
yp Point Permltthlty Conducthlty Y Linearity | Isotropy | Type | Factor

17 7681 |EX3DV4 |Head | 1900 | 5d061 [2021-12-27 401 1.42 PASS PASS | PASS |GMSK|PASS | N/A

6 7370 |EX3DV4 |Head | 1750 | 2d015 |2021-09-10 40.1 1.41 PASS PASS PASS N/A N/A | N/A
SAR System Validation Summary — Extremity SAR Considerations

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per FCC KDB Publication
865664 D01v01r04. SAR system were validated for modulated signals with a periodic duty cycle, such as
GMSK, or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 D01v01r04.
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Appendix F. — Probe Calibration Document
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CT

Calibration Laboratory of s izor Kb
Schmid & Partner ¢ Service suisse detalonnape
Engineering AG

Zoughausstrasse 43, 8004 Zurich, Switzerland

Accradhed by the Swiss Accreditation Servce (SAS)
The Swiss Accregitation Service is one of the signataries to the EA
Multiisteral Agreement far the recognition of calibration certificates
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Calibration procedure(s)

Cattvton o OB R B 50 TSI

This calibrasion cerificate the bijty to nati standards, which reaize the physical units of measuremsnts (Si)

The messurements and the vecanainties with conficence probabiity are givan on the following pages and ar part of the cerficate

AR calibralions have been conductad In i ciosad laboratary faciity: enviranment famperature {22 + 31°C- and humidity < 70%

Caliteation Squipment used (MATE critical far castralion)

Primary Standards ) Cal Date (Certificate Na.) S Caltins
Pawer mater NRP SN: 104778 08-Agr-21 (No. 217-03261/03292) Ape-22

Power sensot NRP-Z61 SN: 103244 09-Apr-21 (No, 217-03291) Ape-22

Pawer sensor NRP-Zi1 SN 103245 00-Apr-21 (Na. 21703252} Apr22

20 dB Attenustor SN CC2552 {20x) 08-Apr-21 {No, 217.03343) Aprd2
DAES SN 580 23-Dec20 (No. DAES.680 Dec20) Dec21
Rot Probe ES30V2 SN: 3013 30-Dec-20 (No, ESS-3013 Dec20) Dec-21
Secondary Standands D Check Date (in house) Schedulied Check
Power metar £44198 5N GB41283874 D6-Ape-18 (in house chack Jun-20) In house check: Jun-22
Powar sansor E44124 5N: MY4 1498087 LE-Ape-16 (in house chack Jun-20) In house check: Jun-22
Powar sansce E4412A GN. 000110210 06-Ape-10 (0 house chack Jun-20) In housa check: Jun22
RF g HP gsencC SN: USI8420U01700 04-Au0-89 {In house check Jun-20} In house check: Jun22
Netwark Analyzer EB3S8A SN: LUS41080477 31-Mar 14 (in housa check Oct-20) In house check: Oct-21
Nama Function Sigrature
Calibrated by
Approved by

This catbration canificate shal nat be eproduced axcoept in tull without weitlan approval of tha laboratory
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

Calibration Laboratory of S, _— et Katibetaed
Schmid & Partner % g Service suissu d'dtalonnage
Engineering AG e g Servisio svizzero i taratura
Zoughausstrasse 43, 0004 Zurich, Switzeriand % /',’?\‘\C Swiss Calibration Service
Accrediind by the Swiss Acoredation Sorvice (SAS) Accraditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories to the EA
Multiiateral Agroament for the recognition of calibration certificates.

Glossary:

TSL tizsue simulsting liquid

NORMxy.z sansitivity in free space

ConvF sensitivity in TSL | NORMx,y,z

DCP diode compression point

CF crost factor (1/duty_cycle) of the RF signal

A.B,C.D modulation dependent lineartzation parameters

Polarization ¢ ¢ rotation around probe axis

Polarization § 5 rotation around an axis that is in the plane normal lo probe axis (at measurement center),
e, 8 =0 Is normal to peobe axis

Connector Angle information used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:
a) |ECNEEE 62209-1528, ‘Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposure To Radio Frequency Fields From Hand-Held And Body-Wom Wireless Communication Devices -
Part 1528: Human Modals, instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)*, October
2020,
b) KDB 885654, "SAR Measurament Reauirements for 100 MMz 10 8 GHz"

Methods Applied and Interpretation of Parameters:

*»  NORMxy,2: Assessed for E-field polarization 8 = 0 (f < 900 MHz in TEM-cell, f > 1800 MHz: R22 waveguide),
NORMx,y,z are only intermediate values, |, the uncertainties of NORMx.y,z does not affect the E-fisld
uncertainty Inside TSL (see below CanvF).

«  NORM(Ax,y.z = NORMxy.z * frequency_response (see Frequency Response Chart). This linearzation is
Impiemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response is included
In the stated uncertainty of Conv,

* OCPxy,z: DCP are numerical linearization parameters assessed based on the data of power sweep with CW
signal (no uncerainty required). DCP does not depend an frequency nor media.

*  PAR: PAR is the Peak to Average Ratio that is not cafibrated but determined based on the signal
characteristics

o Axy.z Bxyz Cxyaz Dxyz VRxyz A 8, C. D are numerical inearization parameters assessed based on
the data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is thae maximum calibration range expressed in RMS valtage across the diode.

« ConvF and Boundary Effect Parameters: Assessed in fiat phantom using E-field (or Temperature Transfer
Sandard for f < 800 MHz) and Inside wavegulde using analytical fleld distributions based on power
measuremants for f > 800 MHz. The same setups ara used for assessment of the parameters applied for
boundary compensation (alpha, depth) of which typical uncertainty values are given. Thesa parameters are
used in DASY4 software {o improve probe accuracy close 1o the boundary. Thea sensitivity in TSL comesponds
1o NORMx,y,z * ConvF whareby the uncertainty corresponds to that given for ConvF, A frequency dependent
ConvF Is used In DASY version 4.4 and higher which allows extending the validity from + 50 MMz 10 £ 100
MHz

« Spherical isotropy (30 dewiation from isotropy): i a fiedd of low gradients realizad using a flat phantom
exposed by a patch antsnna.

» Sensor Offsel: The sensor offsel corresponds to the offset of virtual measurement center from the probe lip
(on probe axis). No tolerance required,

+ Connectar Angle: The angle is assessed using the information gained by detarmining the NORMx {no
uncertainty required).

Certificate No; EX3-7370_Aug21 Page 2 of 22
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4 ~ SN:7370 August 26, 2021
DASY/EASY - Parameters of Probe: EX3DV4 - SN:7370
Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2}
Noem (uv(Vimy' ) 0.46 0.50 0.42 $10.1%
DCP (mV)" 96.8 105.1 97.3
Calibration Results for Modulation Res nse
uib Communication System Name B c [1] VR Max Max |
dB dBV dB mV dev, Unc®
(k=2)
o CW X | 000 | 000 100 | 000 | 1406 | £2.7% | £4.7%
Y | 000 | 00 1.00 1401
Z | 000 | 0.0 1.00 1488
10382- | Puise Waveform (200Hz, 10%) X | 249 | 6640 | 1042 | 1000 | 600 | £3.7% | 296%
AAA ¥ | 285 | e6.07 | 1069 | 60.0
Z | 280 | 6781 | 11.13 60.0
10383- | Pulse Wavetorm (200Hz, 20%) X | 182 | 6641 | 062 | 600 | 800 | z26% | 20.6%
ALA Y | 185 | B7.35 | 10.01 80.0
Z | 238 | 6698 | 1074 80.0
10354- | Pulse Waveform (200Hz, 40%) X | 679 | 7800 | 1299 | 288 | 950 | +16% | 296 %
ABA ¥ | 2006 | BB.58 | 1558 950
Z | 2000 | B7.78 | 1540 95.0
10355 | Pulse Wavaform (200¢z, 60%) X | 2000 | 9215 | 1685 | 222 | 1200 | 200% | 266%
AAA Y | 2000 | 98.69 | 1922 120.0
Z | 2000 | 9460 | 17.59 20.0
10387- | QPSK Wavetorm, 1 MHz X | 174 | 6626 | 1526 | 100 | 1500 | +1B6% | t906%
AAA Y | 170 | 67.74 | 1554 150.0
Z | 168 | 6629 | 1508 1500 |
10888- | QPSK Waveform, 10 MHz X | 230 | 6813 | 1594 | D00 | 1500 | +10% | +0.6%
AAA Y | 221 | 6838 | 1602 | 160.0
Z 21 | 67.72 | 15.73 150.0
70396- | 64-QAM Wavelorm, 100 kHz X 67 | ©69.41 | 1845 | 301 | 1500 | +08% | 296%
AR Y a5 | 6825 | 17.86 150.0
Z | 250 | 6884 22 150.0
10399- | 64-0AM Wavelorm, 40 MHz X 59 | 6724 93 | D00 | 1500 | £0.7% | =96 %
AAA Y | 333 | G688 | 156¢ 150.0
Z | 353 | 6705 | 1582 | 150.0
10414~ | WLAN CCDF, 64-0AM, 40MHz X | 476 | 6507 | 1531 | 000 | 1500 | £15% | =96%
AAA ¥ | 467 | 6559 | 1543 | 150.0
Z | 489 | 6574 | 1563 | 150.0
Note: For details on UID parameters see Appendix

The reported uncertainty of measurement Is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

* The uncertainties of Norm X,Y.2 do nat affect the £°-fisld uncertainty inside T5L (see Pages 5 and 6)
"Nummellmmw urkasrtsingy nol required.
Wummmum caviation from Hnear response applying rectanguiar distibution and is axpressed for the square of the
valun
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX30V4-SN:7370 August 26, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7370

Sensor Model Parameters

c1 c2 a ™ T2 T3 T4 T5 T6
1F fF v ms.V? | ms.V" ms ' v
X 46.3 348.00 35.80 8.25 0.00 4.97 1.29 0.13 1.01
Y 341 243.70 32.98 3.57 0.00 496 | 091 0.07 1.00
Z 418 311.97 | 3578 8.40 0.00 498 | 138 0.07 101 |
Other Probe Parameters
Sansor Arrangement Triangular
Connector Angle () 854
[ Mechanical Surface Detection Mode enablod
Optical Surface Detaection Mode disabled
Probe Oversll Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9mm
Tip Diameter - 25 mm |
Probe Tip to Sensor X Calibration Paint 1mm
Proba Tip to Sensor Y Calibration Paint 1 mm
Proba Tip to Sansor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface T4mm

Note: Measurament distance from surface can bé Increased to 3-4 mm for an Area Scan job.

Cenificate No; EX3-7370_Aug21t Page 4 of 23
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX30Va- SN7370 August 26, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7370

Calibration Parameter Determined in Head Tissue Simulating Media

| Relative Conductivity Depth © Une
|_f{MHz)© | Permittivity " (Sim) ¥ ConvFX | ConvFY | ConvFZ | Alpha® | {(mm) (k=2)
750 418 0.89 10.07 10.07 10.07 0.48 0.80 £120%
835 415 0.90 9.94 §.94 9.94 045 0.80 2120%
500 415 0.97 9.67 967 $.67 042 0.80 +120%
1750 40.1 137 8.39 838 838 0.34 0.88 +120%
1900 40.0 1.40 8.156 815 B.15 0.24 0.85 £120%
2450 382 1.80 7.50 7.50 7.50 0.35 0.90 +$120%
2600 38.0 1.96 7142 742 T.42 0.38 080 +120%
3300 38.2 271 7.00 7.00 7.00 0.30 1.35 +131%
3500 378 29 8.80 6.80 6.80 0.40 1.35 +13.1%
3700 3r7 3.12 678 6.78 678 040 | 1.35 +13.1%
3900 375 3.22 6.40 640 640 0.35 1.50 £131%
4100 | 37.2 3.53 6.30 6.30 6.30 0.3% 1.50 £13.1%
4400 ‘ 36.9 3.84 6.05 6.05 6.05 0.40 160 131 %
4800 387 4.04 6,00 6.00 8.00 0.35 1.50 £131%
4800 364 425 595 5.95 5.95 0.40 1.80 +131%
4950 38.3 4.40 570 570 5.70 040 1.80 £13.1%
5250 5.9 471 515 5.15 5.15 0.40 1.80 £13.1%
5600 35.5 507 457 4.57 4.57 0.40 1.80 £13.1%
5750 354 5.22 475 475 475 0.40 1.80 +131%

© Fraquency vality above 300 Miz of = 100 MKz only appties for DASY w4 and highee (sea Page 2), else 1L is restriciod ta + 50 Mtz The
uncavtisintly is the RSS of the ConvF uncertainty at cadbration frequancy and the uncertainty for the indicated frequency band, Frequency validity
betow 300 MHz is £ 10, 25, 40, 50 and 70 MHz for Convi sssessments af 30, 64, 128, 160 and 220 MHz respectively, Validity of ConvF assessed ot
& MHz Is 4-9 MHz, and ConvF assessed ot 13 MHz & 919 MHz. Aboye 5 GHz frequancy validity can ba extended fo £ 110 MMz,
T At wsquancies below 3 GHz, the valdity of lissus parametars {c and o) can be relaxed to ¢ 10% if Squid compensation formula is applied o
meassured SAR values. At fequendies above 3 Gz, the validity of tissce paramedtars {¢ and o) is resticied 10 + 5%. The unceranty is tha RSS of
Ih.ConvF uncarainty for Indicated (argal esue parameterns

are determined during caliration, SPEAG warmants that the remsining deviation due 1o the boundary sffect atier compensation is
Bhways fess than £ 1% for fraquences below 3 Gz and below + 2% for feguancies between 36 GHz & any aistanca Largar han half the probe tp
dlamater rom e boundary

Certficate No: EX3-7370_Aug21 Page 50123
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b C T FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4-SN:7370 August 26, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7370

Calibration Parameter Determined in Head Tissue Simulating Media

[ Relative Conductivity : Depth® | Unc
L f(MHz)C | Permittivity” {8im)" ConvF X | ConvFY | ConvFZ | Alpha® | {mm) (k=2)
8500 34.5 8.07 5.60 5.60 560 0.20 2.50 +188% |

" Frequency validty atove 6GHz s ¢ 700 MMz, The uncertainty s the RSS of ihe ConvF uncertainty at calibration frequency and the uncertainty for
the indicaled frequency band

" Al froqusacies 6-10 Gz, the validity of tissus parameters (x and o) can ba refoed 10 = 10% If liquid compansation formula Is appied 10 MeasLres
SAR velues. The uncortainty is 1ha RSS of the ConvF uncertainty for ndicated tanget lissue paramelers.

" Alpha/Deplfs sre ined dixing cafibration. SPEAG thast the ining devisson dus 1o the houndary alfect afler compansation is
ahxays kess Ihan £ 1% for eguencies below 3 GHE below + 2% for freguancias between 3-8 GHz, and balow & 456 for frequencies between §-10
GHz at any dislance famer than half the proba ip dameter from the boundary.

Centificate No: EX3-7370_Aug2t Page 6 of 23
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3IDOV4- SN.7370 August 26, 2021

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Froquency Response of E-field: £ 6.3% (k=2)
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX30VA~ SN7370 August 26, 2021

Receiving Pattern (¢), 8 =0°

=600 MHz, TEM f=1800 MHz.R22
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Uncertainty of Axial Isotropy Assesament: * 0.5% (k=2)
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P CT FCC ID: A3LSMM236B

Report No: HCT-SR-2202-FC002

EX30OV4- EN73TO August 26, 2021
Dynamic Range f(SARcaa)
(TEM cell , fova= 1900 MHz)
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Uncertainty of Linearity Assessment: £ 0,.6% (k=2)
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DVA- SN:7370 Augest 26, 2021

Conversion Factor Assessment

=835 MHZ WGLS RS (H_convF} = 1900 MHz, WGLS R22 (H_com#)

@

Deviation from Isotropy in Liquid
Error (¢, 3), f =900 MHz

10 08 06 04 HZ 00D 02 04 08 08

Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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H'a- FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4- SN.7370 August 26, 2021
Appendix: Modulation Calibration Parameters
"UID [ Rev | Communication System Name Group PAR | Unc"
(dB) | (k=2) |
] W oW 000 | 247%
10010 | CAA | SAR Vaidation (Seuare, 100ms, 10ms) Tesl 1000 | =98 % |
10091 | cAB | UMTS-FDO |WGOMA] WCDMA 291 | 296%
10092 | caB 802 110 WIFI 2 4 GHz (DSSS, 1 Mbps) WAAN 187 | 296%
10013 | cAB EZ 802 11g VWFi 2,4 GHz (DSSS-OFDM, 6 Mips) WLAN G646 | 296%
70021 | pAG | GSM-FDO (TDMA, GMSK) GSM 030 | 266% |
10023 | DAC | GPRSFDD (TDMA, GMSK. TN D) GSM 957 | £96%
10024 | DAC | GPRSFDD (TOMA. GMSK_ TN 0-1) GEM 656 | £96% |
1002 | DAC | EDGE-FDD (TDMA, 8PSK, TN 0) GSM 1262 | £06%
10026 | DAC | EDGE-FDO (TDMA. BPSK. TH 0-1) GSM 955 | 296% |
10027 | pac | GPRS-FDD (TOMA. GMSK, TN 0-1-2) GSM 480 | +96%
10028 | DAG | GPRS-FOD {TOMA. GMSK, TN 0-1-2-3) GSM 355 | +96%
10028 | DAC | EDGE-FDD (TOMA, BPSK, TN 0-1-4) GSM 778 | 96 % |
10030 | CAA B2 19,1 Blustoot (GFSK, DH1) Blustoolh 530 | 106%
10031 | CAa | JEEE 802.15.1 Bluetooth (GFSK. DH3) Shuelooth 187 | t96%
10032 | CAA | IEEE B02,15.1 Biuetooth (GFSK. DRS) th 116 | t06%
10033 | GAA | IEEE 802,151 Blugtooth (PIA-DOPSK, DH1) Biuetooth 774 | £06%
10084 | GaA | JEEE B02.15.1 Bruskoolh (PIA-DQPSK, OH3) Biuwtooth 453 | £06%
10086 | Can | IEEE 802.15.1 Buetooth (PIl4-DAPSK, OHE) Bluotoath 383 | +06%
T0036 | oA | IEEE 80215 1 Blunkaoth (8-DPSK, DH1) Blielooth 801 | £96%
10037 | caa | IEEE 802.15.1 Bluotooth (8-DPSK, DH3) Blusiooth 477 | +98%
10038 | CAA | IEEE 802 15.1 Blieioolh (8-DPSK, DHS) Biuetoot 210 | £96% |
10038 | ca | COMAZ000 (1aRTT, RC1) CDMA2000 457 | £86%
10042 | cAR | 1S54 /15-136 FOD (1DMAFDM, FU+-OQPSK, Halfraie) AMPS 778 | £98% |
10044 | CAA | ISBVEIAITIA-S53 FDO (FOMA, FM) AMPS 000 | =96%
10048 | cAA | DEGCT (10D, TOMA/FOM, GFSK, Ful SI0t, 24) DECT 7380 | 296 %
10048 | CAA ; N . Doubla Siot, 12] BECT 10,78 | 206 %
"TO0BE | CAA | UMTS-TDD (TD.SCOMA, 1.28 Moga) TD-SCOMA 1101 | 296 %
10058 | pAC | EDGE-FDD (TDMA, BPSK, TN 0-1.2-3) GSM 652 | +96%
10058 | cAB | JEEE B02.11b Wi 2.4 GHz (DSSS, 2 Mbos) WLAN 212 | £96% |
10060 | QAR | JEEE B02.11D VWiFi 2.4 GHZ (D555, 5.5 Mbps) VILAN 283 | +96% |
70061 | CAB | IEEE 802,110 WiFi 2.4 GHZ (D555, 11 Mops) VAN 360 | £96% |
10062 | cAD | IEEE B02 11 WF| § GHz (OFOM, 6 Mbos) WiLAN 866 | +0.6%
10062 | cAD | |EEE 802,13a/h WiFi 5 Gz (OF DM, @ Mbps) WLAN 863 | +96%
70084 | GAD | JEEE B02.11am WiFl 5 GHz (OF DM, 12 Mbps) WLAN 909 | 9.6 %
10065 | GAD | IEEE B0Z.13aM Wik 5 GHz (OF DM, 18 Mbps) WLAN 800 | £96%
90086 | cAD | JEEE B02.11amh Wirl 5 Griz (OF DM, 24 Mops) WLAN 838 | £96% |
0087 | CAD | IEEE 802 11a/h Wirl 5 GHZ{OF DM, 36 Mops) WLAN 1012 | £96%
10058 | cAD | IEEE B02.11am WiF & GHx (OFOM, 48 Mops) WLAN 1024 | £96% |
10068 | caD | JEEE BOZ 11ah WiFi 5 GHz (OFDM, 64 Mops) WLAN 1056 | £9.6% |
10071 | CAB | IEEE B02.11g WIF 2.4 GHz (DSSSIOFDM, 9 Mbps) WLAN 983 | =96 %
10072 | cag | IEEE B0Z.11g WiFl 2.4 Giz (DSSS/OFDM, 12 Mbps) WLAN 962 | £96%
10073 | GAB | IEEE B02.11g WiFi 2.4 GHz (DSSSIOFDM, 18 Mbpa) WLAN 004 | 96%
10074 | CAB | IEEE BO2 11 WIFI 2.4 GHzZ (DSSSVOFDM, 24 Mbps) WLAN 1030 | £96%
10076 | cAB 802 11g WIFI 24 GHz (DSSSIOFDM, 35 Mbps) WLAN 10.77 | £96%
10076 | cAB | IEEE B2 11g WIF) 2.4 GHz (DSSSIOFDM, 48 Mbps) WLAN 1094 | £96%
10077 | CAB | [EEE BO2.115 ViFI 2.4 GHz (DSGSIOEDM, 58 Mbps) WLAN 1100 | 96% |
0BT | cAB | COMAR000 (1xRTT, RG3) COMAZI00 387 | x956%
10062 | CAB | 15-54 1 15-136 DD (TOMA/IDN, PI/A-DOPSK, Fulkais) AVPS 477 | 295%
10000 | DAG | GPRS-FOD (TOMA, GMSK, TN 0-1) GSM 656 | 96 %
10097 | GAC | UMTS-FOD (HSDPA) WCDMA 308 | £+96%
7 DAC | UMTSF0D (HSUPA, Subtest 2) WCDMA 386 | £8.6% |
Cerlificate No: EX3-7370_Aug21 Page 11 of 23
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H'a- FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4~ SN:7370 August 26, 2021
10089 | CAC | EDGE-FDD (TOMA, GPSK, TN 0-1) fet] 855 | +9.6% |
10100 | CAC | LTE-FDD [SC-FDMA. 100% RB. 20 Mrz, OPSK) LTE-FOD 567 | +96%
10101 | CAB | LTE-FDD [SG-FDMA, 100% RB, 20 MRz, 16-QAM) LTE-FDD 642 | +068%
10102 | CAB | LTE-FOD (SC-FDMA, 100% RB, 20 MHz, £4-QAN) LTEFOD 660 | =06%
10903 | DAC | LTE-TDD (SG-FDMA, 100% RB, 20 MHz, QPSK) TE-T00 920 | 296 %
10104 | GAE | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 16-QAM) [Te-T00 997 | t96%

10108 | cAE | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, B4-0AM) LTE-TO0 1001 | £96%
10108 | CAE | LTEFUD (SC-FOMA, 100% RS, 10 MHz, QPSK) LTE-FDO 5B0 | +96%
10108 | CAG | LIEF0D (SC-FOMA, 100% RB, 10 MHZ. 16-0AM) LTEFDO 643 | 296%
0190 | cAG | LTE-FDD (SC-FDMA. 100% RB, 5 MHz, QPSK) LTEFDD 575 | 296 %
10111 | CAG | LTE-FDD {SC-FOMA, 100% RB, 5 MHz, 16-QAM) LTE-FOD 644 | £06% |
10112 | CAG | LTE-FDD [SC-TDMA, 100% RB. 10 MHZ, 64-QAM) LYE-FOD 659 | +96%
10113 | CAG | LTE-FDD [SC-FDMA, 100% RB, 5 MHz. 64+-QAMN) LYEFDD 662 | +96%
10114 | GAG | IEEE 802.11n (H1 Greenfieid, 13.5 Mbps, BPGK) WLAN 810 | £06%
0115 | GAG | IEEE 802.11n (R Groanfiel, 81 Mops, 16-QAM) WLAN 545 | 290 %

016 | CAG | JEEE 80217 (HT Greanser. 135 Mbps, 84-QAN) WLAN 815 | 296%
10117 | CAG | IEEE BG2.17n (HT Mixed, 13.5 Mbps, BPSK) WLAN 807 | 296 % |
10118 | CAD | IEEE B02.11n (HT Mixed, 81 Mbps, 16-0AM) WLAN 859 | 296%
10198 | cAD | JEEE BGZ 11n (HT Mixed, 135 Mbgs, 64-GAM) WLAN Bi3 | 206 %
10140 | CAD | LTE-FDD (SC-FOMA, 100% RB, 15 MHZ. 16-QAM) LTE-FDD 649 | 266 %
10181 | GAD | LTE-FDD [SC-FOMA, 100% RB, 18 MHz, 64-GAM) LTE-FDD 653 | £9.6% |
10142 | CAD | LTE-FDD (SC-FOMA, 100% RB. 3 MHz, GPSK) LTE-FDD 573 | £9.6% |
70143 | cAD | LTEEDD (SC-FDWA, 100% RB, 3 Wz, 16-GAM] LTEF0D 635 | +9.6% |
10124 | CAC | LTE-FDD (SC-FDMA, 100% RS, 3 MHz, 64-QAM) LTE-FOD 665 | +96% |
10188 | cac | LTE-FDO (SC-FDMA, 100% RB, 1.4 MHz. QPSK) LTEF00 576 | +9.6%
107468 | CAC | LTEFDD (SC-FDMA, 100% RB, 1,4 Mriz 16-GAM) LTE-FOO 641 | 296%
10147 | cAC | LTE-FDO (SC-FDMA, 1007 RB, 1.4 MHZ. 64-QAM)| LTEF00 672 | =96%
10198 | GAE | LTE-FDO {SC-FOMA, 50% RB, 20 MHz, 16-QAN) LTEFDO 642 | 296%

0160 | CAE | LTE-FDD (SC-FOMA. 50% RB. 20 MHz, S4-QGAM) LTE-FOOD 660 | 296%
10151 | GAE | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, GPSK) LTETOD 928 | :96%
10152 | GAE | LTE-TDD [SC-FOMA, 50% RB, 20 MHz, 16-GAM) TETDD 992 | +96%
10163 | GAE | LYE-TDD (SC-FOMA, 507 RB, 20 MHz. B4-0AM) TE-10D 10,06 | £9.6% |
10154 | CAF | LTE-FDD (SC-FOMA, 50% RS, 10 MHZ, GPSK) LTE-FOD 575 | +96%
10155 | CAF | LTE-FDD (SC-FOMA, 50% RB, 10 Mz, 16-QAM) LTEFO0 643 | +t06%
10156 | GAF | LIE-#DD (SC-FDMA, 50% RB, 5 MHZ. GPSK) LTEFO0 579 | z96%
10157 | GAE | LIE-FDD (SC-FOMA. 50% RB, 5 MHz. 16-GAM) I TEFDD 649 | t06%
10158 | CAE | LIE-FUD (SC-EOMA, B0% RE, 10 MHz, G4-OAM) LTE-FOD 662 | :96% |

10168 | CAG | LTE-FDD (SCFOMA, 50% RB, 5 MHz, 64-0AM) LTE-FDD 656 | +96 %
10160 | CAG | LTE-FDD (SC-FDMA, 50% RB, 15 MHz, QPSK) LTE-FOD 582 | +96% |
10161 | CAG | LTE-FDD (SC-FDMA, 50% 1B, 15 MHz, 16-0AM) LTE-FDD 643 | +06%
10162 | CAG | LIE-FDD (SC-FDOMA, 509 RS, 16 MHZ, 64-GAM) LTEFDD 658 | +96%

"I0766 | cAG | LTE-FOD (SC-FDMA, 50% RB, 1.4 MHz, GPSK) [TE-FDD 546 | £08%
10187 | caG | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHz, 16AM) LTE+0D 621 | £96%
10166 | CAG | LTE-FDO (SC-FOMA, 50% RE, 1.4 MHz, GA0AM) Te00 679 | £96% |

0188 | caG | LTE-FUO (SCFOMA. | RE, 20 MHz, QPSK) LTe+00 573 | 208%
070 | CAG | LTE-FDO (SC-EDMA, 1 RE, 20 MHz, 18-QAM) LTe-Fo0 652 | *96%
10171 | CAE | LTE-FDO (SC-FOMA, 1 BB, 20 MHz, 64-0AM) LTE-FDD 649 | 296%
0172 | CAE | LTE-TDD (SCFOMA, 1 B, 20 MHz, OFSK) LTE-TOO 921 | 206 %
10173 | CAE | LTE-TDD [SC-FOMA, 1 RS, 20 Wiz, 16-QAM) LTE-TDO 948 | +96% |
0174 | CAF | LIE-TDD (SCFOMA, 1 RS, 20 MHz, 64-QAM) TE-TDD 10,25 | +96%

10175 | GAF | LTE-FDD (5G-FDMA, 1 RA_ 10 1Az, GPSK) 7E-FDD 572 | £86% |
10T7€ | GAF | LIE-FDD (SC-FOMA, 1 RE, 10 MAz, 16-GAM) LYE-FDD 652 | +06%
10177 | CAE | LTE-FDD (SC-FOMA, 1 RB, 5 MHx, OPSK] LTE-FDD 573 | +06%

"I0178 | GAE | LTE-FDD (SC-FDMA, 1 RB, 5 MHz. 16-0AM) LTEFOD 652 | +06%
10978 | AaE | LTEFOD (SC-FDMA, 1 RB, 10 MHz, 84-QAM) LTE-FDD 650 | 296%
0180 | GAG | LTE-FDO (SC-FOMA, 1 RB, 5 MHZ B4-GAM) LTEFDD 650 | =96 %
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10181 | CAG | LTE-FDD (SC-FOMA, 1 RB, 15 MHz, OPSK) LTEFDD 572 | £96% |
10182 | CAG | LIE-FDD (SC-FDMA, 1 RB. 15 MHz, 16-QAM) LTE+0D 652 | £+96%
10183 | CAG | LTE-FDD (SC-FDMA, 1 RB, 15 MHz, 64-QAM) LTE-+00 650 | £9.6% |
10184 | CAG | LTEFDD (SC-FDMA, | RB, 3 Mz, GPSK) TE+00 573 | t96%
10185 | Gal | LTE-FDD (SC-FOMA, 1 RB, 3 MHz, 16-0AM) LTE-FDO 651 | 96 %
101868 | CAG | LIE-FDD (SC-FOMA, | BB, 3 Mz, 64-QAM) LTE-FDO 650 | z96%
10187 | CAG | LTE-FDO |SC-FOMA, 1 RE, 1.4 Wiz, OPSK) LT=-F00 573 | 96 %
10188 | CAG | L1E-FDO (SC-FOMA, 1 R8, 1.4 MHz. 16-QAM) LTE-FOD 652 | +06%
101E2 | CAE | LTE-FDD (SG-FOMA, 1 RS, 1.4 MHz, 64-0AM) LTEFFDD 650 | t96%
10183 | GAE | W Tin (T Greenfisid, 6.5 Mbps, BPSK) WAAN 800 | £96% |
10184 | aaD | JEEE 802,110 (HT Groenhield, 36 Mbps, 16-0AM) WLAN 812 | t86%
10195 | GAE | JEEE 802,110 (HT Greenheid, 55 MOps, 63-GAM) WLAN 821 | £96% |
10196 | cae 110 (HT Mxed, 5.5 Mbps, BPSK) WLAN 810 | 296% |

90797 | AAE | JEEE B02.11n (HT Mixed, 39 Mbpe. 16-QAM) WLAN 813 | =98%
10798 | CAr | JEEE BAZ11n (HT Mixed, 65 Mbpe, 65-0AM) WLAN 427 | =96 %
10219 | CAF | IEEE BO2.11n (HT Mixed, 7.2 Mops, BPSK) WLAN 803 | 296%
10220 | AAF | IEEE BA2.11n (HT Mixed, 43.9 Mbps, 16-0AM) WLAN 513 | 296%

10221 | GAG | JEEE B02.11n [HT Mixed, 12.2 Mbps, 64-QAM) WLAN B27 | +056%
10222 [ cag || A1n (HT Moed, 15 Mbps, BPSK) WLAN BO6 | x06%

70223 | caD | IEEE 802.19n (MT Moded, 80 Mbps, 16-QAN) WLAN 848 | £96%
10224 | cAD | IEEE BOZ.11n (HT Mixed, 150 Mbps, 64-GAM) WIAN 808 | :06%

70228 | CAD | UMTS-FDD (HSPAY) WCDMA 587 | +96%
10226 | CAD | LTE-TDO (SC-FOMA. 1 AB, 1.4 Mz 16-QAM) LTE-TDO 949 | +96%
10227 | CAD | LTE-TDD |SC-FOMA, 1 AB, 1.4 MHz, 64-GAM) LTE-TDD 10.26 | +96 %

10228 | CAD | LIE-TDD (SG-FOMA, 1 A8, 1.4 MHz, GPSK] LTE-T0D 922 | +86%
10220 | DAC | LIE-TDD (GG-FOMA, 1 RB, 3 MHz, 16-QAM) LTE-TDD 548 | +96%

10230 | GAC | LTE-TDD (SC-FOMA, 1 RB. 3 MHz, B+QAN) LTE-TDD 1025 | £96%
10231 | GAC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, QPSK) LTE-T0D 919 | £9.0%
10232 | CAD | LTE-TDD (SC-FOMA, 1 RB. 5 MHz, 16-GAM) LTE-TDD 948 | £96%
10233 | CAD | LTE-TDO (SC-FDMA, | RB, § MHZ. 64-QAM) LTE-T0D 1025 | 9.6 % |
10238 | GAD | LTE-TDD (SC-FOMA, 1 RB, & MHz, QPSK) [Te00 921 | £96% |
10235 | GAD | LTE-TDO (SG-FOMA, 1 RB, 10 MHz, 16-0AM) LTE-T00 948 | =96%

10235 | GAD | LTE-TDD (SC-FOMA, 1 RB, 10 MHz. 64-0AM) LTE-TOD 1025 | =96 %

10237 | CAD | LTE-TDD (SC-FDMA, 1 BB, 10 Mriz. QPSK) LTE-TD0 921 | 296%

10238 | CAB | LTE-TDD (SC-FOMA, 1 R, 16 MHz, 16-0AM) LTE-TDD D48 | x06%
10238 | CAB | LTE-TDD (SC-FDMA, 1 RB. 15 MHz, 54-GAM) TE-TDD 1025 | 96 % |

70240 | cA | LTE-TDD (SC-FOMA, 1 RB. 15 MHZ, GPSK) TETDD 921 | £9.6% |
0241 | GAB | LTE-TDD (SG-FOMA, 50% RB, 1.4 MRz, 16-QAM) [TE-T0D 982 | £9.6% |
10242 | CAD | LTE-TDD (SC-FOMA, 507% RB, 1.4 MHz, G4+-QAM) LTE-TDD 986 | £0.0%
10243 | CAD | LTE-TDO (SC-FOMA, 507% RB. 1.4 MHz, QPSK) LTE-T00 946 | £9.6%

10244 | CAD | LTE-TDO (SC-FOMA, 50% RB, 3 MHz. 16-0AM) LTE-ToD 10.06 | 9.6 %

10245 | CAG | LTE-TDD (SC-FOMA, 50% RB, 3 MHz, 54-GAM) LTE-TOD 1006 | 96 %
10246 | CAG | LTE-TDD (SC-FOMA, 50% RB, 3 Mz, QPSK) LYE-TDD 930 | £96%

0247 | cAG | LTE-TDD [SC-FDMA, 50% 18, 5 MHz, 16-GAM) TE-T0D 901 | £9.6% |
0246 | GAG | LIE-T0D (SC-FOMA, 509 RS, 5 MHz, 64-QAM) [TE-10D 1009 | £9.6% |
10248 | GAG | LTE-TDD (SC-FOMA, 50% RS, & MHz, QPSK) LTE-TDD 620 | £0.6% |

0250 | cAG | LTE-TOD (SG-FDMA, 50% RB, 10 Mz, 16-0AM) LTE-TOD 981 | £06%

10251 | GAF | LTE-TOD (SC-FDMA, 50% RB, 10 MHZ, 64-QAM) LTETO0 1047 | £06%

10252 | GAF | LTE-TOD (SC-FOMA, 50% RB, 10 MHZ, QPSK) [TE-TOD 924 | £96%
10253 | capF | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, 16-QAM) LTE-T00 9490 | £96%
10258 | CAB | LTE-TOD (SCFOMA. 5% RB, 15 MMz, 64-OAM) LTE-TDO 1094 | 296%
10255 | CAB | LTE-TDD (SC-FOMA, 50% RB. 15 MHz, QPSK) LTE-ToO 920 | =96%
10256 | GAB | LYE-TDD (SC-FOMA, 1007% RB, 1.4 MHz, 16-QAM) LTE-TDD 808 | 296%

10257 | CAD | LYE-TDD (5C-FDOMA, 100% RE. 1.4 MHz, B4-OAN) LTE-TDD 1008 | 96 %

90258 | CAD | LYE-TDD (SC-FDMA, 100% RB. 1.4 MHz, QPSK) LTE-TDD 830 | +96%

30250 | cAD | LTE-TDD (SC-FDMA, 100% B, 3 MHZ. 15-0AM) LTETDD GO8 | +0.6%

Certiticate No- EX3-7370_Augl1 Page 13 o 23

F-TP22-03 (Rev.00) Page 47 of 80



HHCT

FCC ID: A3LSMM236B

Report No: HCT-SR-2202-FC002

EX3DV4A- SN:7370 August 26, 2021
10260 | CAG | LTE-TDD (SC-FOMA, 100% RE, 3 MHz, 64-QAM) LTE-T0D 597 | +96%
10261 | CAG | LIE-TDD [SC-FOMA. 1007 RE, 3 MHz. OPSK) LTE-TOD 024 | £06%
10262 | CAG | LTE-TDD (SC-FOMA, 100% RE, b MHz. 16-QAM) LTE-700 985 | +06% |
10263 | CAG | LTE-TDD (SC-FDMA, 100% RB, 5 Mz 64-0AM) LTETOD 10.46 | +06%
10284 | CAG | LTE-TDD (SC-FOMA, 100% RB, 5 MHZ, QPSK) LTETTDD 923 | +96% |
10265 | CAG | LTE-TDD (SC-FDMA, 100% RB. 10 MHZ. 16-4AM) LTE-T0D 992 | £96%
70266 | CAF | LTE-TDD (SC-FOMA, 100% RB, 10 MHz, B4-QGAM) LTE-T00 1007 | £9.6% |
10267 | CAF | LTE-TDD (SCFDMA. 100% RS, 10 MHz, OPSK) LTe-T00 930 | =96%
70268 | cAF | LTE-TDO (SC-FOMA, 100% 18, 15 MHz, 18-0AM) OET00 1006 | =96 %
10280 | CAB | LTE-TDD (SC-FOMA. 100% RS, 16 Mz, 64-0AM) LTE-TOD 1013 | =96 %
0270 | CAB | LTE-TDO (SC-FOMA, 100% RB, 15 MHz, GPSK) LTE-T0D 958 | =96 %
10274 | CAB | UMTS-FDD (HSUPA, Sublost 5. 3GPP Reib. 10) WCDMA 467 | 296 %
10275 | GAD | UMTSFDD (R5UPA, Sublest b, 3GPP Raib.A) VCOMA 396 | 206%
10277 | GAD | PHS (QPSK) PRS 1181 | +66%
10278 | CAD S (GPSK, 8w BBAMFz, Rotah 0.5) FHS 181 | £6.6% |
10278 | CAG | PHS (QPSX, BW BBAMHZ, Ralalf D.36) FHS 1218 | £96%
70280 | cAG | COMAZ000, RG1, SO55, Ful Rale COMAZ000 301 | =96%
70267 | caG | COMAZOD0, RC3, SOBS, Full Rate COMAZOD0 346 | 296%
10282 | CAG | COMAZ000, RG3, SO&2, Full Rate COMAZI00 330 | £96%
10263 | CAG | COMAZ000. RC3, SO3, Full Rate COMAZ000 350 | £96% |
10205 | cAG | COMAZ000, i1, SO3, 1/8th Rate 28 fr. CONAZ000 1249 | +96%
10297 | GAE | LTE-FDD (SC-FOMA, 50% KB, 20 MHz, OPSK) LTE-FDD 581 | 06 % |
10298 | Gas | LTE-FDD (SC-FOMA, 50% RS, 3 MHz, QPSK) LTE-FOD 572 | +906%
170296 | CAF | LTE-EDD (SC-FDMA, 50% RB, 3 MHz, 16-QAM) [TEF00 639 | £86%
10500 | caC | LTEFDD (SC-FOMA. 507 RD, 3 MHZ 64-0AM) LTEFOD 660 | =06%
10301 | CAC | IEEE BOZ 162 WIMAX {28.18, 5me, 10MHZ. OPSK, PUSG) WilAAX 1203 | £96%
10302 | cAB | IEEE BA2 168 WIMAX (2918, 5ms, 10MHz, GPSK, PUSC, 3CTRL) | WIMAX 1257 | £96%
16303 | caB 160 WIMAX (21:15, Gms, 10MHz, B4GAM, PUSC) WilAX 1252 | +96%
10304 | CAA | JEEE BOZ 16e VAMAX (29:18, 5mas, 10MHz, B4QAM, PUSC) WIMAX 1186 | 296 %
03905 | Gan | JEEE 802,166 VAMAX (31,15, 10me, 10MHZ GA0AM, PUSG) | WIMAX 1524 | 206% |
10306 | CAA | IEEE B2, 18e VIMAX (23:18, 10me, 10MHZ. GAQAM. PUSC) 1467 | t06%
10007 | aAG | IEEE 802,166 WIMAX (20:18, 10ma, 10MHz, GPSK. PUSC] VAMAX 1443 | 206%
70308 | AAp | IEEE 802 168 WIMAX (£9:18, 10ma. 10MHz, 16GAM, PUSC) VAINAY, 1446 | £96% |
(70308 | AAB | IEEE B02.160 WINMAX (29:18. 10ms, 10MHZ, 16QAMANIC 2x3) WRAX 1458 | +96% |
10210 | AAR | IEEE 802166 WIMAX (20:18, 10ma, 10MHz, QPSK, AMC 22 WIMAX 1457 [£9.6% |
90311 | AAR | LTEFOD (SC-FOMA, 100% A8, 15 MHz, QPSK) JE+D0 606 | £9.6% |
10313 | AAD | IDEN 113 IDEN 7051 | £9.6% |
10314 | AAD | IDEN 1:6 DEN 1348 | 296%
10375 | AAD | IEEE B02.11b VIFi 2.4 GHz (DSSS, 1 Mbps, 9Epc 60) WLAN 171 | 296%
10316 | AAD | 1EEE B02.11g VAl 2.4 GHz (ERP-OFOM, 6 Mbps, 969C dc) WLAN 83% | +96% |
10317 | aas | IEEE B02.918 VWFI 5 GH2 (OFDM, 8 Mbos, 96pC do) VAN 836 | 296%
TI0352 | AAA | Pusa Wavelom (2002, 10%) Generic 1000 | £9.6% |
TI0353 | AAA | PLisa Waveform (2001, 20%) Genenic 699 | t96%
710354 | AAA | PUiso Wavelarm {2001, 40%) Generic 308 | £0.6% |
10355 AAA | Pulse Waveform {200Hz, 80%) Genenc 222 | £98%
10358 | AAA | Pulse Wavelorm (200Hz, 800} Gananc 097 | £96%
10387 AAA | OPSK Wavedorm, | MHz Ganang 510 | =298%
10388 | aan | QPSK Waveform, 10 MHzZ Geanenc 522 | 296%
10388 | AAA | B4-QAM Wavetorm, 100 KHz Genere 627 | t96%
10380 | AAA | B4-GAM Wavelorm, 40 Mz Generc 627 | +96%
10400 | AAD | \EEE 802.11aC VWiFi (20MHZ, B4-QAM, 89pC dC) WLAN 83T | 296 %
10401 | pAA | IEEE B02.11ac Wirl (40MHZ, 6-QAM, 98pc do) WOAN 860 | 296%
10402 | AAA | IEEE 8021180 WiFi (0MH2, 54-QAM, B3p< o) WLAN 853 | +96% |
10403 | AAB | COMAZ000 {1 xEV-DO, Hev. 0) COMAZOG0 376 | +96%
10404 AAB | COMA2000 {1 A) CDMA2000 77 +96%
10406 | AAD | COMAZ000, RE3. 5042, SCHO, Ful Rate COMAZ000 522 | +98%
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10410 | AAA | LTE-TDO (SC-FOMA, 1 B, 10 MHz. QPSK, UL Sub=2,34789) | LTE-TD0 782 | 2986%
10474 | AAA | WLAN CGOF, 63-QAM, 40MHz Genark 854 | 206%
10475 | AAA | IEEE 502.11D VAEI 2.8 GHz (DSSS, 1 Mbpa, 950¢ 0¢) WLAN 154 | 206%
10418 | AMA | EEE 802,110 VI 2.4 GHz (ERP-OFDM, & Mipe, Bape dc) WLAN 823 | +96%
10417 | AmA | IEEE 802.11aih WiFi 5 Grz (OFDM, 6 Mbps, 889C de) WLAN 823 | +06% |
10418 | AAA | IEEE B02.11g Wiri 2.4 GHz (OSSS-OFOM, 6 Mbps, 999¢, Long) | WLAN B14 | £0.6%
10410 | AAn | JEEE B0Z 11g WiFi 24 GHz (DSSS-OFOM, 6 Mbps, #9pc, Sharl) | WLAN 619 | =06%
10422 | AAA | EEE B02.11n (HT Greenfiaid, 7.2 Mbps. BPSK) WLAN 832 | z96%
10423 | AAA | IEEE BOZ.11n (HT Greandald, 43.3 Mbps, 16-QAM) WLAN 847 | =96%
10424 | AAE | IEEE 802.11n (HT Groantield, 12.2 Wbps, 64-OAM) WIAN B840 | £96%
10425 | AAE | IEEE 802.11n (HT Greenfisld, 15 Mbps, BPSK) WLAN g4t | z96%
10826 | AAE | IEEE 802.11n (M1 Greonfid, 90 Mbps, 18-QAM) 845 | £96% |

70427 | aaB | IEEE 80Z.11n (HT Graenfida, 150 MUps, 64-GAM) WLAN B41 | 96% |
10030 | AAB | LIE-FDD (OFOMA, & MMz, E-TM 3.1) LTE-FOD 828 | £9.0% |
70431 | AAG | LTE-FDD (OFDMA, 10 1Hz E-TM 3.1) LTE-FDD 838 | £96% |
10432 AAB | LTE-FDD (OFDMA, 15 Mz, E-TM 3.1) LTE-FDD 834 | £96%
10433 | AAC | LTE-FDD (OFDMA. 20 MHZ, E-TM 3.1) LTEFOD 834 | +96%
10434 | AAG | W-COMA (8BS Test Modsl 1, 64 DPGH) WCDMA 860 | =96 %
10435 | AAA | LTE-TDD (SC-FOMA. 1 RB, 20 Mz, GPSK, UL Sub) LTE-TOD 782 | 296%
10847 | pAA | LTE-FDD (OFDMA, 5 MRz, E-TM 3.1, Chpping 44%) TE-FDD 756 | +96%
10448 | aaA | LIE-FDD (OFDMA, 10 MHz. E-TM 4.1, Clppin 44%) LE-FDD 753 | 296%
10448 | AAC | LTE-FDD (OFDMA, 15 MHz, E-TM 3.1, Ciiping 44%) LTE-FDD 751 | +96%
70450 | aAa | LTE-FDO (OFOMA. 20 MHz, E-TM 3,1, Clipping 34%) LTEF0D 748 | =06 %
70451 | AAA | W-COMA (BS Tes! Model 1, 64 DPCH, Clipping 44%) WOOMA 759 | £96%
10453 | AAC | Valdation (Sguare, 10ms, 1ms) Test 1000 | £+96%
10468 | AAC | IEEE BOZ 11ac WiFl (160MHZ, 64-QAM, 90pc 0c) WLAN 863 | 296 %
10457 | AAC | UMTS-FDD (DC-HSOPA) WCOMA 662 | 296%
10458 | AAC | COMAZO0D (1XEV-DO, Rav. B, 2 carmers) COMAZ000 655 | t96%
TI0458 | AAC | COMAZ000 (1xEV-DO, Rev. B, 3 carmers) COMAZDG0 525 | t06%
10480 | AAC | UMTSFDD (WCDMA, AMR) VICOMA 239 | 96 %
70461 | AAC | LTE-TOD (SC-FDMA, 1 RB, 1.4 MHz, QPSX, UL Sub) LTE-TDD 782 | £t96%
70462 | AAC | LTE-TOD (SC-FDMA, 1 RB, 1.4 MHz, 16-4AAM, UL 5ub) LTET00 830 | £9.8% |
10483 | AAD | LTE-TDD (SC-FOMA, 1 RB, 1,4 Mz, 63-QAM, UL Sub) LTE-T0D 856 | £06%
10464 | AAD | LTE-TOD (SC-FOMA. | &8, 3 Mz, OPSK, UL Sub) LTe-T00 782 | =08%
10465 | AAG | LTE-TDD (SCFOMA, 1 RB, 3 MHz, 16-QAM, UL Sub) LTE-TDO 832 | £98%
10468 | AAC | LTE-TDD (SC-FDMA, 1 RS, 3 MHz, 64-GAM, UL Sub) LTE-TDD 857 | 206%
0467 | AAA | LYE-TDD (SC-FDMA, 1 RS, § MHz, QPSK, UL Sub] LTETDD 782 | t06%
10468 | AAF | LTE-TDD (SC-FDMA, 1 RE. 5 MHz, 16-QAM, UL Sw0) LYE-TDD 832 | 106%
10468 | AAD | LYE-TDD (SC-FDMA, 1 RB, 5 MH2, 64-QAM, UL SuD) LTETOD B56 | 96 % |
Y0470 | aAD | LTE-TOD (SC-FDMA, 1 RB. 10 MHz, QPSK, UL Sub) LTETDD 782 | +86% |
10471 | AAC | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, 16-GAM, UL Sib) LTETDD 832 | £96%
10472 | AAG | LTE-TDD (SC-FOMA, 1 RB, 10 MHz, 64-QAM, UL Su) CTE-T00 857 | £96% |
10473 | AAA | LTE-TOO (SC-FOMA, 1 AB, 15 MHz, QPSK, UL Sab) LTE-T00 782 | =96%
10474 | AAC | LTE-TDD (SCFOMA. 1 R, 15 Mz, 16-QAM, UL Sub) 'TTETho 832 | =96 %

10475 | AAD | LTE-TDO (SC-FOMA, 1 RB, 15 Miiz. 64-QAM, UL Sub) LTETDO 85T | £96%
10477 | AAC | LYE-TDD [SC-FDMA, 1 Ra, 20 Mz, 16-QAM, UL Sub) LTE-TDD B32 | 296 %
10478 | AAC | LIE-TDD (SC-FDWMA, 1 RB, 20 Mz, 54-QAM. UL Sub) LTE-TDD 8567 | 90 % |
0478 | AAC | LTE-TDD (SC-FOMA, 50% RS, 1.4 MAz, GPSK, UL Sub) E-70D 774 | £98% |
10480 | AAA | LTE-TOD (SC-FDMA, 504 RB, 1.4 MRz, 16-0AM, UL Sub) LTE-TDD 818 | £9.6%
0481 | AAA | LTE-TUO (SC-FOMA, 50% RB, 1.4 MHz, 63-0AM, UL Sub) LTE-TDD 845 | +06%
10482 | AMA | LTE.TDO (SC-FDMA, 507% RB, 3 MHz. QPSK. UL Sub) LTE-TD0 7717 | 296%
10465 | AAA | LTE-TDD (SC-FOMA, 50% RB, 3 MHZ 16-QAM, Sub) LTETOD 839 | 96%
10484 | AAS | LTE-TDD (SC-FDMA. 50% RB, 3 Mrz, 64-GAM, UL Sub) LTETDD 847 | £96%
10485 | AAS | LTE-TDD [SC-FDMA, 50% RB, 3 MHz, GPSK, UL Su) LTE-TDD 759 | 296 %
10466 | AAg | LIE-TDD (SC-FOMA, 509 28, & M, 16-QAM, UL Sub) E-TDD B3E | +96%

TI0487 | ARG | LTE-TDD (SC-FOMA, 50% RS, 5 MHz, 64-0AM. UL Sub) LFE-TOD 860 | +96%
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10888 | AAC | LTE-TDD (SC-FDMA, 50% RS, 10 IAHZ, QPSK. UL SWd) LTE-T00 770 | £86%
10489 | AAC | LTE-TDD (SC-FDMA, 50% RB, 10 Mrz, 16-QAM. UL Sub) LTE-TOD 831 | 96%
70450 | aAF | LTE-TDD (SC-FDMA, 507% RB, 10 MHz, 63-0AM. UL Sub) LTETOO 854 | 296%
10401 | AAF | LTE-TDD (SC-FDMA, 50% RB, 15 MRz, GPSK, UL Sub) [TET0D 774 | 206%
10462 | aaF | LTE-TDO {SC-FOMA. 50% RB, 15 MHz, 16-GAM, UL Sif) LTE-TDD 841 | 206%
10463 | AAF | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, 64-QAM, UL Sub) CTE-TDD 855 | 296%
10484 | AAF | LTE-TDD (SC-FONA, BO% FB, 20 MHz, QPSK, UL Sub) TE-T0D 774 | #86% |
104 AF | LTE-TDD (SC-FDMA, 50% RS, 20 MHz. 16-QAM, UL Subj LTE-T0D B.37 | +086%
10408 | AAE | LTESTOD (SG-FDMA, 50% RS, 20 MHZ. 64-0AM, UL Sub) LTETO0 554 | +96%
"I0447 | AAE | LTE-TOD (SC-TDMA. 100% RB, 1.4 MHz. QPSK, UL Sub) LTE-TDD 767 | £96%
10498 | AAE | LTE-TOD (SC-FOMA, 100% RS, 1.4 MHZ 16-QAM, UL Sub) LTE-TDD 840 | £96%
70498 | AAC | LTE-TOD (SC-FDMA. 100% RS, 1.4 MHZ. 64-QAM, UL Sub) LTETOO B68 | 296%
70806 | AAF | LTE-TO0 (SC-FOMA. 100% RS, 3 MHz, GPSK, UL Sub) [T=-700 767 | £96% |
(10501 | AAF | LTE-TDO | 1 3 . 16-0AM, UL Sib) LTE-100 B4d | £86%
V0502 | AAs | LTE-TDOD (SG-FOMA. 100% RB, 3 MHz, 64+-QAM, UL Sih) LTE-TOD 852 | £96% |
T10503 | AAB | LTE-TDD (SC-FOMA, 100% RB, 5 MHz, QPSK, UL Sub) LTE-TDD 772 | t96%
10504 | aag | LTE-TDD (GC-FOMA, 1007% RB, 5 MHz, 16-QAM, UL Sub) LTE-T0D 831 | *96%
TI0505 | AAG | LTE-TDD [SG-FOMA, 1007% RE, 5 MHz, 64-QAM, UL Sub) LTE-T0D BS54 | 06%
0506 | AAG | LTE-TDD (SC-FDMA, 100% RB. 10 hHz, GQPSK, UL Sub) TE-T00 774 | £06%
730507 | AAC | LTE-TDD (SC-FOMA, 100% RB, 10 MHz, 16-OAM, UL 5ud) LTE-T00 B36 | £96%
10508 | AAF | LTE-TDD (SC-FDMA, 100% RS, 10 MHz, 84-QAM, UL Sub) LTE-TOD 855 | =06%
70508 | AAF | LTE-TDD (SC-FDMA, 100% RB, 15 MH2, OPSK, UL Sub) LTESTOD 799 | 296 %
10610 | AAF | LTE-TDD (SC-FOMA, 100% RB, 15 MHZ 16-QAM, UL Sub) LTE-TDO 849 | =96%
0811 | AAF | LTE-TDD [SC-FOMA, 1009% R, 15 MHZ. B4-QAM, UL Sub) LTE-TDD B5T | £96% |
TI0512 | paF | LTE-TOD [SG-FOMA, 100% RB, 20 MHz, GPSK, UL Sub) TET00 774 | £06% |
10513 | AAF | LTE-TDD (SC-FOMA, 100% RE, 20 Miz, 16-0AM, UL Sub) LTE-TOD B42 | 088 %
90514 | AAE | LIE-TDD (SC-FOMA, 100% RB, 20 MHz, 64-0AM, UL Subd) LTE-T0D 645 | *96%
0618 | AAE | JEEE 802,170 Wik 2.4 GHz [DSSS, 2 Mbps. 89pc 9¢) WLAN 158 | 296%
10816 | AAE | JEEE BOZ.11b Wil 2.4 GHz (DSSS, 5.5 Mtps, 88pc dc) WLAN 157 | =96%
10617 | AAF | IEEE BO2 115 Wiri 2.4 GHz (DS9S, 11 Mbps, 89pc dc) WLAN 158 | 296%
10518 | AAF | IEEE Ba2. 11aM WIFI 5 GHz (OFDM, 9 Mbps, 99pa da) WLAN 823 | +96%
10512 | AaF | IEES 5021 1am WIFI b GHz (OFDM, 12 Mbps, 88pc dc) WLAN 839 | +96%
10520 | AAB | IEEE B02.11ah WIF| § GHz (OFDM, 16 Mbps. 98pc dc) WLAN Biz | +96%
10521 | AAB | IEEE B0Z.11a/h WiF| B GHz (OFDM, 24 Mbips_ 98pc 4¢) VALAN 787 | t96%
10822 | AAB | IEEE B0Z,11ah ViFi 5 GHz (OFDM, 36 Mbps, 89pc do) WLAN 845 | £96%
90523 | aaC | IEEE B02.13am WiFi 5 GHz (OFDM, 46 Mups, 99pc 65) WIAN 808 | £96%
10828 | AAC | IEEE B02.17aM Wirs 5 GRz (OFDM. 53 Mops, 99pc 06 WLAN 827 | t90%
108256 | AAG | IEEE BOZ.11ac WiFi (20MHZ, MCS0, 999C do) WLAN 836 | +96%
10526 | AAE | IEEE BOZ 118 WIE| (20MHzZ. MCS1, Bapc dc) WLAN 842 | 098 %
10527 | AAF | JEEE BOZ.11ac WIEl (20MMz, 1A4CS2. 88pe dc) WLAN 821 | 296%
10528 | AAF | TEEE B0Z 11ac WIFI (20MHz, MCSA. 89pe do) WLAN 836 | 206%
10529 | AAF | IEEE BUZ.1 1ac Wiri (20MHz, MCS4, 03pe 4c) WLAN 836 | +06% |
10531 | AAF | JEEE BO2.118c Wiri (20MRZ, MCS6, 99pc 4c) VILAN B43 | £96% |
TI0833 | aaF | EEE B02.118¢ WiFi (20MHz, MG57, 90pc 00) VALAN 829 | +0.6% |
10533 | AAE | IEEE B0Z.13ac WIFI (20MHz, MGSS, 96pc 00) WLAN 838 | £9.6% |
10534 | AAE | IEEE B02.11aC WIFI {40MHz, MCS0, 99t og) WLAN 845 | +06%
10635 | AAE | IEEE BOZ.17ac WIFI (40MHz. MCS1, 99pc dc) WLAN 845 | 2968%
10536 | AAE | IEEE B02 1130 WIFI (40MHz. MCS2. Bapc dc) WLAN 8332 | 206 %
10537 | AAF | IEEE 802 11ac WIFI (30MHz, WMCS3, 89pe dc) WLAN 844 | t96%
70838 | AAF | VEEE BO2-11ac VRl (4OMHE, MCSA, B9pe dc) WLAN 854 | +06% |
10540 | AAA | IEEE BOZ.11ac Wil (40MHZ, MCS6, 99pG dc) WLAN 838 | +96%
10541 | AAA | IEEE 802.118c WiFl (40MHz, MCS7, 99pc 60) VAN 646 | £985%
10542 | apa | IEEE BOZ.118C Wikl (40MHzZ, MCSS, 99pc oc) WLAN 885 | £96%
10543 | AAC | IEEE B02.17ac WIFI [40MHz, MCS9, 95pc da) WLAN 865 | £96%
30544 | AAC | IEEE B02.17ac Wik (B0MHz, MCSQ, 88p¢ 00) WLAN 847 | 206%
0848 | AAC | JEEE BOZ 11ac Wir (BOMHZ. MCS1, 990C de) WLAN 855 | =96%
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10546 | AAC | IEEE 802.11ac WIF (80MHz, MGSZ, U8pc 00y WLAN 835 | =06%
V0527 | AAG | TEEE 802.17ac WIF: (B0MHz, MCS3, 98pc 6c) WLAN 849 | 06%
10528 | AAC | IEEE 802 1%ac WIFI (B0MHz, MGSS, 99pc da) WLAN 837 | =96 %
T0550 | AAG | IEEE 803, 11ac WIFI (B0MHz, MCS6, 99pc dc) WLAN 838 | =06%
10651 | AAC | |EEE 802 11ac WIFI (BOMHz, WCS7, 98pc dc) WLAN 850 | =96%
10852 | AAC | JEEE BOZ 113 WiFl (BOMIHz, MCSB. B3pc dc) WLAN 842 | 296%
10853 | AAC | IEEE BOZ 11ac WiFi (BOMHE, MCSS, B3pe dc) WLAN 845 | 296%
70554 | AAC | TEEE BOZ 11ac WiF (1600HZ, MCS0, 98¢ 05) WLAN 848 | £96% |
10555 | AAC | FEEE 802 11ac VAE (160MHzZ, MGST, 9990 oo WIAN B47T | 296 %
T8 anc | TEEE 8021 Ta: VI (160N, MCS2 0pc 2] WLAN 850 1106%
10557 | AAC | IEEE 802 11ac VA (160MHz. MCS3, 99pc dc) WLAN B52 | +96%
TOB58 | pAC | IEEE B02.11ac WIFI {160MHz, MCSA, #8pc dc) VWLAN 861 | x96%
10680 | AAC | IEEE B02.11ac WiF: (100MHz, WACSE, 89pc do) WLAN 873 | £00%
10687 | AAG | IEEE 802 138¢ Wik { 1G0MHE MCS7, 8apc dc) WLAN B56 | £96%
90682 | AAC | [EEE 802.11ac Wir (160MHz. MCSE, 2apc de) WLAN 869 | £+98%
0562 | aac | IEEE 80Z13ac WiFs (160MHZ. ICSE, B9pe dc) WLAN 877 | £90%
30884 | AAG | IEEE G211 Wirs 2.4 Griz (OSSS-OFONM, @ Mbps, 960¢ dc) WLAN 825 | £00%
10565 | AAC | IEEE BOZ 11g WiFi 2.4 GRz (DSSS-OFDM, 12 Mbps. 89pc d6) WLAN 845 | £98%
H&“m AAC | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFOM, 18 Mops, 99pc d6) WLAN 813 | £9.0%
T0587 | AAC | TEEE B07.11g WIFI 2.4 Gz (DS55-OFDM, 24 Mops, 99pc 00} WLAN 800 | =9.6%
10568 | AAC | IEEE BO2.11g WIFI 24 Giz (DSSS-OFDM, 36 Mops, 99pc ) WLAN 837 | =08 %
10568 | AAC | IEFE BOZ 11g WIF| 2.4 GHz (DSSS-OFDM, 48 Mops, 99pc 06) WLAN 810 | :96%
10570 | AAC | IEEE BOZ 11g WiFI 2.4 GHz (DSSS-OFDM, 54 Mbps, 99p: 66) WLAN 830 | :98%
10571 | Aar | IEEE BOZ 11D ViFi 2.4 GHE (DSSS, 1 Mbps, 90pe 6c) WLAN 180 | :96%
10572 | AAC | 'EEE BOZ.31D WiFi 2,4 GHE (D5SS, 2 Mbps, 90pt 6c) WLAN 199 | 298%
10573 | AAC | IEEE 802,11 Vi 2.4 GHE (DSSS, 5.5 Mbps, G0pE 65) WLAN 198 | 206 % |
10574 | AAC | IEEE 502110 VeiF| 2.4 GHz (D5SS, 11 Mbps, B0pc dc) WLAN 798 | £9.6%
10575 | aAC | IEEE 802,11g ViFl 2.4 GHz (DS55-OFOM, 6 1Abps, 90pa 00) WAN 859 | +9.6% |
10676 | AAC | JEEE 8D2.11g WiFl 2.4 GHz (DSSS-OFDM, 9 Mbps, 90pc doy WUAN 860 | +96% |
I0577 | aAC | JEEE 802,119 WiFi 2.4 Gz (DSS5-OFOM, 12 Mbps. 80pc do) WLAN 870 | +0.6% |
10578 | aAD | IEEE BO2.11g WiFi 2.4 GHz (DS5S-OF0M, 18 Mbps, S0pc dc) WLAN 849 | £06%
10578 | AAD | JEEE 802.17g WiFi 2.4 GHz [DSSS-OFOM, 24 Maps, 8ipc dt) WLAN 836 | £06%
0580 | AAD | IEEE 802.11g WIF: 2.4 Griz (DSSS5-OFOM, 36 Mbps, B0pe 4¢) WLAN 876 | £96%
10881 | AAD | IEEE 802,110 WiFi 24 GHz [DSS5-OFDM, 48 Mbps, 99pe 0¢) WLAN 835 | £90%
10582 | AAD | IEEE 802.11g WIFI 2.4 GHz [DSS5-OF DM, 54 Mops, 90pe 00) WLAN 867 | £96%
10583 | AAD | IEEE BO2.11am WIFI 5 Gz (OFDM, & Mbps, B0pc dc) WLAN 859 | 9.6 % |
0588 | AAD | EEE B02.11aM WiFi § GHz (OFDM, D Mbps, BIpe dc) WLAN 860 | 296% |
10585 | AAD | JEEE BOZ11aM Wiri 5 GHz (QFDM, 12 Mbps, 30pc oc) WILAN 870 | =96%
10586 | AAD | IEEE B02.118M WIFI 5 GRZ (OFDM, 18 Mbps, @0pc ac) WLAN 849 | 96 %
TVDSE7 | ARA | TEEE BOZ.11am WIFI 5 GHz (OFDM, 24 Mbps, 90pc 00) WLAN 836 | t96%
T0SB8 | amp | IEEE 802.11am WIFI 5 GHz (QFOM, 36 Mbps, 909¢ 0¢) WLAN 876 | 296 %
TTDGBS | AAA | IEEE BOZ.11am WIFI 5 GHz (OFDM, 48 Mbps, 909G dc) WLAN B35 | t96 %
10580 | AAA | IEEE BOZ.t1am WiFi 5 GHz (OFDM, 58 Mbps, 309¢ d¢) WLAN 867 | £98%
10581 | AAA | IEEE BO211n (HT Mixed, 20MHz, MCS0, 90pc oe) WLAN 863 | 296 %
10832 | aas | IEEE 802110 (HT Mixed, 20MHz, MCS1, 800¢ de) WLAN B79 | :96%
10583 | AAp | IEEE BOZ.11n (HT Mixed, 20MHzZ, WCS2, 909¢ de) WLAN 864 | 296 %
D55 AAA | IEEE 802.11n (HT Mixed, 20MHz, MCS3, 800c dc) WULAN 874 | £96%
TI05G5 | AAA ) lixed, 20MHz, 1ACSA, 20pC dE) WLAN B74 | +96%
V0596 | AAA | IEEE 802,110 (HT Mixed, 20MHzZ. MCS5, 80pC dc) WLAN 871 | +96%
"ID5G7 | AAA | IEEE 802,11 (HT Wixed, 20MHz, MCGH, 90pc de) VAN 872 | £96% |
"I0S98 | aAA | JEEE BOZ.14n (T Mexad. J0MHE, MCST, B0pc d6) WLAN 850 | £9.6% |
90538 | AAA | JEEE 802.11n (HT WAxed. 0MAZ, MCSO0, 80pc de) VLAN 879 | +06%
10600 | AAA | IEEE BO2.11n (HT Mixed, 40MHz, MCS1, 90pe 4c) WLAN 888 | 06 %
0607 | AnA T Tin Hz, MC5Z, 90pc o} WLAN 882 | £06%
10602 | AAA | JEEE BOZ 110 (HT Mixed, 40MHz, MGS3, B0pe 6c) WLAN 894 | £90%
106803 | paa | JEEE 802:11n (HT Mixed, 20Miz, MCS4, 90pc ta) WLAN 903 | £8.6%
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10604 | AaA | TEEE BOZ 110 (H1 Mixed, 40MHz MCSS, #0pc de) WLAN B.76 | +9.6%
10805 | AAA | IEEE 502110 (HT Mixed, 30MHz, MCSE. 80pe de) WLAN BO7 | t06%
10808 | AAC | IEEE 802.11n (H1 Mixed, A0MHz, MCS7, 80pc dc) WLAN BBZ | +06%
10807 | aac || T8¢ WiFi (20MHz, MCS0, 90pt 6c) WLAN BG4 | t06%
10608 | aAC | IEEE 802.11ac WIF {20MHz, MGS1, 80pc ot) WLAN 877 | =06%
10608 | AAC | "11ac WiFi [20MHz, MCS2, 909¢ 6¢) WLAN 857 | =96 %

7G610 | AAG | IEEE BOZ.11ac WIFi {20MHz, MCS3, 80pc dc) WLAN B78 | £96%
10611 | AAC | JEEE B02 11ac WiFl (20MHz2. MCSA, S0pc dc) WLAN B70 | £96%
10612 | AAC | JEEE 602.114¢ WiFl (20MHZ. MGCSS, B0pe 9¢) WLAN B77 | +96%
10613 | AAC | EEE B0Z.118¢ WiFl (20MHz, MGS6, S0pc do) VILAN B94 | +96%
10614 | AaC | TEEE B0Z 118¢ Wirl (20MHzZ, MCS7, 90ps do) VILAN 59 | +86%
10615 | AAC | IEEE 802.118C WIFi (20MHz, MCS8, S0pc oc) WLAN 882 | £06%
10616 | AAC | IEEE 802.11mc WIFI (S0MHz, MCSO0, 90pt oa) WLAN 882 | 96%
0617 | G | IEEE 802.11ac WIF) {40MHz, MCS?, 90pc 0c) WLAN 881 | =06%
10618 | AAG 1At WIFI (40MHz, MCS2, 90pc Oc) WLAN 858 | =96%

10619 | AAC BOZ.17ac WIFI [30MFz, MCS3, 80pc dc) WLAN 886 | 296 %
10620 | AAC | IEEE B2 11ac WIFI (40MFz. MCS4, B0pe dc) WLAN BB7 | 296%
10621 | AAC | JEEE 802 11ac WiFI (40M¥Hz, MCSS5, E0pc do) WLAN 877 | 296 %
10622 | AAG | 'EEE B02.118¢ Wik (40MHZ, MCS6, 90pe dc) WLAN BB | 296 % |
10623 | AAC | IEEE BU2.1 182 VAF] (A0MRZ, MGS7, BUpe da) WLAN BB2 | +56%

70624 | AAG | IEEE 8021 1ac VAIFI (A0MHE, MCS8, 80pt da} WLAN 696 | £9.6%

TI0625 | AMG | IEEE 802,11nc WIFI {40MHz, MCSS, 90pc dc) WLAN BOE | +86%

10626 | AAC | IEEE 802,11ac WIF (B0MHz, MCSO, 90pt 62) WLAN B83 | +96%
10627 | AAC | IEEE 802.11ac Wik (S0MHz, MCST, 90pC 6C) WLAN 888 | t86%

10628 | AAC | IEEE B02.19ac Wil (B0MHE, MCS2, 90pc dc) WLAR 871 | 06%
0628 | AAC | JEEE BOZ 118C Wiri (B0MHZ. MGS3, 90pcC 00) WLAN 885 | z96%
10630 | AAC | IEEE BO2 1186 WIF) (BOMHZ. MGCS4, B0pC de) WLAN 872 | =96 %
10631 | AAC | IEEE B02.1130 WiFi (BOMHzZ, WG5S, 80pc de) WLAN 881 | =96 %

70632 | AAC | IEEE BOZ 11ac WIF] (BOMHZ. MCS6, 80pG dc) WLAN 874 | 96 % |
10833 | anC | [EEE 502 11ac WISl (BOMRZ, MCS7. B0pe do) WLAN BE3 | 296%

10654 | AAC | EEE B02.11ac VFI (BOMHz, MCSB, 90ps dc) WLAN 880 | +96% |
10635 | AaC | IEEE 802.11ac WiFi (BOMHZ, MCS8, 00pe dc) WLAN 881 | £96%
10636 | aac | IEEE B02.11ac Wiri ( 1EOMHZ MCS0, B0pC dc) WLAN 583 | £96%

"I0637 | AAC | [EEE 802 118c WiFi | 160MHZ IACS1, B0pe dc) WLAN 870 | +96%

0638 | aAC | IEEE BOZ.11ac WIr | 160MAHZ. MCS2, S0pc do) WLAN 886 | £96%

(90630 | AAG | IEEE 802.11ac WIFI (160N, MCS3, B0pe o) WLAN 885 | t96%
10640 | AAG | IEEE 802 11ac WIFi (1G0MHMz, MCS4, B0pe dc) WLAN 898 | £96%
10641 | AAC | JEEE BO2.11ac Wikl (160MHz, MCS5, G0pe 6o} WLAN 906 | =9.6% |
10632 | AAC | IEEE BAZ 11ac Wikl (180MHz, MCSS, 90pe 66) WLAN 906 | 296 %
10643 | AAG | JEEE BOZ118¢ WiFl (160MHzZ, MGST, 90pa 0c) WULAN BE9 | 296%
10844 | AAC | IEEE BOZ 11ac WiFl (160MHz, MGS3, a0pc 00) WLAN BOS | t96%
10645 | AAC | IEEE 802 1150 WIF| (160MHz, MGSY, 90pc dc) WLAN G811 | £96%
10646 | AAC | LYE-TDD (SC-FOMA, 1 RS, § MHz, QPSK, UL Sub=2.7) LTE-TDD 11.96 | £96%
10647 | ApC | LTE-TDD (SC-FOMA, 1 RB, 20 Mz, QPSK, UL Sthe2.7) JE-DD 1196 | 96 % |
10848 | AaC | COMAZ0O0 | 1x Advanced) COMAZ000 345 | £96%

10652 | AAC | LTE-TDD (OFDMA, § MH2, E-TH 3.1, Clipping 4435 LTE-TDD 691 | +96%

10653 | AAC | LTE-TDD (OFDMA, 10 MAz, E-TM 3.1, Cipping 44%) LTE-TOD 742 | £86%

10654 | AAC | LTE-TOD (OFDMA, 15 MHZ E-TM 3.1, Clipping 44%) LTETDO0 696 | +0.6%

10655 | AAG | LTE-TDD (OFDMA, 20 MHZ, E-TM 3.1, Gipping 44%) [TETDD 721 | £86%
0658 | AAC | Puise Wavefarm {2001z, 10%) Teat 000 | £96%
10858 | AAC | Puiee Wavekorm (200Hz, 209} Test 699 | £96%
10680 | AAC | Pulse Wavesorm (200Hz, 40°G) Test 308 | 296% |
10801 | AAC | Pulse Wavelorm (200Hz, 807%) Test 222 | +96%
10662 | AAG | Pulse Veavetonn (200HZ 80%) Tost 087 | +96%
10870 | AAC | Suetooth Low Energy Buetcolh 278 | 96 %
10671 | AAD | IEEE 802.11ax {20MHz, MCS0, $0pc de) WLAN 500 | £96% |
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0672 | AAD | JEEE B02.17ax [20MHZ. MCS1, 90pa €o) WLAN 857 | +96%

10673 | AAD | IEEE B02.11ax (20MHz, MCS2, 90pc 0c) WLAN B78 | :+96%

10674 | AAD | JEEE BOZ.178x (20MAZ, MGS3, 90pc o) WLAN 874 | £96%
10675 | AAD | JEEE 802.11ax (20MHz, MGS4, 90po 0g) WLAN 690 | £96%

10676 | AAD | IEEE 802 113x (20MHz, MCS55, 90pc do) WLAN B77 | 296%

10877 | AAD | IEEE 802 11ax (20MHz, MCSH, 90pc oc) WLAN 873 | 296%
70678 | AAD | JEEE 802.11ax (20MHz, MCS7, 90pc da) WLAN 876 | *9.6%
10878 | AAD | IEEE 802 11ax (20MHz, MCSS, 6090 dc) WLAN B89 | t06%
10680 | AAD | IEEE 802, 11aX {20MHz. MCSD, 906 dt) VAN 680 | £06% |
10681 | AAG | |EEE 802,110 {20MHz. MCS10, 90pc 00) VAAN 862 | 08 % |
"I0682 | aaF | IEEE 802.11ax (20Mz. MCS11, 80pe 0¢) WLAN 883 | t06%

1 AAA | IEEE 802,1%ax (20MHz, MCSC, 88pc dc) WLAN 842 | £986%
0684 | AAC | IEEE 8GZ,11ax (20Mnz, MCS1, 98pe 6c) WIAN 426 | t06%
70685 | AAG | JEEE B0Z17ax (20MHZ, MCSZ, G8pC 02) WLAN 833 | z96%

10686 | AaC | JEEE B2 11ax (20MWHz, MCS3, 98¢ 0¢) WIAN 828 | 290% |

10687 | AAE | VEEE BO2.11ax (20MHzZ, MCSA, 989C d5) WLAN 845 | +96% |
TI06BE | AAE | IEEE B02.11ax (20MHZ MCSS, 99pc dc) WLAN B20 | +96%
10688 | pAD | IEEE 802.118x (20MHZ. MGSE, 89pc dc) WLAN 855 | +9.6% |
30600 | AAE | IEEE 802, 11ax (20MHz, MCS7, Sapc de) WLAN 829 | *96%

10691 AAB | IEEE 802 1%ax (20MHz, MCSE, 83pc dc) WLAN 825 | +96%
90682 | AAA | IEEE B02.11ax (20MHZ, MCS9, 290G 6o) WLAN 820 | +96%
70693 | AAA | IEEE 802.1%ax (20MHz, MGS10, 89gc dc WLAN 825 | :06%
70684 | AnA | JEEE BOZ 118X (20MHZ, MCS11, 89pC dc WLAN 857 | =96%
710685 | ARA | IEEE BOZ 11ax (40MHz, MGS0, 90pe oc) WLAN 878 | £96%
70658 | AAA | TEEE BOZ 11ax (40MHz, MCS1, 90pc 6c) WLAN 891 | +96%

10687 | AAA | IEEE B02.11ax (40MHz, MCS2, 90pc dc) WLAN 861 | 296%

T00G8 | AAA | TEEE BOZ 11ax (40MHE, MCS3, 909¢ dc) WLAN BB | 296 % |

10088 | AaA | IEEE B2 110x (40MHZ, MCS4, 90pe dc) WLAN BB2Z | +96%

10700 | AAA | IEEE B0Z 11ax {40MH= MCS5, 80p¢ de) WLAN B73 | 296%

10701 | A | IEEE 802,11ax (A0MHE. MCSE, 80pc dc) VALAN 886 | £96%
10702 | AAA | IEEE B02.11ax (A0MHZ MCS7. 80pe do) WLAN B70 | +06%
90703 | AAA | IEEE 802.1%ax (AOMHz, MCSE. Bipc dc) WLAN 882 | £96%

TOT04 | AAA | IEEE 802 11ax (40Mtz. MCSE, Blpe do) WLAN 856 | £96%

0705 | AAA | IEEE BO2 11ax (40MHz, MCS10, 80pc dc) WLAN 869 | £9.6% |

10708 | AAC | JEEE B02.11ax (40MHz, MCS11, 80pe dc) WLAN 866 | £96%

10707 | AAG | [EEE BOZ 118x (#0MHzZ, MCS0, 98pc 0¢) WLAN 8372 | =06%

10708 | AaC | 'EEE BOZ 113 (40MHzZ, MCS1, 39pC 0c) WLCAN 855 | 296%

10708 | AAC | IEEE B0Z 11ax (A0MHz, MCS2Z, 099¢ o) WLAN 833 | 206%
TI0710 | AAC | JEEE 802.11ax (A0MHz, MGS2, 88pc do) VILAN B20 | £06%

T0711 | AAC | JEEE BOZ.11ax (40MHz, MCS4, B9pe dc) VALAN 839 | £006% |

T0712 | AAG | JEEE 802.11ax [(40MHz, MICS5, Bapc do) VILAN 867 | £96%

10718 | AAC | IEEE A02.11ax (40MHZ, MCSB, 09pc d¢) WLAN 8.3 | £9.6%

0714 | AAC | IEEE B02.13ax (40MHZ, MCST. Bpe do) WLAN 826 | £9.6%

10715 | AAC | IEEE B02.11ax (40MHz, MGSE. G0pe de) WLAN 845 | £096%

10718 | AAC | IEEE 802, 11ax (40MHz, MCS9, $ps doy WLAN 830 | £06%
10717 | AAC | IEEE BOZ 1 1ax (40MHz, MCS10, $8pc do) WLAN 848 | z90%

10718 | AAC | 1EEE 802, 11ax (40MHz, MCS11, 98p0 dc) WLAN 824 | £06%

0718 | AAC | IEEE BO2 11ax (BOMHz, MCS0, 90pe 66) WLAN 881 | 96%

10720 | AAC | EEE 602 113x (80MHz, MCS1, 90p¢ 62) WLAN 887 | 29.6%

10721 | AAC | [EEE B0Z2.118x (80MHZ, MCSZ, 909C o) WLAN 876 | 296%
072 | AAC 892118 {  MCS3, 90pc dc) WLAN 855 | =96 %

10723 | AAC | JEEE B02.11ax (30MHz, MCS4, 909 de) WLAN 870 | z96%
T10724 | AAC | IEEE BOZ.11ax (S0MHz, MCSS, G0pc dc) WLAN 860 | £96%

10725 | AAC | [EEE B02,11ax (UOMHz, WCSB, 20pc dc) WLAN 874 | 96 % |

10726 | aAC | JEEE B02.11ax (BOMHE, WCS7, B0pG do) VAN 8.72 | £06% |

10727 | AAC | |EEE 802,112 (BOMHZ, MCSE, B0pc do) WLAN BB6 | £96%
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10728 | AAC E B02.11ax (BOMHz, MCS8, 90pc 6¢) WLAN 0G5 | 296% |
76729 | AAC | 1EEE B02 11ax (B0MHz, MCS10, 80pe £6) WLAN BB4 | 296%
10730 | AAC | JEEE BOZ 11nx (S0MHZ, MCS 11, BOpG 6¢) WLAN BB7 | +96%
10731 | AAC | TEEE 802 1 18x (80MHz, MCS0, 89p¢ dc) WLAN Ba2 | 296%
10732 | AAG | FEEE 842 1182 (90MHz, MCS1, 880c do) WLAN BAE | 296 %
10733 | AAC | EEE B02.118x (80MHZ MCS2, B9pC dc) WUAN 840 | £96% |
10734 | AnC | JEEE 002 112x (30MH2, MCS3, 99pC dc) WLAN 825 | +90% |
10735 | aaG | TEEE 80211ax (B0MHz WCSA, T9pc 4c) WLAN B33 | 296%
10798 | ARG | IEEE 802 11 (BOMHz, MCSS, $apc do) WiAN B27 | 490% |
10737 | AAG Atax - WACSE, Bapc dc) VILAN B35 | +98% |
(T0738 | AAC | IEEE 802 118X (80MHZ. MCST, 89pc dc) WLAN B2 | +06% |
90730 | AAC | JEEE 802, 11ax (BOMYIZ, MCSB, 99pc do) WLAN 829 | +96%
90740 | aac | IEEE BGZ 11ax (80MHz, MCS8, 99pe de) WLAN 848 | +06% |
0741 | AAG | JEEE 802 11ax (BIMHz, MCS 10, 89pc do) WLAN 840 | 298%
10742 | AAC | JEEE 802 11ax (B0MMz, BCS11, 89pc do) WLAN 843 | =296%
10743 | AAC | JEEE BOZ 11ax (1EOMHL, MCS0, B0pc dt) WLAN 804 | =96%
107428 | AAC | IEEE BG2.118x (1EOMHE, MCS1, 20pe dc) WLAN 916 | =96%
10745 | AAC | IEEE BOZ 118 (160MHZ, MCSZ, BIpc do) WLAN 883 | 296%
16748 | AAG | TEEE 802 116% {160MHzZ, MCSS, Bpc 0a) WLAN 911 | $06%
10747 | AAC | TEEE 802.11ax (100MHz, MCS4, 90pc oc) WLAN 904 | 296%
10748 | AAC | IEEE B02.11ax (160MHz, MCSS, 80pc 0¢) VILAN B93 | £+56%
0748 | AAC | IEEE 802 17ax (160MHE, MCS6, 30p€ 6¢) WLAN 690 | £9.6%
90750 | aAC | IEEE 802.1%ax (160MHz, MCS7, 90DC 06) WLAN B79 | +98% |
30751 | AAC | IEEE B0Z 11ax (100MHzZ, MCS8, 90pc do) WLAN 882 | 96 %
10752 | AAC 802,17a% (160MHz, MCSH, 90pc o) WLAN 881 | 956 %
70753 | AAC | IEEE 807,11ax (160MHz, MCS10, 90pe de) WLAN 900 | £96%
10754 | AAC | IEEE 802, 11ax (160MHz, MCS11, 90pc o2) WLAN 894 | =06%
10755 | AAG | IEEE B0Z.17ax (160MHz, WCS0, 89pc dc) WLAN 864 | £96%
10756 | AAC | IEEE BOZ.11ax (160MHz, MCS1, 88pc dc) WLAN 877 | t06%
10757 | AAC | IEEE BO2.11ax (160MHZ MCS2, 89pc dc) WLAN 877 | £06%
10758 | AAC | IEEE B0Z.11ax (160MHZ 1ACS3, S9pc dc) WLAN 869 | :98%
10758 | AAC | IEEE BOZ 11ax (160MHz. MCS4, Sapc dc) WLAN 858 | 296%
10780 | ARG | TEEE B0Z.110x (160MHz, MGSS, 6apc 9¢) WLAN 849 | 296%
10761 | AAC | 'EEE BOZ t1ax(1COMHz, MCSE, S8pc dc) WLAN 858 | 206%
10762 | AaC | JEEE BO2.71ax (1GOMHz, MCS7, 69pc €0} WLAN 648 | x96%
10763 | AAG | JEEE B0Z 118 (160MHZ, MCSB, 83pe 6c) WLAN 853 | 206%
10764 | AAC | JEEE 80Z.118x{160MHZ, MCS8, 89pc 6c) WLAN 854 | t06%
10785 | AAC 1] Tl 10, 990 dc) WLAN B54 | t96% |
10788 | AAC | IEEE B02.11a% {160MHz, MGS13, 99p0 dc) VLAN 851 | 496% |
TIO78T | AAC | 5G NR(CP-OFDM, 1 85, 5 Mz, GPSK, 15 147) SENAFAITO0 | 7,88 | +96 % |
10768 | AAC | 5G NR (CP-OFDM, 1 A8, 10 MHz. QPSK, 15 kHz) BGNA FRITOD | BO1 | 48.6% |
10788 | AAC | 5G NR (CP-OFDM, 1 RS, 15 Mz, QPSK, 16 kHz) 5G NR FR1 100 801 | +0.6% |
10770 | AAC | 5G NR (CO-OFDM, 1 RB, 20 MHz. OPSK. 16 kHz) 5G NR FR1 70D 802 | +96%
G771 | AAC | 50 NR (GP-OFDM, 1 RS, 25 MHZ, GPSK, 15 kA2 SGNRFR1TDD | 802 | +06%
0772 | AAC | 56 NR (GP-OFDM, 1 RB, 30 MHZ, GPSK, 15 kAz) 56 NR FR1 100 823 | £96%
10773 | AAC | BG NR (GP-OFDIA, 1 RB, 40 MHz, OPSK, 15 kHZ) SGNRFRITOD | 803 | 9.6 % |
10774 | AAC | G NR (CP-OFDM, 1 RB, 50 Mz, GPSK, 16 kHz) HGNRFRTTOD | 802 | £9.6%
16775 | AAC | 5G NR (CP-OFDM, 50% BB, 5 MHz, GPSK, 15 kHz) 5G NR FR1 100 831 | =96%
10778 | AAG | 50 NR (CP-OFDM, 507 RS, 10 MHE. QPSK, 15 kHz) &G NR FR1 100D 830 | =96%
16777 | AAC | 50 NR (GP-GFDM, 50% RB, 15 MHZ QPSK, 15 kHz) S5GNRFRITOO | 830 | =96%
0778 | AAC | 50 NR (CP-OFDM, 50% RB, 20 MHZ QPSK, 15 kHa) “5G NR FR1 TOD 834 | 296%
10778 | AAC | 5G NR (GP-OFDM, 50% RB, 25 MHz, GPSK. 15 kHz) EGNRFRI TOO 842 | £98%
10760 | AAC | 56 NR (CP-OFOM, 50% RB, 30 AHz, GPSK. 15 kHz) 5G NR FR1 100 838 | 296%
10781 | AAG | 5C NR (CP-OFDM, 507 RB, 40 MHz, QPSK. 15 kHz) 5G NR FR1 10D 833 | =96%
10762 | AAC | 50 NR (CP-OFDM, 509 RB, 50 MHz, CPSK, 15 kHZ) 5G NR FR1 T0D 843 | 296%
10783 | AAC | 5O NR (CP-OFDM, 100% RB, 5 MRz, GPSK, 15 KHZ) 5G NR FR1 TDD 831 | s96%
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70784 | Aac | 5O NR (CR-OFDM, 100% RB, 10 MHz, QPSK, 15 kHz) 5G NR FR1 TDD 820 | £96% |
T07ES | AAC | 50 NR (CP-OFOM, 100% RB, 18 MHz, QPSK, 15 kiHz) SGNR FR1T1DD B40 | £96%
76788 | AAC | 55 NR (CP-OFDM, 100% RB, 20 MHz, QPSK, 15 kAz) SGNRFRITDD | B35 | 496 % |
"T0787 | AAC | 5C NR (CP-OFDM, 100% RB, 26 MMz, QPSK, 16 kHz) 5G NR FR1TDD B4d | +96%
10788 | AAC | 5G NA (CP-OFDM. 1007 RS, 30 MHz. QPSK, 15 kHz) 5G NA FR1 TDO 838 | t95%
10788 | AAG | 50 NR (CP-OFDM, 1007 RS, 40 MHZ QFSK, 16 KHz) 56 WA FRT 10D 837 | £06%
TI0780 | AAC | 5G NR (CP-OFDM, 100% RS, 50 MHZ, GPSK. 15 kHz) GGNRFRITOD | B30 | £06% |
TI0781 | AAC | 5C NR [CP-OFDM, 3 1B, 5 MHz, GPSK, 30 kHz) §G NR FR1 70D 783 | x00% |
10792 | AAC | 5G NR (CP-OFDM, 1 RB, 10 MHz. GPSK. 30 kHz) 5G NR FR1 7DD 782 | $08% |
10793 | AAG | 5G NR (CP-OFDM., 1 RB, 15 MHz. QPSK. 30 kHz) SGNRFRITDD | 795 | #9.6% |
0794 | AAC | 5G NR (CP-OFDM, 1 RB, 20 Mz, QPSK. 30 kHz) 5G NR FR1 100 782 | £96%
10795 | AAG | 50 NR (CP-OFDM, 1 RB, 45 MHz, GPSK, 30 kHz) 5G NR FR3 10D 784 | £96% |
10796 | AAC | 50 NR (CP-OFDM, 1 K8, 30 MHz, GPSK, 30 kHz) SGNRFRITOD | 782 | £96% |
10797 | AAC DM, 1T RB, 40 MHz, OPSK, 30 kHz) SG NR FRY 100 801 | £96%
10798 | AAC | 56 NR (CP-OFDM, 1 RB, 50 Mz, QPSK, 30 krz) SGNRFR1TD0 783 | 296 % |
76788 | AAC | G NR (CP-OFDM, 1 RB, 60 MHz, QPSK, 30 iz} 5GNR FR1 TDD 7893 | 296 %
10801 | AAC | 5G NR (CP-OFDM, 1 RB, B0 MHz, QPSK, 30 kriz) SGNRFR1 10D 780 | 296%
10802 | AAC | 50 NR {CP-OFDM, 1 RS, 90 MHz, QPSX, 30 kHz) 5G NAL FR1 DD TBT | +06%
10803 | AAE | 5G NR (CP-OFDM, 1 RB, 100 Mz, QPSK. 30 kHz) SGTNRFRT DD 783 | 206%
0805 | pAD | 50 NR (CR-OFDM, 50% RB, 10 MMz, QPSK, 30 kHz) 5G NR FR1 7DD B34 | £06% |
10606 | AAD | 50 NR (CR-OFDW, 50% RB, 15 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 837 | £96%
90808 | AAD | 50 NR (CP-OFDM, 50% RS, 30 Mz, QPSK, 30 kFz) 5G NR FR1 10D 834 | £96% |
"T0810 | AAD | %G NR (CP-OFDM, 507 RS, 40 Wiz, GPSK. 30 kHz) 5G NR FRY 100 834 | +96%
10812 | AAD | 56 NR (CP-OFOM, 50% RA, 80 Mriz, QPSK. 30 kHZ) 56 NR FR1 100 835 | £96% |
10817 | AAD | 5G NR (CP-OFDM, 100% RB, 5 MHz, GPSK, 30 kHZ) &G NR FRY TDO 835 | 296%
10818 | AAD semccp-orm 100% RB, 10 MHz, QPSK, 30 kHz) 56 NR FR1 TDD 834 | 296%
16818 | AAD R 15 ¥Hz) 5GNRFR1TDD 833 | 296%
70820 | AAD mmmw QPSK, 30 kHz) 5GNA FR1TDD 830 | t06%
T10821 | aaC | 5G NA (CP-OFDM, 100% AB, 25 Mz, QPSK, 30 kHz) 5G NA FR1 70D B4 | £06%
10822 | AAD | 5G N [CP-OFDM, 100% AB, 30 Mriz. GPSK, 30 kHz) SGNRFRITDD | 841 | +906% |
T10B23 | AAC | GG NA (CP-OFDM, 100% RS, A0 MHz. OPSK, 30 KHZ) 5G NA FR11DD 836 | £496%
0824 | AAD m MRz QPSK. 30 kHz) SGNAFATTOD | B39 | £96% |
10825 | AAD 3 kHz) 6 NRFRTTOD BA1 | 208%
0827 | AAD mw@ﬁksow %G NAR FR1 DD BA2 | 006 %
(70628 | AAE | 5 NR (CE-OFDM, 100% KB, 90 v, GPSK, 30 kHz) 5G NR FRY 10D 8A3 | +006%
10828 | AAD | 5G NR [CP-OFDM, 100% RB, 100 MHz, QPSK. 30 khHz) §G NR FRT 700 84D | 96 %
(10830 | AAD | 5G NR [CP-OFDM, 1 R, 10 Iz, OPSK. 60 kHiz) &G NR FRS 100 763 | t96%
10631 | AAD | 5G NR (CP-OFDM, 1 RB, 15 MHz, QPSK, 60 kHz) 56 NR FR1 100 773 | £90%
10832 | AAD | 58 NR (CP-OFOM, 1 RB, 20 MHzZ, GPSK, 60 kriz) 506 NR FRY 100 774 | £98%
10833 | AAD | 50 NR (GP-OFOM, 1 RB. 25 MHz, GPSK, 60 kHz) 5G NR FR1 100 770 | =90 %
10834 | AaD | SGNR( .1 RB. 30 MHz, GPSK, 60 knz) SGNRFRITOD | 775 | =96%
10835 | AAD 1 . . 60 kHz) 5G NA FR1TOD 770 | =96
10838 | AAE scrﬁ(cpom masomofsx 60 kHz) SGNR FR1 10D 7B6 | 06%
10837 | AAD | 5G NR (CP-OFDM, 1 RB, 60 MHz. QPSX, 60 kHz) SGNR FR1 10D 768 | +96%
10838 | pap | 5C NR (CP-OFDM, 1 RS, 80 MHZ, QPSK, 60 #Hz) 5G R FR1 70D 770 | $96%
TTOBA0 | AAD | 50 NR (CP-OFDM, 1 RB, 80 MHZ QPSK. 80 kHz) 5G NR FR1 70D 767 | £96% |
TI0BAT | AAD | 50 NR (GP-OFDM, 1 RS, 100 Mz, GFSK, 60 kHz) 5G NR FR1 100 771 | £96% |
TTOBAE | AAD | 50 NR (CP-OFDM, 5% A8, 15 MHz, QPSX, 60 ki) §G NR FR1 100 849 | +06%
10848 | AAD | 9G NR (CP-OFDM, 50% RB8, 20 MHz, QPSK, 60 kHz) 5G NR FRT TOD 834 | £98%
10846 | pAD | 5G NR (CP-OFDMW, 505 RB, 30 Mrlz, OPSK, 60 kHZ) 5G NR FR1 100 841 | £96%
10854 | AAD | 58 NR (CP-OFDM, 100% RB, 10 MHZ, OPSK, 60 kHz) 5G NR FR1 TOD 834 | £96%
10655 | AAD | 5O NR (CP-OFDM, 100% RB, 15 MHz, QPSK, 60 kHz) &G NR FR? TOO 836 | £96%
10856 | AAD | 50 NR (CP-OFDM, 100% RB, 20 MHz, GPSK, 60 knz) 5G NR FR1 100 837 | £06%
0857 | AAD | 5G N (GP-GEDM, 100% RB, 25 MHz, GPSK, 60 kHiz) 5G NR ER1 100 835 | =96%
10858 | AaD | 5G NR (CP-OFDM, 100% RB, 30 MHz, QPSX, 60 %iz) EGNRFRITDD | 836 | 296%
10858 | AAD | 5G NR (CP-OFDM, 100% RS, 40 MHz, OPSK, 80 kHz) 5G NR FR1 TDO 833 | z06%
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TTORB0 | AAD | 50 NE (CP-OFDM. 1004 R8, 50 MHz, GPSK, B0 KHz) 5G NR FR1 TDD 841 | 206 %
10881 | AAD | 50 NR (CP-OFDM. 100% R8, 60 Mz, QPSK, 60 kHz) 5G NR FRT TDO 840 | z96%
"T0853 | aAD | 0% NR (CP-OFDM, 1007% RS, 80 MHz, QPSK, 60 kiiz) 5G NR FR1 100 841 | z96%
10654 | AAE | 50 NR (CP-OFDM, 100% R, 80 Mz, GPSK, 60 kHz) 5G NR FR1 DO 837 | 296 %
10885 | AAD | 5G NR [CP-OFDM, 100% RB, 100 MHz, OPSK, 60 kHz) 5G NR FR1 TDO 841 | 296%
70886 | AAD | 56 NR (DFT-5-0FOM, 1 RB. 100 MHz, QPSK, 30 KH2) SGNRFRITDD | 568 | £96%
10888 | AAD | 5G NR (DI T-5-OF DM, 100% B, 100 MHZ, QPSK, 30 kHz) BONRFRITDD | 589 | =96 %
70868 | aAD | 50 NR (DFT-5-OFOM, 1 RB, 100 MHZ GPSK. 120 kHz) 5G NR FRZ TDD 575 | 296%
10870 | AAD | 58 NR (DFT-5-OFDM, 100% RB, 100 MHz, GPSK, 120 kHz) &G NRFR2 TDD 5BS | 206 %
0871 | AAD | 5G NR (DF T-s-OFOM, 1 A8, 100 1AMz, 100AM. 20 ki) | SG NR FRZ 1DD 575 | £96%
10872 | AAD | 50 NR (DFT-5-OF DA, 100% RS, 100 MHz, T60AM, 120 kHz) SGNRFR2TDD | 652 | 206 %
70873 | AAD DFT-=OF DM, © A8, 100 1AHz, GAGAM. 120 kFz) SGNRTRZTDD | 661 | £96% |
10874 | AAD | 56 MR (DFT-5-OFDM, 100% RS, 100 MHz, G40AM, 120 kHZ) 5CG N FR2 10D 665 | +96%
V0875 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHZ, QPSK. 120 Wiz) SGNRFRZIDD | 7.7 | £96% |
10876 | AAD | 5G NR (CP-OFDM, 100% RS, 100 MHz, QPSK, 120 kAz) 5G Nt FR2 100 B39 | £96%
10877 | AAD | 50 MR (CP-OFDM, 1 BB, 100 Mz, 16QAM, 120 kHZ) 5G NA FRZ 10D 785 | £86% |
10878 | AAD | 5G Nt {CP-DFDOA. 100% RB, 100 Mz, 160AM, 120 kHz) 5C NR FR2 100 BA1 | £96%
10878 | aAp | 56 NR|CP-OFDM, 1 RB, 100 MHz2, B4QAM, 120 kHz) 5G NR FR2 10D 812 | t86%
10630 | AAD . 100 MHz. X j EG NR FR2 100 838 | =008%
70887 | AAD | B NR (DET-5-OFDM, 1 RB, 50 Mrz, GPSK, 120 kHz) 5G NR FR2 TOD 575 | £96%
V6882 AAD | 50 NR (DFT-5-0FDM, 100% RB, 80 MHz, QPSK, 120 kHz) 5G NR FR2 TDO 506 | =06%
10883 | AAD | GG NR (DFT-=-OFDM, 1 RB, 50 MHx, 18GAM, 120 ki4z) 5G NR FRZ TDO 657 | z96%
10882 | AAD | 5G NR (DFT-=-OFDM, 100% RB, 50 MHz, 1GQAM, 120 kHz) 5GNRFRZ TDD 653 | =06 %
10885 | AAD | 5G NR (DFT-5-OFOM, 1 RB, 50 MHz, GA0AM, 120 KHz) 5G NR FRZ TDD 661 | t96%
10888 | AaD | 5G NR (DFT-5-OFDM. 100% RB, 50 MHZ, G4QAN, 120 kH2) 5G NR FRZ TDD 65 | 96 % |
108687 | AAD | 50 NR (GP-OFOM, 1 RB, 50 MHz, QPSK, 120 kHz) 5G NR FRZ 10D 7.78 | £98% |
TT08BE | AAD | 40 NR (CP-OFDM, 100% RB, 50 MHz QPSK. 120 kHz) 5G WA FRZ 10D 835 | +96%
10885 | AAD | 5G NR (CP-OFDM, 1 A8, 50 MHz, 16QAN, 120 kHz) 5G NA FR2 10D BOZ | +96%
10880 | AAD | 5G NR [CP-OFDM, 100% RS, 50 MHz. 16GAM. 120 kHz) 5G NR FR2 10D 840 | +05%
"I0B3T | pAD | 5G NR (CP-OFDM, 1 RS, 50 MHz, 64QAM, 120 krz) 5G NR FR2 10D 813 | +06%
TI0B32 | pAD | 5G NR (CP-OFDM. 100% RB, 50 MHE, BA0AM. 120 KHz) 5G NR FR2 100 841 | £96%
90697 | AAD | 50 NR (DFT-3-OFOM, 1 RB, & MHz, QPSK, 30 kHz) 5G NR FR1 TDD 500 | £96%
10898 | pAD | 5G NR (DFT-5-OFDOM, 1 RB, 10 MHz, OFSK, 30 kHz) 50 NR FRY T00 567 | £96%
10898 | AAD | 5G NR (DFT-5-0F0M, 1 RE, 16 MHz, GPSK, 30 kHZ) 5G NR FRT 00 S67 | =96%
10800 | AAD | 56 NR (OF1-5-OFOM, 1 RB, 20 Mz, GPSK, 30 kHz) G NR FR1 TD0 568 | £06%
10801 | AAD | 5G NR [DFT-2-OFDM, 1 RB, 35 Mz, QPSK, 30 kHz) 5G NR FR1 10D 568 | £96%
10802 | AAD | 50 NR [OF 1-5-OFOM, 1 RB, 30 MAE, GPSK, 30 KHZ) 5G NR FRT 100 568 | £96%
10803 | AAD | 5G NR (DFT-8-OFOM, 1 RB, 40 MRz, GPSK, 30 KHz2) 5G NR FiRT 100 568 | £90%
10804 | AAD NR | 1 RB, 50 MHz, OFSK, 30 kHiz) 5G NR FR3 100 568 | t96%
10805 | AAD | 56 NR [DF 1-5-OFONM, 1 BB, 60 MHz, GPSK, 30 kHz) 50 NR FRI 100 560 | t96%
10008 | AAD | %G NR (OF T-=-OFOM, 1 BB, 80 MHz, GFGK, 30 kriz) SGNR FR1 100 568 | +96%
10807 | AAD | 5G NR (DFT-5-OF DM, 50% RB. 5 MHz, OPSK. 30 kHz) SGNRFRITDO | 578 | <96% |
10008 | AAD | 5G NR (DFT-=-OFDM, 507% RB. 10 1AMz, GPSK, 30 kHz) SGNRFRITOD | 583 | +96% |
10909 | AAD | 5C NR (DFT-=-OFDM. 50% RB, 13 MHz, QPSK, 30 kHz) SGNRFR1T0D 506 | 96 %
10810 | AAD sm 20 MHZ, OPSK, 30 iriz) 5G NR FR1 10D 583 | t96%
IO | AAD 25 WAz, 30 wHz) SGNRFRITOD | 583 | £9.6% |
10612 | AAD | 50 NR mn: Eﬁ‘s‘ 30 MHz, QPSK, 30 kHz) 5G NR FR1 7DD 584 | t906% |
10813 | AAD | BG NR (OFT-5-0FDM, 505 B8, 40 MHz, QPSK, 30 kHz) 5G NR FAT 100 584 | +66% |
10814 | AAD | SGNR mnm__‘—“ou 50% A8, 5 MHz, ops&" 5K, 30 kHz) GGNRFRI TO0 | 585 | +86% |
TI0E15 | AAD | 5G NR (OF T-8-0FDM, 50% RS, 60 MHz. QPSK. 30 kHz) 5G NR FR1 100 583 | £9.6%
90816 | AAD | 5G NR (DF 1-5-OFDM, 50% RB, 80 MHZ OPSK, 30 kHz) 5G NR FRt 100 587 | £96%
TI0617 | AAD | 4G NR (DET-5-OFDM, 50% 8, 100 MHz, GPSK, 30 kHz) SGNRFRITOD | 504 | £9.6% |
0018 | AAD | 50 NR (DF T-5-OFOM, 100% RB, 5 MHz. QPSK, 30 kHz) £G NR FR? TDD 580 | £86%
10818 | AAD | BG NR [DFT-5-OFDM, 100% RB, 10 MHz, QPSK, 30 kHz) 56 NR FR1 100 586 | +9.6%
10820 | AAD | BG NR (OF T--OFOM, 100% RB, 15 MHz, QPSK, 30 wHz) &G NR FR1 100 587 | 296%
10921 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 20 MHz, QPSX, 30 kHz) G NR FR1 100 584 | 200%
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10022 | AAD | 5G NA (DF1-5-OFDM, 100% RB, 25 MHz, QPSK, 30 kHz) 5G NA FR1 100 582 | +06%
10025 | AAD | 50 NR (OF 1-5-OF OM, 100% RE, 30 MHz, QPSK, 30 kz) 56 NR FRY T0D 584 | +06%
10624 | paD | 56 NR (DF T-5-OF DM, 100% RE, 40 MHz, QPSK, 30 kHz} 5G NR FR1 100 584 | 295%

70825 | pAD | 50 NR (DFT-5-OF0OM, 100% RE, 60 MHz, QPSK, 30 kHz) SENR FRI 100 505 | =06%
10626 | AAD | 50 NR (OF T-s-OFOM, 100% RE, 60 MHz, QPSK, 30 kHz) 5G NR FR1 TDO SBA | =96%

70827 | AAD | B0 NR (DFT-5-OFOM, 100% RS, 80 MHz, OPSX, 30 %Hz) 1TDD | 504 | 296%
10828 | AAD | 50 NR (DFT-=-OFDM, 1 B8, 5 MHz, GPSK, 15 kH2) SGNRFRIFDD | 552 | $96% |

10829 | AAD | 9G NR (DFT-5-OFDM, 1 RB, 10 MHZ, QPSK, 15 kHz) %G NR FR1 FDD 552 | +96%

10830 | AaD | 5G NR (DFT-5-OFDM, 1 RB, 15 MHz, QPSK, 15 kHz) SGNRAFRIFOD | 562 | 496 % |

09T | AAD | 5G MR (DFT5-OFDM, 1 RS, 20 Mz, GPSK. 15 kHz) SGNATRIFDD | 551 | +9.6% |
10837 | AAB | 5G NR [DFT-5-OFDM, 1 RS, 25 MHz. QPSK. 15 kHz) 5G NR FR1 FOD 551 | +06%
10633 | AAA | 50 NR [DFT-5-OFDM, 1 RB, 30 Mbz. GPSK, 15 kHz) 50 NR FR1 FOD 551 | +06%

90634 | AAA | B0 NR (DFT-5-OFDM, 1 RO, 40 MHz, QPSK. 15 kHZ) £ NR FRY FOD 551 | z08%

130835 | AAA | 5G NR (DFT-=-OFDM, 1 RB, 50 MHZ, GPSK, 15 kHz) #G NR FRY FDO 6§51 | £98%

Ls‘oi’ae AAC | 5G NR (DFT-%-OFOM, 50% RB, 5 MHZ, QPSK, 15 kHz) %G NR FR1 FDD 590 | £0.0%
V0437 | AAB | 5G NR (DFT-5-OFDM, 50% RB, 10 MHZ, GPSK, 15 kH2) &G NR FR1 FDD 577 | =96 %
10938 | AAB | 5G NR (DFT-2-OFDM, 50% RB, 15 MHz, GPSK, 15 kHz) 3G NR FR1 FDO 590 | 90%
10478 | AAS | 5C NR (DFT-5-OFDM, 50% RB. 20 MHz, GPSK, 18 kHz) 5G NR FR1 FDD 582 | +96%

oA AAR | SG NR (DF1-5-OF DM, 50% RB, 25 MHz, QPSK, 15 kHz) 3G NR FR1 FDD 589 | +96%
1081 | AAB | 50 NR (DF T-5-OF M, 50% RB, 30 MHz, QPSX, 15 kHz) SGNR FR1 FDD 583 | £96%

TI084Z | asB | 50 NA (OFT-5.0FDM, 50% BB, 20 MHz, QPSK, 15 kHz) 5G NR FR1 FOD 585 | +96%

TI0043 | aaB | 56 NR (DFT-=-OFDM, 50% RS, 50 Mz QPSK. 16 kHz) SGNRFRIFOD | 585 | £96%

710084 | aaB | 5G NR (DFT-5.0FDM, 100% RB, 5 MHz, QPSK. 15 kHz) 5G NR FR1 FOD 581 | +96%

10945 | AAB | 5G NR (DFT-5-0F DM, 100% RB, 10 MRz, QPSK, 15 kriz) 56 NR FR1 00 585 | t96%

10948 | AAC | 5G NR (DFT-=-OFDM, 100% RB, 15 MHz, QPSK, 15 Kz} 55 NR FRY FOO 583 | 06%
10847 | AAB | 5G NR (DF T-5-OFDM, 100% RB, 20 MHzZ, QPSK, 15 %H7) %G NR FR1 F0O 587 | £96%

70948 | AAS | 50 NR (DFT--OF0M, 100% BB, 25 MHz, QPSK, 18 KHa) BGNRFRIFDO | 594 | £90% |

T899 | AAD | 56 NE (DFT-5-OFDM, 100% RS, 30 MHz, QPSK, 15 KHZ) 50 NR FR1 FOD S87 | +96%
10950 | AAB | 4G NR (DET-5-OFDM, 100% RB, 40 Mz, OPSIK 15 kH2) 5G NRFR1 FOD 5064 | +96%
10981 | AAB | 5G NR (OF T-5-OFDM, 100% RB, 50 Mz, GPSK, 15 kHz) 56 N FR1 FDO 502 | 06 %N
10062 | AAB | 5G NR DL (CP-OFDM, TM 3,1, 5 MHZ, 64-QAM. 15 kHZ) G NR PR FOD 825 | £06%

70853 | aAB | 5G NR DL (GF-OFDM, TM 3,1, 10 MHz, GA-GAM, 15 kHz) | SGNRFRIFDD | 815 | £9.6 % |
70854 | AAB | 5O NR DL (GP-OFOM, TM 3,1, 15 MHz, S4-0AM, 15 kHz) %G NR FR3 FOO 823 | :06%
70855 | AAB { M 3.1, 20 MHz, B4-QAM, 15 01z) 5G NR FR1 FOO 842 | £006% |

"T0856 | AAB | 50 NR DL (CP-OFDA. TM 3.1, 5 NNz, 63-QAM, 30 KHz) 50 NR FR1 F0OO 814 | 296%

0857 | AAC | 5G NR DL [CP-OFDM, TM 3.1, 10 Mz, B4-0AM, 30 &z} 50 NR FR1 FDO 831 | 206 %

10958 | AAR | 5G NR OL [CP-OFDM, TM 3.1, 15 MHZ, BA-QAM, 30 kHz) 881 | 206%
10889 | AAS | OG NR DL (CP-OFDM, 11 5.1, 20 MHZ, G4-QAM, 30 kHz) %G NR FR1 FDD 833 | 286%
10360 | AAB | 5C N OL (CP-OFDM, Th 3.1, 5 MHz, 64-QAM, 15 kHz) 5GNR FR1 TDD 632 | z96%

TT006T | AAR | 50 MA DL (CP-OFDM, T 3.1, 10 Mz, BA-OAM. 15 kHz) 5GNR FR1T0D 936 | +90%

V0962 | A | 50 NR DL (CP-OFDIA, 10 3.1, 15 Mz, B4-GAM, 15 kHz) SGNRFRITDD | 040 | £96% |

10063 | aAR | 56 WA DL (CP-OFDM, Th 3.1, 20 MHz, 63-0AM. 15 kHz) 5G NR FR1 100 955 | 296 % |
10564 | AAD | G NR DL (CP-OFDM, TM 3.1, 5 MHz, 64-0AM, 30 KHz) 506 NR FrR1 10D 929 | 296 % |

10805 | AAB | 5G NR DL (CP-OFOM, TM 3,1, 10 MHZ, 64-GAM, 30 kHz) 56 NA FR1 10D 837 | 296%
10868 | AaB | 5CG NR DL (CP-OFDM, TM 3.1, 15 MHz, 84-QAMN, 30 kHz) 5G NR FRY T0D 055 | +86%
10867 | AAB | 5O NR DL (GP-OFOM, TM 3.1, 20 MHz, 64-QAM, 30 kHiz) EG NR FR1 0D 042 | £96%
10068 | AAE | 50 NR DL {GP-OFDM, TM 3.1, 100 14z, 6a-QAM, 30 kHz) 5G NR FRY 100 940 | +06%
10072 | AAB | 5G NR (CP-OFOM, 1 RB. 20 MKz, OPSK, 15 kiz) 5G NR FR1 T0O 1150 | £96%
10873 | AAB | SG NR (DFT-=-OFDM, 1 RS, 100 MHz. OPSK_ 30 kHz) SGNR FR1T0D 906 | 296%
10974 | AAB | 5G NR (CP-OFDM, 100% RB, 100 MHz, 256-QAM, 30 kHz) S NR FR1 70D 1028 | 196%

* Uncerainty is doetarmined Lsing the max. d trom Snear responsa apgying wgular destribution and m expe far the squsre of the

fold value.
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Calibration Laboratory of S,
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Zoughausstrasse 43, 8004 Zurich, Switzecland % = &

Accreditad by the Swss Accreditation Senvice (SAS)
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Multilaternl Agreement for the recognition of calibration certificates
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Swiss Calibeation Sarvice

Accrogitation No.: SCS 0108

This caibeation canilicate documents the tracesbiity to nalional slarcards, which relize the phy units of 15}
The and the with coey probabity are given an he following Dages and ans par of the cerfificale.
All caiitrations have been cond in the closed y faciey: PArAIUNG (22 £ 3)°C and hunvdity < 70% .
Calitration Equipment Leed (MATE critical for cafibration)
Primary Stardards 1) Cal Date (Cantficate No ) Scheduted Catbention
Powar metar NRP SN: 104778 09-Ape-21 (No, 217-08201/03262) Apr-z2
Power sansor NRP-291 SN: 103244 09-Ape-21 (No. 217-03291) Apr-2
Power sensor NRP-291 SN: 103245 09-Apr-21 (No. 217-03292) Apr-22
R 20 c8 A SN: CO2652 (20x) 09-Ape-21 (No 217-03343) Apt-22
DAE4 SN: 880 23-Doc-20 {No, DAE4-660_Dec20) Dec-21
Raference Probe ES3DV2 SN. 3013 30-Dec20 (No. ES3.3013 Dec20) Dec-21

Slandards 12} Check Date (in house) Sch d Chack
Power metar E44198 SN GB41293874 DE-Apr-18 (in house chack Jun-2X)) in bouse check: Jun-22
Power sensor EA412A SN: MY41458087 06-Apr-16 (In houss check Jun-20) in house check: Jun.22
Prwer sansor E4412A SN: 000110210 06-Apr-18 (In house cheadk Jun-20) In house check: Jun.22
RS penerator MP BB48C SN: UIS3642001700 O4-Aug-89 (in house check Jun-20) in house check: Jun-22
Network Anahyzer EB358A SN: US41080477 31-Mar-14 (n house check Oct-20)  houss check: Oct-22

Name 7

Approved by:
This csibeation carificate shall not be rop d excapt in Ul wiNout wiithen appioval of the iaboralory.
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

Calibration Laboratory of §  Schwsizerischer Kalibrierdienst

Schmid & Partner G Service suisse detalonnage
Engineering AG g Serviziosvizzero di taratura

Zeughausstrasse 43, 0004 Zurich, Switzertand Swiss Calibration Service

Accrodited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA

Muttitatersl Agroement for the recognition of calibration certificates

Glossary:

TSL tissue simulating hiquid

NORMXx.y,z sensitivity in free space

ConvF sensitivity In TSL / NORMx.y.z

DCP dlode compression point

CF crest factor (1/duty_cycle) of the RF signal

ABCD modufation dependent linearization parameters

Polarization ¢ @ rotation around probe axis

Polarization 8 4 rotation around an axis that is In the piane normal to probe axis (at measurement centar),

ie., § =0is normal to probe axis
Connector Angle information used in DASY system to align probe sensor X 10 the robot coordinate system

Calibration is Performed According to the Following Standards:
a) |EC/EEE 62200-1528 “Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposure To Radio Frequency Fields From Hand-Heid Anc Body-Wormn Wirstess Communication Devices -
Part 1628: Human Models, Instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", October
2020.
b) KDB B65664, “SAR Measurement Requirements for 100 MHz 10 6 GHz"

Methods Applied and Interpretation of Parameters:
NORMx.y,z: Assessed for E-fisld polarization § = 0 (f < 800 MHz in TEM-cell; f > 1800 MMHz: R22 waveguhde)
NORMx.y,z are only intermediate values, |.a., the uncertaintias of NORMx,y,z does not affect the E*-field
uncertainty inside TSL (see below ConvF).

*  NORM(f)x.y,z » NORMx.y,z * frequency_response (see Frequency Response Chart). This lineatization is
Implemented in DASY4 software versions Iater than 4.2, The uncertainty of the frequency response is included
in the stated uncertainty of ConvF.

* DCPxy,2: DCP are numerical inearization parameters sssessed based on the data of power sweep with CW
signal {ne uncarainty required), DCP does not depend on frequency nor media

* PAR:!PAR is the Peak to Average Ratlo that is not calibrated but determined based on the signal
characteristics

= Axy.z Bxy.z Cxy.# Dxy.z VRxyz A B, C. D are numarical linearization parameters assessed based on
the data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media, VR is the maximum calibration range expressed in RMS voltage across the diode.

= ConvF and Boundary Effect Parameters: Assessed in flal phantom using E-field {or Temparature Transfer
Standard for f < 800 MHz) and inside waveguide using analytical fielg distributions based on power
measurements for [ > 800 MMz The same sstups are used for assessment of the parameters appéied for
boundary compensation (alpha, depth) of which typical uncertainty values are given. These parameters are
used in DASY4 software 1o improve probe accuracy close to the boundary, The sensitivity in TSL corresponds
ta NORMzx,y.z * ConvFF whereby the uncertainty corresponds to that given for ConvF. A frequency dependent
ConvF is used in DASY version 4.4 and higher which allows extending the validity from + 50 MHz to + 100
MHz

= Spherical isolropy (3D deviation from isotropy)- in & field of low gradients realized using a fiat phantom
exposed by a palch antenna.

* Sensor Offsel: Tha sensor offset corresponds 10 the offset of virtual measurement center from Ihe probe tip
{on probe axis). No tojerance required.

* Connector Angle: The angle is assessed using the mformation gained by determining the NORMx (no
uncertainty required).

Certificate No: EX3-7681_Dec21 Page 2 of 23
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EXI0DVA ~ SN-7681 December 14, 2021
DASY/EASY - Parameters of Probe: EX3DV4 - SN:7681
Basic Calibration Parameters
Sensor X Sensor ¥ Sensor Z Unc (k=2)
Nem (uVAVIm)'Y 0.65 0.64 0.69 +10.1 %
DCP {mV}~ 104.6 104.6 i 100.9
Calibration Results for Modulation Response
) Communication System Name A B [ D VR Max | Wax
a8 UB Vv daB mV dev, l Unct
_ (k=2) |
0 CWN X | 000 | 000 | 100 | 000 | 1420 | 230% | =47 %
Y 0.00 0.00 1.00 154 4
Z | 000 | 000 | 1.00 1439
10352- | Puise Waveform (200Hz, 10%) X | 146 | 6024 | 621 | 1000 | 600 | £31% | 296%
AAA Y | 170 | 6141 | 692 80.0
Z | 153 | 6064 | 6.46 | 60.0
10353 | Puise Waveform (200Hz, 20%) X | 2000 | 7400 | 900 | 699 | 800 | 220% | 296%
AAA Y | 2200 | 78.00 | 11.00 | 80.0
Z | 077 | 6000 | 492 80.0
100354 Putse Waveform {200Hz, 40%) X 019 117.92 184 388 95.0 224% | 296%
ARA Y 0.40 151.14 1.35 95.0
. Z | 002 | 12240 | 2.10 950
10355- | Pulse Waveform (200Hz, 60%) X | 6591 | 15841 | 1984 | 222 | 1200 | =14 % | 2956%
AAL Y. 11.27 155,79 14,12 120.0
- Z | 084 | 15730 | 492 120.0 L.
10387- | QPSK Waveform, 1 Miz X | 055 | 61.27 | 1063 | 100 | 1500 | =41% | £96%
AAA h 0.69 63.89 12.32 150.0
Z | 057 | 6218 | 11.35 1500 Jom
10388~ | QPSK Waveform. 10 MHz X | 124 | 53560 | 1268 | 000 | 1500 | =15% | £9.6%
AAA Y | 143 | 6528 | 1380 1500
Z | 130 | 6433 | 13.17 150.0
10396- | B4-QAM Wavelorm, 100 kHz X | 152 | 6254 | 1494 | 301 | 1500 | +13% | £96%
AAA, Y1 170 | 6425 | 1560 | 150.0
- 151 | 6245 14.94 150.0
10399 64-QAM Waveform, 40 MHz X 2.73 65.13 14.39 0.00 150.0 +£+18% | £86%
AAA Y| 291 | 6602 | 1492 150.0
Z 2.80 65 49 14.66 150.0
10414~ | WLAN CCOF, 64-QAM, 0MHz X 96 | 6587 | 1516 | 000 | 1500 | £34% | £0.6%
AAA Y | 396 | 6567 | 15.14 150.0
F4 82 £5.30 14 94 150.0

Note: For detalls on UID parameters see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage

probability of approximately 95%.
* The uncertainties of Nomm X.Y.Z da not affect the E*feid uncorainty nsde TSL {see Pages § and 8)
*n I uncesiainty not requiced.
¥ Uncestainty is defermined 15ing the ma. from fines: applying guiar distribuan and ks expressed for (e squars of the
field value
Cartficate No: EX3-7681_Dec21 Page 3of 23

F-TP22-03 (Rev.00) Page 60 of 80



H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DVa- SN.7631 December 14, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7681

Sensor Model Parameters

c1 c2 a ™ T2 T3 T4 T5 T6
fF fF v ms.V* ms. V' ms e e
X 113 81.91 33.68 1.08 0.00 4.90 0,07 0.00 1.00
Y 12.2 87.43 3278 2.35 0.00 4.90 0.49 0.00 1.00
Z 11.1 8149 34.19 0.92 0.00 4.90 0.00 0.00 1.00
Other Probe Parameters
Sensor Arrangement Triangular
Connector Angle (%) -96.8
Mechanical Surfaca Detection Mode enabled
Opbical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 8 mm
Tip Diameter 25mm
Probe Tip to Sensor X Calibration Point 1 mm
Probe Tip to Sensor Y Calibeation Point 1mm
Probe Tip to Sensor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface 14mm

Note: Measurement distance from surface can be increased to 3-4 mm for an Area Scan job.
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4- SN.7681 December 14, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7681

Calibration Parameter Determined in Head Tissue Simulating Media

5 Relstive | Conductivity R Depth © Unc
_f(MHz)" | Permittivity {Sim) ComvF X | ConvFY | ConvFZ | Alpha® | (mm) (k=2)
750 | 418 0.89 1057 | 1057 | 1067 | 056 | 088 | 2120%
835 415 0.80 1040 | 1040 | 1040 | 047 | 080 | s£120%
900 415 0.97 1048 | 1018 | 1018 | 033 | 100 | s120%
1750 40.1 137 9.16 9.16 9.16 041 | 088 | £120%
1900 40.0 1.40 8.81 8.81 881 031 | 086 | £120%
2450 302 1.80 8.23 823 8.23 038 | 080 | £120%
2600 39.0 196 5.00 8.00 8.00 042 | 080 | £120%
3300 382 271 735 7.35 7.35 030 | 135 | £131%
| 3500 379 291 7.15 7.15 7.15 030 | 138 | £131%
3700 37.7 312 7.14 7.14 7.14 035 | 150 | +131%
3800 375 3.32 .80 £.80 6.80 040 | 160 | +131%
4100 ar2 3.53 6.56 6.56 6.56 040 | 180 | +131%
4400 189 3.84 6,50 6.50 6.50 040 | 170 | +131%
4600 8.7 4.04 6.45 6.45 8.45 040 | 170 | £131%
4800 36.4 4.25 6.40 6.40 6.40 040 | 180 | +131%
4050 36.3 4.40 8.15 6.15 6.15 040 | 180 | £131%
5250 350 4.71 5.94 5.94 594 | 040 | 180 | 2131%
5600 355 507 5.25 525 525 | 040 | 180 | £131%
5750 254 522 5.23 5.23 8523 | 040 | 180 | +131%

" Froquency vaiidity above 300 Mz of £ 100 Mz anly applies for DASY v4 4 and highv (see Page 2), else it is restricted 1o 2 50 MHEz The
uncerisinty is the RSS of the Cooe y a1 cak ¥ ond the y for the indicaned frequancy band. Frequency valicity
balow 300 MHz is + 10, 25, 40, 50 and 70 MHz for ConyF assessments ot 30, 84, 128, 150 and 220 MHZ respectively. Validty of CanvF assessed at
G Iz 5 4-9 MHZ 8nd ComF assassed at 13 MHZ is 9410 MHz. Above 5 GH frequancy validty can ba extendad o + 110 MHz.

" Al frequencies below 3 GHz. the validity of tissus paamelers (o and a) can be relaxed o + 10% ¥ 8quid compersstion formuia = applied 1o
medsuned SAR varues. Al freguancias sbove 3 GHe, he validiy of tissue (rand o)is 1o ¢ 5%. The uncertainty is the RSS of
e Comf uncadainty for iIndicated target 15506 parametens.
“anmmm.memmmuwuwmaaucmms
ahays less than + 15 for frequencias below 3 Gz and befow + 2% for frequancies between 3-8 Gz ot any dstance Bmer than hat the probe fip
diameter from the boursdary
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b C T FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4- SN:7681 December 14, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:7681

Calibration Parameter Determined in Head Tissue Simu}atlng Media

| Relative | Conductivity ‘ | Depth® Unc
f (MHz) © Permittivity” (Sm) " ConvF X | ConvFY | ConvFZ | Alpha” (mm) (k=2) |
£500 345 6.07 6.30 8.30 630 | 020 | 025 | 2188%

“ Frequency vatdily sbove 8GHZ @ = 700 MHz. The uncertanty = the RSS of the CanvF uncaralily sl calibration frequency and the uncertainty for
the ndicated fmguency bend

" Al traquencies B-10 GMz, the vadidity of issue parameters (x and o) can b ratsmed 10 = 10% I hquid & 2 & la bs o measuned
SAR values. The uncarainty & the RSS of the CanvF uncertainty for ndicated targe! ##5sua paramelers.

~ AMpha/Depi arae detemnined during calibration. SPEAG warrants thal the remaining deviation dus 10 the boundary effect afler compansation is
ahwirys less than £ 1% for frequencias below 3 GHZ. below = 2% for neguencies between 58 GHz; and below + 4% for fraguencies between 6-10
GHz at any islance nyer han haif the probe tip clamater trom the boundary

Cortificate No: EX3-7681_Dec21 Page 6 of 23
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4- SN 7681 Decembar 14, 2021

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)

w

~N

y response (normalized)

Frequen

054 [ . .| | CS1 . 1 |
0 500 1000 1500
f [MHz]

£Y £

Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)

2000 2500 3000
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX30VAa- SN:7631 December 14, 2021

Receiving Pattern (¢), 9 = 0°

=600 MHz, TEM f=1800 MHz,R22

B !
= I v : {
% O ;t R S === T A = SRR B e S i B
i {
1 SR — 4 - - - )
) o o '~Il" Ly ™"
e Rat 7]
| |
;_.T,If- m"'w!fJJn !._~‘V![}»~: ‘;fw't'-'.ﬂ‘
Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2)
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4-~ SN.76B1 Decomber 14, 2021

Dynamic Range f(SARcaq)
(TEM cell , foyp= 1900 MHz)
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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P CT FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DVé- SN:7681 December 14, 2021

Conversion Factor Assessment

f= B35 MHz, WGLS RS (H_comfF) f= 1900 MHz WGLS R22 (H_convF)

. [} L]

] TR subres

Deviation from Isotropy in Liquid
Error (4, 3), f = 900 MHz

08 08 04 L2 00 02 D4 06 OB !
Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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H'a_ FCC ID: A3LSMM236B Report No: HCT-SR-2202-FC002

EX3DV4- SN.7681 Decomber 14, 2021
Qgpondhr Modulation Calibration Parameters
Rev | Communication System Name Group P Unc®
(dB) (k=2)
0/- W [ 000 | x47%
10010 | CAA | SAR Validation [Square, 100ms, 10ms) Test 10.00 +96%
10011 | CAB | UMTS-FDD {(WCDMA) WCDMA 29 +96%
10012 | CAB | 1EEE B2 11b WIFi 2.4 GHz (DSSS, 1 Mops) WLAN 1.87 106 %
10013 | CAB | IEEE $02.11g WiFi 2.4 GHe (DSSS-OFDA, 6 Mbps) WLAN 9.46 +96%
10021 | DAC | GSM-FDO (TDMA, GMSK) GSM 9.39 :96%
10023 | DAC | GPRS-FDD {TDMA. GMSK, TN 0) GSM 957 296%
10024 | DAC | GPRS-FDD (TOMA. GMSK, TN 0-1) GSM 6.56 +08%
10025 | DAC | EDGE-FOD {TOMA. 8PSK, TN 0} GSM 1262 [ +96%
10026 | DAC | EDGE-FDO (TDMA. BPSK, TN D-1) GSM 9.55 +96%
10027 | DAC | GPRS-FDO (TDMA GMSK, TN D-1-2) GSMm 4.80 £96%
10028 | DAC | GPRS-FDO (TDMA, GMSK, TN D-1-2-3) GSM 3.55 +96%
10029 | DAC | EDGE-FDO (TOMA, 8PSK. TN 0-1-2) GSM 7.78 +96%
10030 | CAA | IEEE BO2.15.1 Slustoath (GFSK, DH1) Bauatooth 530 +96%
10031 | CAA | IEEE B02.15.1 Bluetoath (GFSK, DH3) Biuetooth 1,87 +96%
10032 | CAA | IEEE 802.15.1 Bluetoath (GFSK, DH5) Bivetooth 1.16 296%
10033 | CAA | IEEE B02.16.1 Bluetooth (PI/4-DAPSK, DH1) Biuetooth 7.74 +96%
10034 | CAA | IEEE B02.15.1 Blustoath {PI/4-DAPSK, OH3) Biuatooth 4.53 29.6%
10035 | CAA | IEEE 802.15.1 Bluetoath (P1/4-DQPSK, DHS) Blustooth 3.83 +96%
10036 | CAA | IEEE 802 15.1 Blustcath (8-DPSK, OH1) Biyetooth 8.01 +96%
10037 | CAA | IEEE 802.15.1 Blusiooth (B-DPSK, DM3) Biuetooth 4.7 +96%
10038 | CAA | IEEE BOZ 15.1 Bluetooth (B-DPSK, DHSE) Biuetoath 410 +96%
10039 | CA8 | COMAZO00 (1RTT, RC1) COMA2000 457 196 %
10042 | CAS | 1584 /15-136 FDO (TOMAFDM, PY4-DOPSK, Hallrate) AMPS 7.78 +9.6%
10044 | CAA | ISSVEIATIA-SS3 FDD (FDMA, FM) AMPS 0.00 +96%
10048 | CAA | DECT (TDD, TDMAFOM, GFSK, Full Siot. 24) DECT 1380 [296%
10049 | CAA | DECT (TDD, TDMAFDM, GFSK, Double Slot, 12) DECT 10.70 | 206%
10056 | CAA | UNTS-TDD (TD-SCDMA, 1.28 Mcps) TD-SCOMA 11.01 +96%
10058 | DAC | EDGE-FDO {TDMA, 8PSIK. TN 0.1.2.3) GSM 6.52 +96%
10059 | CAB | IEEE 802110 WIFi 2.4 GHz (DSSS, 2 Mbps) WLAN 212 £96%
10080 | CAS | IEEE 802.11b WIF 2.4 GHz {DSSS, 5.5 Mbgps) WLAN 283 £96%
10061 | CAS | IEEE 802.110 WIFi 2.4 GHz (DSSS, 11 Mbps) WLAN 3.60 £9.6%
10062 | CAD | IEEE 802.11a/h Wi 5 GHz (OFDM, 6 Mbgs) WLAN 868 +86 %
10063 | CAD | IEEE B02,11ah V& § GHz (OFOM, 9 Mbps) WLAN 863 +9.6%
10064 | CAD | IEEE B02.11a/h WiFi § GHz (OFDM, 12 Mbps) WLAN 9.08 +0.6%
10065 | CAD | IEEE 802, 11a/h VAFT § Gz (OFDM, 18 Mbps) WLAN 9.00 £96%
10066 | CAD | IEEE 802 11ah WiFi 5 Griz (OFDM, 24 Mbps) WLAN 9.38 +986%
10067 | CAD | IEEE 802.11a/h WiFi 5 GHz (OFDM, 38 Mbps) WLAN 1012 | +96%
10068 | CAD | IEEE 802,11a/h WiF| 5 GHz (OFDM, 48 Mbps) WLAN 1024 | +86%
10069 | CAD | IEEE 802.11a/h WAFI 5 GHz (OFDM, 54 Mbips) WLAN 1056 |[+96%
10071 | CAB | IEEE 802.11g Wifi 2 4 GHz (DSSS/OFDM, 3 Mbps) WLAN 983 +8.6%
10072 | CAB | IEEE B02.11g WiFi 2.4 GHz (DSSS/OFDM, 12 Mbps} WLAN 9.62 +96%
10073 | CAB | IEEE 802.11g WiFi 2.4 GHz (DSSS/OFDM, 18 Mbps) WLAN 994 + 9.6 %
10074 | CAB | IEEE 802.1g WiFi 2.4 GHz (DSSS/OFDM, 24 Mbps) WLAN 1030 | +96%
10075 | CAB | IEEE 802.11g WiFi 2.4 GHz (DSSS/OFDM, 36 Mbps) WLAN 1077 | +96%
10076 | CAB | IEEE 802.11g WiFi 2.4 GHz (DSSS/OFDM, 48 Mbps) WLAN 1094 | +96%
10077 | CAB | IEEE 802,110 WiF) 2.4 GHz (DSSSIOFDM, 54 Mbps) WLAN 1100 [ +96%
10081 | CAB | COMA2000 (1xRTT, RC3) CDMAZ000 397 +96%
10082 | CAB | 1S-54/15-136 FDD (TDMAFOM, PI/4-DQPSK, Fulrate) AMPS 477 +9.6 %
10090 | DAC | GPRS-FDD (TDMA, GMSK, TN 0-4) GSM 6.56 +96%
10097 | CAB | UMTS-FDD (HSDPA) WCDMA 3.98 +96 %
10098 | CAB | UMTS-FDD (HSUPA, Subkest 2) WCDMA 3.98 +96%
10098 | DAC | EDGE-FDD (TDMA, BPSK, TN D-4) GSM 955 +96%
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10100 | CAE | LYE-FDD (SC-FDMA, 100% RB, 20 MHz, OPSK) LTE-FDD 567 +06%
10101 | CAE | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, 16-QAM) LTE-FDD 642 + 9.6 %
10102 | CAE | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, 84-CAM) LTE-FOD 660 |+96%
10103 | CAG | LTE-TDD (SC-FDMA, 100% RB. 20 MHz, QPSK) LTE-TDD 920 +96%
10104 | CAG | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 16-QAM) LTE-TDD 997 +9.6%
10105 | CAG | LTE-TDD (SC-FDMA, 100% RB. 20 MHz, 84-QAM) LTE-TDD 10.01 +96%
10108 | CAG | LYE-FDD (SC-FDMA, 100% RB, 10 MHz, QPSK) LTE-FOD 5.80 +9.6%
10109 | CAG | LTE-FDD (SC-FDMA, 100% RB. 10 MHz, 16-QAM) LTE-FDD 643 +96%
10110 | CAG | LTE-FDD (SC-FDMA, 100% RB. 5 MHz. OPSK) LTE-FOD 575 +9.6%
10111 | CAG | LTE-FDD (SC-FDMA, 100% RB. 5 MHz, 16-QAM) LTE-FDD 644 +9.6%
10112 | CAG | LTE-FDD (SC-FDMA, 100% RB. 10 MHz, 64-QAM) LTE-FDD 6.59 + 9.6 %
10113 | CAG | LTE-FDD (SC-FDMA, 100% RB, 5 MMz, 64.QAM) LTE-FDD 6.62 +8.6%
10114 | CAD | IEEE 802.11n (HT Graenfisid, 13.5 Mbps, BPSK) WLAN 810 +9.6%
10115 | CAD | IEEE 802.11n (HT Greenfieid, 81 Mbps, 16-0AM) WLAN 846 + 0.6 %
10116 | CAD | IEEE 802.11n (HT Greenfiedd, 135 Mbps, 64-QAM) WLAN 815 +9.6%
10117 | CAD | IEEE 802.11n {HT Mixed, £3.5 Mbips, BPSK) WLAN 807 +9.6%
10118 | CAD | IEEE 802,11n (HT Mixed, 81 Mops, 16-QAM) WLAN 859 +9.6%
10118 | CAD | IEEE 802.11n {HT Mixed, 135 Mbps, 84.QAM) WLAN 8.13 +96%
10140 | CAE | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 16-QAM) LTE-FDD 649 £ 9.6 %
10141 | CAE | LYE-FOD (SC-FOMA, 100% RB, 15 MHz. 84-QAM) LTE-FDOD 853 +06"%
10142 | CAE | LTE-FDD (SC-FOMA, 100% RB, 3 MHz, QPSK) LTE-FDD 573 1 0.6 %
10143 | CAE | LTE.FDD (SC-FDMA, 100% RB, 3 MHz, 16-QAM) LTE-FDO 6.35 + 9.6 %
10144 | CAE | LTE-FDD (SC-FDMA, 100% RB. 3 MHz, 54-QAM) LTE-FDO 6.65 +86%
10145 | CAF | LTE-FDD (SC-FDMA, 100% RB, 1.4 MKz, QPSK) LTE-FDO 576 +06%
10146 | CAF | LTE-FDD (SC-FOMA, 1007% REB, 1.4 MKz, 16-QAM) LTE-FBO 641 + 9.6 %
10147 | CAF | LYE-FDD [SC-FDMA, 100% RB, 1.4 MMz, 84-QAM) LTE-FDD 672 +96%
10149 | CAE | LYE-FDD (SC-FDMA, 50% REB, 20 MHz, 16.QAM) LTE-FDD 6§42 +B86%
10150 | CAE | LTE-FDD (SC-FDMA, 50% RB, 20 MHz, 64-0AM) LTE-FDD 660 +£96%
10151 | CAG | LYE-TDD (SC-FDMA, 50% RB, 20 MHz, QPSK) LTE-TDOD 928 +96%
10152 | CAG | LTE-TDD (SC-FOMA, 50% RSB, 20 MHz, 16-QAM) LTE-TDOD 9.92 +£96%
10153 | CAG | LTE-TDD (SC-FDMA, 50% RS, 20 MHz, 64-0AM) LTE-TDOD 10.05 +8.6 %
10154 | CAG | LTE-FDD (SC-FOMA, 50% RB, 10 MHz, QPSK) LTE-FDO 575 +96%
10155 | CAG | LTE-FDD (SC-FOMA, 80% RB, 10 MHz, 16-QAM) LTE-FDOD 643 + 896 %
10156 | CAG | LTE-FDD (SC-FDMA, 80% RB, & MHz, QPSK) LTE-FDD 579 +96%
10157 | CAG | LTE-FDD {SC-FDMA, 50% REB, 5 MMz, 16-Q0M) LTE-FDD 6.49 +96%
10158 | CAG | LTE-FDD (SC-FDMA. 50% RB, 10 MHz, 84.QAM) LTE-FDD 6.62 196%
10159 | CAG | LTE.FOD {SC-FDMA, 50% RB, 5 MHz, 64-QAM) LTE-FDD 6.56 +96%
10160 | CAE | LTE-FDD (SC-FDMA, 50% RB, 15 MHz, QPSK) LTE-FDD 5.82 +96%
10167 | CAE | LTE-FDD {SC-FOMA, 50% RB, 15 MHz, 16-QAM) LYE-FDD 6.43 +96%
10162 | CAE | LTE-FDD (SC-FDMA, 50% RB. 15 MHz, 64-CAM) LTE-FDD 6.58 296%
10166 | CAF | LTE-FDO (SC-FOMA, 50% RB, 1.4 MHz, QPSK) LTE-FDD 5.46 296%
10167 | CAF | LTE-FDO (SC-FOMA, 50°% RB, 1.4 MMz, 16-QAM) LTE-FDD 6.21 296%
10168 | CAF | LTE-FDO (SC-FOMA, 50% RB, 1.4 MHz, 64-QAM) LTE-FDD 6.79 296%
10169 | CAE | LTE-FDO (SC-FOMA, 1 RB. 20 MMz, QPSK) LTE-FDD 573 296%
10170 | CAE | LTE-FDO (SC-FOMA, 1 RB, 20 MHz, 16-QAM) LTE-FDD 6.52 296%
10171 | AAE | LTE-FDO (SC-FDMA, 1 RB, 20 MHz, 64-QAM) LTE-FDD 649 296%
10172 | CAG | LTE-TDD (SC-FDMA, t RB, 20 MHz, QPSK) LTE-TDD 9.21 296%
10173 | CAG | LTE-TDD (SC-FDMA, 1 RB, 20 MRz, 16-QAM) LTE-TOD 9.48 206%
10174 | CAG | LTE-TDO (SC-FDMA, 1 RB, 20 MMz, 64-QAM) LTE-TDD 10.25 296%
10175 | CAG | LTE-FDO (SC-FDMA, 1 RB, 10 MHz, QPSK) LTE-FDD 572 + 06 %
10176 | CAG | LTE-FDD (SC-FDMA, 1 RB. 10 MMz, 16-QAM) LTE-FDD 652 £96%
10177 | CAl LTE.FDO (SC-FDMA, 1 RB. 5 MHz, OPSK) LTE-FODD 573 +96%
10178 | CAG | LTE-FDD (SC-FOMA, 1 RB, 5 MHz, 16-QAM) LTE-FDD 652 +86%
10179 | CAG | LTE-FDD (SC-FDMA, 1 RB, 10 MKz, 64-QAM) LTE-FDD 650 £96%
10180 | CAG | LTE-FDD (SC-FDMA, 1 RB, 5 MMz, §4-QAM) LTE-FDD 6.50 + 0956 %
10181 | CAE | LTE-FDD (SC-FOMA, 1 RB, 15 Mz, GPSK) LTE-FDD 573 +9.6%
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10182 | CAE | LTE-FDO (SC-FOMA, t RB. 15 MHz, 16-QAM) LTE-FDD 6.52 196 %
10183 | AAD | LTE-FDO {SC-FOMA, 1 RB, 15 MHz, E4-QAM) LTE-FDD 6.50 +96%
10184 | CAE | LTE-FDO (SC-FDMA, 1 RB, 3 MHz. OPSK) LTE-FDD 573 196%
10185 | CAE | LTE-FDO (SC-FOMA. 1 RB, 3 MHz. 16-QAM) LTE-FDD 6.51 296 %
10186 | AAE | LTE-FDO (SC-FDMA, 1 RB. 3 MHZ. 64-QAM) LTE-FDD 6.50 +96%
10187 | CAF | LTE.FDO (SC-FDMA, 1 RB, 1.4 MHz. QPSK) LYE-FDD 573 296 %
10188 | CAF | LTE-FDO (SC-FOMA, 1 RB, 1.4 MHz. 16-QAM) LYE-FDD 6.52 +96%
10180 | AAF | LTE-FDO (SC-FOMA, 1 RB, 1.4 MHz. B4-QAM) LYE-FDD 6.50 +96%
10193 | CAD | 'EEE 832 11n (MT Greanfiald, 6.5 Mbps, BPSK) WLAN 8.00 +96%
10194 | CAD | IEEE BO2.11n (HT Grognfiold, 39 Mbps, 16-QAM) WLAN 812 +96%
10195 | CAD | IEEE B02 1 1n (HT Greanfield, 55 Mbps, 64-QAM) WLAN 8.21 +96%
10196 | CAD | IEEE B2Z 11n (HT Mixed, 6.5 Mops, BOSK) WLAN 8.10 +96%
10197 | CAD | IEEE 802 11n (HT Mixed, 35 Mbps. 16-QAM) WLAN 8.13 +9.6 %
10198 | CAD | IEEE BO2.11n (HT Mixed, 85 Mbps. 64-QAM) WLAN 8.27 +96 %
10219 | CAD | IEEE 802 11n (M7 Mixed, 7.2 Mops, BPSK) WLAN 8.03 +9.6 %
10220 | CAD | IEEE B0Z.11n (HT Mixed, 42.3 Mbos, 16.QAM) WLAN 8.13 +96%
1022 | CAD | FEEE 832.11n (HT Mixed, 72.2 Mbps, §4-QAM) WLAN 827 +96%
10222 | CAD | JEEE BOZ.11n (HT Mixed, 15 Mbps, BPSK) WLAN 8.06 296%
10223 | CAD | 'EEE 802 11n (HT Mixed, 90 Mbps, 16-QAM) WLAN 8.48 +96%
10224 | CAD | JEEE B02.11n (HT Mixed, 150 Mbps, 64-QAM) WLAN 8.08 +96%
10225 | CAB | UMTS-FOD (HSPA+) WCDMA 597 296%
10226 | CAB | LTE-TDD (SC-FOMA. 1 RS, 1.4 MHz. 16-0AM) LYE-TDD 9.49 +96%
10227 | CAB | LTE-TDD (SC-FOMA, 1 88, 1.4 MHz, 54-QAM) LTE-TDD 1026 | +96%
10228 | CAB | LTE-TDD (SC-FDMA, t RB, 1.4 MHz, QPSK) LTE-TOD 922 +96%
10229 | CAD | LTE-TDD (SC-FOMA. 1 B8, 3 MHz, 16-QAM) LTE-TDD 9.48 +98 %
10230 | CAD | LTE-TDD ({SC-FOMA 1 RS, 3 MHz, 84-QAM) LTE-TDD 1025 | +96%
10231 | CAD | LTE-TDD (SC-FOMA. ! R8, 3 MHz, OPSK) LTE-TDD 9.19 496 %
10232 | CAG | LTE-TDD (SC-FOMA. 1 RS, 5 MMz, 16-0AM) LTE-TDD 948 196 "%
10233 | CAG | LTE-TDD (SC-FOMA,_ 1 RB, 5 MHz, 64-0AM) LTE-TDD 1025 | +S6%
10234 | CAG | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, QPSK) LTE-TDD 921 296%
10235 | CAG | LTE.TDD (SC-FOMA. 1 RB, 10 MHz, 16-QAM) LTE-TDD 9.48 296%
10236 | CAG | LTE-TDD (SC-FOMA. 1 RB, 10 MHz. 64-QAM) LTE-TDO 1025 [296%
10237 | CAG | LTE-TDD (SC-FOMA, 1 RS, 10 MHz, OPSK) LTE-TDD 9.21 +36%
10238 | CAF | LTE-TDD {SC-FOMA. 1 RB, 15 MHz, 16-QAM) LTE-TDD 9.48 +96%
10238 | CAF | LTE-TDD (SC-FDMA, 1 RB, 15 MMz, 84.QAM) LTE-TDD 1025 | +986%
10240 | CAF | LTE-TDOD (SC-FDMA. 1 R8, 15 MHz, QPSK) LTE-TDD 9.21 +96%
10241 | CAB | LTE-TDD (SC-FOMA. 50% RB, 1.4 MHz, 16-QAM) LTE-TDD 9.82 296%
10242 | CAB | LTE-TDD (SC-FOMA. 50% RB. 1.4 MHz, €4-QAM) LTE-TOD 9.66 +96%
10243 | CAB | LTE-TDO (SC-FOMA. 50% RB, 1.4 MHz, QPSK) LYE-TDD 09.46 296%
10244 | CAD | LTE.TDO (SC-FDMA, 50% RB, 3 MHz. 16-QAM) LTE-TDD 1006 | 296%
10245 | CAD | LTE-TDD (SC-FDMA, 50% RB, 3 MHz, 64-0AM) LTE-TDD 1006 [296%
10245 | CAD | LTE-TDO (SC-FDMA, 501 RB, 3 MMz, QPSK) LTE-TDD 9.30 £96%
10247 | CAG | LTE-TOD (SC-FDMA, 50% RB, 5 MMz, 16-QAM) LTE-TDD 2.91 £96%
10248 | CAG | LTE-TDO (SC-FDMA, 50% RB, § MHz, §4.000) LTE-TDD 1009 [£96%
10249 | CAG | LTE-TOD (SC-FDMA, 50% RSB, 5 MMz, QPSK) LTE-TDD 929 £9.6%
10250 | CAG | LTE-TODD (SC-FDMA, 50% RSB, 10 MHz, 18-QAM) LTE-TDD 981 £96%
10251 | CAG | LTE-TDD (SC-FOMA, 50% RS, 10 MHz. 64-QAM) LTE-TDD 1017 [ 296%
10262 | CAG | LTE-TDD (SC-FDMA, 50% RS, 10 MHz, QPSK) LTE-TODD 924 +0.6%
10253 | CAF | LTE-TDD (SC-FDMA, 50% RS, 15 MHz. 16-QAM) LTE-TDD 9.90 £ 0.6 %
10254 | CAF | LTE-TDD (SC-FDMA, 50% RSB, 15 MMz, 64.-0AM) LTE-TDD 10.14 +9.6%
10255 | CAF | LTE-TOD (SC-FDMA, 50% RS, 15 MMz, QPSK) LTE-TDOD 920 +0.6%
10256 | CAB | LTE-TDO (SC-FDMA, 100% RB. 1.4 MHz, 16-QAM) LTE-TDO 9.96 +9.6%
10257 | CAB | LTE-TDD (SC-FOMA, 100% RB. 1.4 MHz, 64-QAM) LTE-TDO 1008 | £88%
10258 | CAB | LTE-TDD (SC-FDMA, 100% RB. 1.4 MHz, QPSK) LTE-TDO 9.34 + 8.6 %
10259 | CAD | LTE-TDD (SC-FDMA, 100% RB. 3 MHz, 16-QAM) LTE-TCO 998 + 0.6 %
10260 | CAD | LTE-TDD (SC-FDMA, 100% RB. 3 MHz, $4-QAM) LTE-TDO a97 + 0.6 %
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10261 | CAD | LTE-TDD (SC-FDMA, 100% RB, 3 MHz. OPSK) LTE-TDD 0.24 +96%
10262 | CAG | LTE-TDD (SC-FDMA, 100% RB. 5 MHz. 16-QAM) LTE-TDD 8.83 296%
10263 | CAG | LTE-TDD (SC-FDMA, 100% RB. 5 MHz, 64-0AM) LTE-TDD 10.16 96 %
10264 | CAG | LTE-TDD (SC-FDMA, 100% RB. 5 MHz, QPSK) LTE-TDD 8923 206%
10265 | CAG | LYE-TDD (SC-FDMA, 100% RB, 10 MHz, 16-QAM) LTE-TDD 992 +9.6%
10266 | CAG | LTE-TDD (SC-FDMA, 100% RB. 10 MHz, 54-QAM) LTE-TDD 10.07 +96%
10267 | CAG | LYE-TDD (SC-FDMA, 100% RB, 10 MHz, QPSK) LTE-TDD 530 £+ 9.6 %
10268 | CAF | LTE-TDD (SC-FDMA, 100% RB, 15 MMz, 16-QAM) LTE-TDD 1006 |+96%
10269 | CAF | LTE-TDD (SC-FDMA, 100% RB, 15 MHz, 64-QAM) LTE-TDD 1013 | £96%
10270 | CAF | LYE-TDD (SC-FDMA, 100% RB. 15 Mz, QPSK} LTE-TDD 958 + 9.6 %
10274 | CAB | UMTS-FDD (HSUPA, Subtest 5, 3GPP Rel8. 10) WCDMA 487 +96%
10275 | CAB | UMTS-FDD (HSUPA, Sublest 5, 3GPP Relf 4) WCDMA 396 +8.6%
10277 | CAA | PHS (QPSK) PHS 11.81 +06%
102738 | CAA | PHS {QPSK, BW §84MHz, Rallolf 0.5) PHS 11.81 +0.6%
10279 | CAA | PHS (QPSK, BW BE34MHz, Rolloff 0,38) PHS 1218 | £96%
10290 | AAB | COMAZO00, RCT, SOS5, Full Rate CDMA2000 30 +96 %
10291 | AAB | COMA2000, RC3, SOSS. Full Rate CDMAZ000 346 +9.6%
10292 | AAB | COMAR000, RC3, SO32, Full Rate CDMAZ000 339 +96%
10293 | AAB | COMA2000, RC3, SO3, Ful Rate CDMAZ000 3.80 + 9.6 %
10295 | AAB | COMA2000, RC1, SO3, 1/8th Rale 25 Ir. COMA2000 1249 [ +£96"%
10297 | AAD | LTE.FDD (SC-FDMA, 50% RB, 20 MHz, QPSK) LTE-FDO 581 196 %
10298 | AAD | LTE-FDD (SC-FOMA, 80% RB, 3 MHz, QPSK) LTE-FDO 5.72 + 0.6 %
10299 | AAD | LTE-FDD (SC-FDMA, 50% REB, 3 MHz, 16-QAM) LTE-FDO .39 +8.6%
10300 | AAD | LTE-FDD (SC-FOMA_ 50% RB, 3 MHz, 64-Q0M) LTE-FDD 6.60 +06%
10301 | AAA | IEEE 802,166 WIMAX (29:18, Sma, 10MMz, QPSK, PUSC) WisAaX 12.03 +96%
10302 | AAA | IEEE 802 168 WIMAX (2918, Sms, 10MHz, QPSK, PUSC, 3CTRL) | WiMAX 12.57 +9.6 %
10303 | AAA | IEEE BOZ 160 WIMAX (31:15, 5ms, 10MHz, 840AM, PUSC) WiMAX 12.52 +986 %
10304 | AAA | IEEE 802 168 WIMAX (29:18, Sms, 10MH2, B40AM. PUSC) WIMAX 11.86 +96%
10305 | AAA | IEEE BO2 160 WIMAX (31:15, 10ms, 10MHz, 84QAM, PUSC) WiMAX 15.24 +96%
10306 | AAA | IEEE BO2 160 WIMAX (29:18, 10ms. 10MHZ, 64QAM, PUSC) WiMAX 1467 | 2986%
10307 | AAA | IEEE 802 18e WIMAX {29:18, 10ms, 10MHz, QPSX, PUSC) WiMAX 1449 | +96%
10308 | AAA | IEEE B02.16e WIMAX (29:18, 10ms, 10MHz, 16QAM, PUSC) WiMAX 14 .46 296 %
10308 | AAA | IEEE B0Z 168 WIMAX {29:18, 10ms, 10MMz, 16QAMAMC 2x3) WiMAX 14.58 +96%
10310 | AAA | IEEE B0Z. 160 WIMAX {29:18, 10ms, 10MMz, QPSK, AMC 23 WIMAX 14.57 +96%
10311 | AAD | LTE.FDD (SC-FDMA, 100% RS, 15 MHz. QPSK) LTE-FDD 6.06 +96%
10313 | AAA | IDEN 133 IDEN 10.51 +96%
10314 | AAA | IDEN 1:8 IDEN 13.48 296 %
10315 | AAB | IEEE 80Z.11b WiFi 2.4 Gz (DSSS, 1 Mbps. 95pc de) WLAN 171 296 %
10316 | AAB | IEEE B0Z 11g \WiFi 2.4 GHz (ERP-OFDM, 6 Mbps, 96pc ac) WLAN B.36 96 %
10317 | AAD | IEEE 802 11a WiFi 5 GHz (OFDM, 6 Mops, 85pc de) WLAN 8.36 +96%
10352 | AAA | Pulse Wavedorm (200Hz, 10%) Generc 10.00 286%
10353 | AAA | Pulse Wavedorm (200Hz, 20%}) Ganenc 6.99 296%
10354 | AAA | Pulse Waveform (200Hz, $0%) Generc 3.8 +96%
10355 | AAA | Pulse Wavefarm (200Hz, 80%} Generic 222 +96%
10356 | AAA | Pulse Waveform (200Hz, 80%) Genaric; 087 £96%
10387 | AAA | CPSK Waveform, 1 MHz Generic 510 * 9.6 %
10388 | AAA | OPSK Wavedorm, 10 MMz Genenc 522 +0.6%
10396 | AAA | 64-QAM Wavelorm. 100 kiz Ganenc 627 + 06 %
10399 | AAA | BS-QAM Waveform, 40 MHz Ganenc 627 + 0.6 %
10400 | AAE | IEEE 802.115c WIFI (20MHz, 64-QAM. 88pc dc) WLAN 837 +96%
10401 | AAE | IEEE 802.115c WIFi (40MH2, 54-QAM. 89pc dc) WLAN 860 £06%
10402 | AAE | IEEE 802.11ac WiFi {BOMHZ, 64-QAM. 58oc dt) WLAN 853 +96%
10403 | AAB | COMA2000 {1xEV-DO, Rev. U} COMAZ000 176 £B6%
10404 | AAB | COMA2000 (1xEV-DO, Rev. A} COMAZ000 3.77 + 8.6 %
10406 | AAB | COMAZ2000. RC3, SO32, SCHO. Full Rate CDMA2000 522 +06%
10410 | AAG | LTE-TDD (SC-FOMA_ 1 RS, 10 Mz, QPSK, UL Sub=2,3.4.7,8.9) LTE-TDD 7.82 +96%
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10414 | AAA | WLAN CCOF. 64.QAN, 40MHz Genearic 8.54 +96%
10415 | AAA | IEEE 802.11b Wi 2.4 GHz (DSSS. 1 Mbps. %pc dc) WLAN 1.54 296 %
10416 | AAA | IEEE B02.11g WiFi 2.4 Giz (ERP-OFDM, 6 Mops, 99pc dci WLAN 8.23 +96%
10417 | AAC | IEEE B02.13a WiFi 5 GHz (OFDM. 6 Mbps, #9pc dc) WLAN 8.23 206%
10418 | AAA | IEEE B02.11g WiFi 2.4 Giz (DSSS-OFDM, 8 Mbps, 99pc, Long) | WLAN B.14 +96%
10419 | AAA | IEEE B02 11g WiFi 2.4 GHz (DSSS-OFDM, 6 Mbps, 89pc, Snon) WLAN B.19 206%
10422 | AAC | IEEE 802.11n (HT Greenfiesd, 7.2 Mbps, BPSK) WLAN 8.32 :96%
10423 | AAC | IEEE 802 11n (HT Greenfield, 43,3 Mbps. 16-0AM) WLAN BAT 206 %
10424 | AAC | IEEE B02.11n (HT Greenfieid, 722 Mbps, 64-0AM) WLAN B.40 :96%
10425 | AAC | IEEE 802.11n (HT Greanfield, 15 Mops, BPSK) WLAN 8.41 £9.6%
10426 | AAC | IEEE B02.11n (HT Greenfieid, 90 Mops, 16-QAM) WLAN B.45 296%
10427 | AAC | IEEE 802 11n (KT Greanfield, 150 Mbos, 84-QAM) WLAN B.41 +96%
10430 | AAD | LTE-FDO (OFOMA, 5 MHz, E-TM A1) LTE-FDD B.2B 296%
10431 | AAD | LTE-FDD (CFOMA. 10 MHz, E-TM 3.1) LTE-FDD B.38 296%
10432 | AAC | LTE-FDO (OFDMA, 15 MHz, E-TM 3.1) LTE-FDD B.34 296%
10433 | AAC | LTE-FDOD (OFDMA, 20 MHz, E-TM 3.1) LTE-FDD B.34 +96%
10434 | AAA | W-COMA (BS Tost Model 1, 64 DPCH) WCDMA 8.60 +96%
10435 | AAF | LTE.TDD (SC-FDMA, 1 RB, 20 MHz, QPSK, UL Sub) LTE-TDD 7.82 296%
10447 | AAD | LTE-FDO (CFDMA 5 Miz. E-TM 3.1, Clipping 44%) LTE-FDD 7.56 +96%
10448 | AAD | LTE-FDO (OFOMA. 10 Mz, E-TM 3.1, Clippin 44%,) LTE-FDD 7.53 +9.6%
10449 | AAC | LTE-FDO (OFOMA. 15 MHz, E-TM 3.1, Cliping 44%) LTE-FDD 7.51 +96%
10450 | AAC | LTE-FDD (OFDMA. 20 MHz, E-TM 3,1, Clipping 44%) LTE-FDD 7.48 498 %
10451 | AAA | W-COMA (BS Tes! Model 1, 84 DPCH, Clipping 44%) WCDMA 759 296%
10453 | AAD | Vaidation {Square, 10ms, 1ms) Test 1000 |296%
10456 | AAC | IEEE 802 11ac WIFi {160MHzZ 64-QAM. 89pc dc) WLAN B.63 296 %
10457 | AAA | UMTS-FDO (DG-HSDPA)} WCOMA 6.62 296 %
10458 | AAA | CDMA2000 (1xEV-DO, Rav, B, 2 camiers) COMAZ000 6.55 +96%
10459 | AAA | COMA2000 (12EV-DO, Rev. 8, 3 cammiers) COMAZO00 825 +96%
10460 | AAA | UMTS-FDO (WCDMA, AMR) WCDMA 2.39 £96%
10461 | AAB | LTE-TDO (SC-FDMA, 1 RB, 1.4 MHz, QPSK, UL Sub) LTE.TOD 7.62 +96%
10462 | AAB | LTE-TOD (SC-FDMA, 1 RB. 1.4 MHz, 16-QAM, UL Sub) LTE-TDD 830 |£98%
10483 | AAB | LTE-TDD (SC-FOMA, 1 RB, 1.4 MHz, 84-0AM, UL Sub) LTE-TOD B56 +0.6%
10464 | AAC | LTE-TDD (SC-FDMA, 1 RB. 3 MHz QPSK, UL Sub) LTE-TDD 7.82 £ 8.6 %
10465 | AAC | LTE-TDD (SC-FDMA, 1 R, 3 MHz, 16-QAM, UL Sub) LTE-TOD 832 +06%
10466 | AAC | LTE-TDD (SC-FDMA, 1 RB. 3 MHz, 64-QAM, UL Su0) LTE-TDD B.57 296%
10467 | AAF | LTE-TDD (SC-FDMA, 1 RB, & MHz, QPSK, UL Sub) LTE-TDD 782 +06%
10468 | AAF | LTE-TDD (SC-FDMA, 1 RB. 6 MMz, 16-QAM, UL 5ub) LTE-TDD 8.32 +9.6 %
10469 | AAF | LTE-TDD (SC-FDMA, 1 RB, 5 MMz, 84-QAM, UL Sub) LTE-TDD 856 | +96%
10470 | AAF | LTE-TDD (SC-FDMA, 1 RB. 10 MHz, GPSK, UL Sub) LTE.TDD 782 +96 %
10471 | AAF | LTE-TDD (SC-FOMA, 1 RB, 10 Mz, 16-QAM, UL Sub} LTE-TDD 8.32 +96%
10472 | AAF | LTE-TDD (SC-FOMA, 1 RB. 10 MHz, 64-QAM, UL Sub} LTE-TDO 857 £ 96 %
10473 | AAE | LTE.TDD (SC-FOMA, 1 R8, 15 MHz, GPSK. UL Sub) LTE-TCO 7.82 +86%
10474 | AAE | LTE-TDD (SC-FDMA, 1 RS, 15 MHz. 16-QAM, UL Sub) LTE-TDO 832 +0.6 %
10475 | AAE | LTE-TDD (SC-FDMA, 1 RB, 15 MHz, 63-QAM. UL Sub) LTE-TDO 8.57 +0.6%
10477 | AAF | LTE-TDD (SC-FDMA, 1 RS, 20 MHz. 16-QAM, UL Sub) LTE-TDO 8.32 +06%
10478 | AAF | LTE-TDD (SC-FOMA, 1 RB, 20 Mz, £5-QAM, UL Sub) LTE-TDD 857 | 206%
10470 | AAB | LTE-TDD (SC-FOMA, 50% RB. 1.4 MHz, QPSK, UL Sub) LTE-TDD 174 +96%
10480 | AAB | LTE-TDD {SC-FOMA, 50% RB. 1.4 MMz, 16-QAM, UL Sub) LTE-TDD 818 +96%
10481 | AAB | LTE.TDD (SC-FOMA. 50% RB. 1.4 MHz, 64-QAM, UL Sub) LTE-TDD 845 | +96%
10482 | AAC | LTE-TDD (SC-FOMA_ 80% RB, 3 MHz. QPSK. UL Sub) LYE-TDD 7.71 +96%
10483 | AAC | LTE-TDD (SC-FOMA. 50% RB. 3 MHz, 16-QAM, Sub) LTE-TDD 838 |[+96%
10484 | AAC | LTE-TDD (SC-FDMA. 50% RB. 3 MMz, 64-QAM, UL Sub) LTE-TDD 847 296%
10485 | AAF | LTE-TDO {SC-FDMA, 50% RB, 5 MHz, QPSK, UL Sub) LTE-TDD 7.59 +96%
10486 | AAF | LTE-TDO (SC-FDMA, 50% RB. 5 MHz, 16-QAM, UL Sud) LTE-TDD 8.38 296%
10487 | AAF | LTE-TDO (SC-FOMA, 50% RB. 5 MH2, 84-QAM, UL Sud) LTE-TDD 8.60 +98%
10488 | AAF | LTE-TDO (SC-FDMA, 50% RB, 10 MHz, GPSK. UL Sub) LTE-TDD 7.70 296%
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10459 | AAF | LTE-TDD (SC-FDMA. 50% RB, 10 MHz, 16-QAM, UL Sub) LTE-TDD 8.31 +56%
10490 | AAF | LTE-TDO (SC-FDMA. 50% REB. 10 MHz, 64-0AM, UL Sub) LTE-TDD B8.54 +96%
10481 | AAE | LTE-TDD (SC-FDMA, 50% RB, 15 MHz, OPSK, UL Sub) LTE-TDD 7174 +96%
10482 | AAE | LTE-TDO (SC-FDMA, 50% RB. 15 MHz, 16-QAM, UL Sub) LTE-TDD 8.41 +96%
10483 | AAE | LTE-TDO (SC-FDMA, 50% RB, 15 MHz, 64.QAM, UL Sub) LTE-TDD 8.55 +96%
10484 | AAF | LTE-TDO (SC-FDMA. 50% RB. 20 MHz, OPSK, UL Sw) LTE-TDD 7.74 +96 %
10485 | AAF | LTE-TDO (SC-FDMA, 50% RB, 20 MHz. 16-QAM, UL Sub) LTE-TDD B.37 196 %
10496 | AAF | LTE-TDO (SC-FDMA, 50% RB. 20 MHz, 64-QAM, UL Sub) LTE-TDD f.54 +96 %
10487 | AAB | LTE-TDO (SC-FDMA, 100% RB, 1.4 Mz, OPSK, UL Sub) LTE-TDD 7.67 296 %
10498 | AAB | LTE-TDO (SC-FDMA. 1005 RB, 1.4 MHz. 16-QAM, UL Sub) LTE-TDD B.40 +96 %
10489 | AAR | LTE-TDO (SC-FDMA. 100% RS, 1.4 Miz. 64-QAM, UL Sub) LTE-TDD B.6B +96%
10500 | AAC | LTE-TDO (SC-FOMA, 100% RB, 3 MHz, QPSK, UL Sub) LTE-TDD 7.67 96 %
10501 | AAC | LTE-TDO (SC-FOMA, 100% RB8, 3 MHz, 16-0AM, UL Sub) LTE-TDD B.44 196%
10502 | AAC | LTE.TDO (SC-FDMA, 100% RS, 3 MHz, 64-0AM, UL Sub) LYE-TDD 8.52 +96%
10503 | AAF | LTE-TDO (SC-FOMA. 100% RS, 5 MHz, GPSK, UL Sub) LTE-TDD 1.72 196%
10504 | AAF | LTE-TDD (SC-FOMA, 100% RS, 5§ MHz, 16-QAM. UL Sub) LTE-TDD 831 +96%
10505 | AAF | LTE.-TDD {SC-FDMA, 100% RB, 5§ MMz, 63-CAM. UL Sub) LTE-TDD 8§54 +96%
10606 | AAF | LTE-TDD (SC-FOMA, 10("% RB, 10 MMz, QPSK, UL Sub) LTE-TDD 774 £96%
10507 | AAF | LTE-TDD {SC-FDMA, 100% RS, 10 Mz, 16-QAM, UL Sub) LTE-TDD 8.36 + 96 %
10508 | AAF | LTE-TDD (SC-FOMA. 100% RB, 10 Mz, 64.QAM, UL Sub) LTE-TDD 855 + 0.6 %
10508 | AAE | LTE-TDD [SC-FOMA, 100% RB, 15 Mz, QPSK. UL Sub) LTE-TDD 7.99 + 9.6 %
10510 | AAE | LTE-TDD {SC-FOMA, 100% RB, 15 MHz. 18-QAM, UL Sub) LTE-TDD 849 + 06 %
10511 | AAE | LTE-TDD (SC-FOMA, 100% RB, 15 Mriz. 84-QAM, UL Sub) LTE-TDO 851 +0.6%
10512 | AAF | LTE-TDD [SC-FOMA, 100% RB, 20 MHz. QPSK, UL Sub) LYE-TDO 7.74 + 86 %
10513 | AAF | LTE-TDD (SC-FOMA. 100% RB, 20 MHz. 16-QAM, UL Sub) LTE-TDD 8.42 +96%
10514 | AAF | LTE-TDD (SC-FOMA, 100% RB, 20 MHz. 64-QAM, UL Sub) LTE-TDO 8.45 + 96 %
10615 | AAA | IEEE 802,71b WIFi 2.4 GHz (DS5S, 2 Mops, 98pc dc) WLAN 1.58 +9.6%
10516 | AAA | IEEE B02 11b VAFi 2.4 GMz (DSSS, 5.5 Mops., $9pc de) WLAN 157 + 0.6 %
10617 | AAA | IEEE 802 11b WiFi 2.4 GHz (DSSS, 11 Mbps. 99pc¢ dc) WLAN 158 + 0.8 %
10518 | AAC | IEEE 802 11aM WiF| 5 GHz (OFDM, 9 Mbps, 83pc de) WLAN a23 +0.6%
10519 | AAC | IEEE 802.11aM WIFi 5 GHz (OFDM, 12 Mbps, 98pc de) WLAN 839 +06%
10620 | AAC | IEEE 802 112/ WIFI 5 GHz (OFDM. 18 Mbps, 380c de) WLAN 812 +06%
10521 | AAC | IEEE 802.11am WIFI 5 GHz (OFDM, 24 Mbps. 88oc de) WLAN 797 +96%
10622 | AAC | IEEE 802 11am WIFi 6 GHz (OFDM, 36 Mbps, $90c oc) WLAN 845 +898%
10623 | AAC | IEEE B02,11a/ WiFi 5 GHz (OFDM, 48 Mbps, 99pc do) WLAN 8.08 +86%
10624 | AAC | IEEE B02.11aM WIFi 5 GHz (OFDM, 54 Mbps, 99pc o) WLAN 827 +88%
10625 | AAC | IEEE B02.118¢ WiFi (20MHz, MCSO0. 89pc dc) WLAN 8.36 186%
10526 | AAC | IEEE 802.118¢ VW (20MHz, MCS1, 83pc dc) WLAN 8.42 +96%
10527 | AAC | IEEE 802.11ac WIF| (20MHz, MCS2. 89pc dc) WLAN 821 86 %
10528 | AAC | IEEE 802.11ac WIFi (20MHz. MCS3, 88pc de) WLAN 8.36 +906%
10529 | AAC | IEEE 802.11ac WIFi (20MHz, MCS4. 99pc dc) WLAN 8.36 +96%
10531 | AAC | IEEE 802.1 1ac WAFI (20MHz, MCSS, $9pc dc) WLAN 843 +96%
10532 | AAC | IEEE B02.11ac WiFi (20MHz, MCS7?, 88pc dc) WLAN 829 + 96 %
10533 | AAC | IEEE 802.11ac W\Fi (20MHz, MCS8, 8pc dc) WLAN 8.38 +96%
10534 | AAC | IEEE 802 11ac WiFi (#0MHz, MCSO, 88pc dc) WLAN 8.45 + 06 %
10535 | AAC | IEEE 802.11ac WiFi (40MHZ, MCS1, 88pc de) WLAN 8.45 196 %
10536 | AAC | IEEE 802 11ac WiFi (40MH2. MCS2. 88pa dc) WLAN 8.32 +86 %
10537 | AAC | IEEE 802 1 1ac WiFI (J0MHzZ, MCS3, 88pa dc) WLAN 8.44 +96%
10538 | AAC | IEEE B02 11ac WIF| (40MHz, MCS54, $9pc dc) WLAN 8.54 +96%
10540 | AAC | IEEE B0Z.t1ac WIF] (40MMz, MCSE, $9pc dc) WLAN 8.39 +96%
10541 | AAC | [EEE 8021 Tac WIFi (40MMz, MCS7, B9pc dc) WLAN 8.46 £96%
10542 | AAC | IEEE B02.11ac WIFI (40MM2. MCS8, 99pc dc) WLAN 8.65 £96%
10543 | AAC | IEEE B0Z.11ac YWIFI (40MHL. WCSS, 88pc de) WLAN 8,65 296 %
10544 | AAC | IEEE BOZ 11ac WIF] (BOMHZ. MCS3, 98pc de) WLAN B.47 +96%
10545 | AAC | IEEE B0Z 11ac WIFi (BOMHz. MCS1, 89oc de) WLAN 8.55 +96%
10546 | AAC | IEEE 802 1 1ac WIF| (80MHz. MCS2, 989pc de) WLAN 8.35 +96%
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10847 | AAC | IEEE 802.11ac WIFI (80MHz, MCS3, 98pc ¢c) WLAN B.49 +06%
10548 | AAC | IEEE 802.11ac WIFi {(80MHz, MCS4, 89pc da) WLAN B8.37 + 9.6 %
10550 | AAC | IEEE 802.11ac WIFi (80MHz, MCS8, 9%pc o) WLAN 839 +0.6%
10851 | AAC | IEEE 802.11ac WIFi {80MHz, MCS7, 99pc da) WLAN 8.50 9.6 %
10552 | AAC | IEEE 802.19ac WIF (80MHz, MCS8, 9%pc de) WLAN 842 +96%
10553 | AAC | IEEE 802.11ac WiF (80MH2, MCS9, 98pc da) WLAN 8.45 +96%
10554 | AAD | IEEE 802.11ac WIFi (150MH2, MCS0, 89pc de) WLAN 848 +9.6%
10555 | AAD | IEEE 802, 11ac WIFI (160MHz2, MCS1, 98pc de) WLAN 847 +9.6%
10556 | AAD | IEEE 802.11ac WIFi (160MHz2, MCS2, 99¢ dt) WLAN 8.80 +£9.6%
10557 | AAD | IEEE 802 11ac WIFi {160MH2, MCS3, 980¢ de) WLAN 852 +96%
10658 | AAD | IEEE 802.11ac WiFi (160MHz, MCS4, 99t de) WLAN 861 +9.6%
10560 | AAD | IEEE B02.11sc WiFi (160MHz, MCS6, 9% dc) WLAN 873 +96%
10561 | AAD | IEEE 802,11nc WiFi (160MMz, MCS7, 98pc oc) WLAN 856 +9.6%
10562 | AAD | IEEE B02 11ac WiFi (160MHz, MCSS, 990¢ dc) WLAN 8.69 +96 %
10563 | AAD | IEEE 8021 1ac WiFi (1600Hz, MCS9, 98pc oc) WLAN 8.77 9.6 %
10564 | AAA | IEEE BIZ 119 WiFi 2.4 GHz (DSSS-OFDM. 9 Mbps. 89pc dc) WLAN 825 +9.6 %
10565 | AAA | IEEE 802 11g WiFi 2.4 GHz (DSSS-OFDM. 12 Mops, 99pc oe) WLAN 8.45 +9.6%
10566 | AAA | IEEE B0Z 119 WiFi 2.4 GHz (DSSS.OFDM. 18 Mbps, 99pc o) WLAN 8.13 +9.6 %
10567 | AAA | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 24 Mops, 99pc oc) WLAN 8.00 + 9.6 %
10568 | AAA | IEEE 802 11g WiFi 2.4 GHz (DSSS-OFDM, 38 Mbps, 99pc oc) WLAN 8.37 +96%
10569 | AAA | IEEE 802110 WiFi 2.4 GHz (DSSS-OFDM. 48 Mbps, 99pc 6c) WLAN 8.10 +96%
10570 | AAA | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM. 54 Mbps, 99pc oc) WLAN 8.30 +96%
10571 | AAA | IEEE 802.11b Wi 2.4 GHz (DSSS, 1 Mbps, 90pc dc) WLAN 1.99 +96%
10572 | AAA | IEEE BO02,11b W) 2.4 GHz (DSSS, 2 Mbps, 90pc do) WLAN 199 + 0.6 %
10573 | AAA | IEEE B02.11b WiF| 2.4 GHz (DSSS, 5.5 Mbps, 80pc dc) WLAN 1.98 1 9.6 %
10574 | AAA | IEEE 802.11b WWFi 2,4 GHz (DSSS, 11 Mbos. S0pc dc) WLAN 188 + 0.6%
10575 | AAA | IEEE 802,11 WiFi 2.4 GHz (DSSS-OFDM, 6 Mbps. 80pc dc) WLAN 859 + 8.6 %
10576 | AAA | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFDM. 9 Mbps, 90pc dc) WLAN 8.60 + 6.6 %
10577 | AAA | IEEE 802,119 WiFi 2.4 GHz (DSSS-OFDM. 12 Mbps, Q0pc dc) WLAN §.70 +96%
10578 | AAA | IEEE B02.11g WIF| 2.4 GHz (DSSS-OFDM, 18 Mbps, 90pc da) WLAN 8.49 +96%
10579 | AAA | IEEE B0Z2.11g WiFI 2.4 GHz (DSSS-OFDM. 24 Maps. 80pe dc) WLAN 8.36 196 %
10580 | AAA | JEEE B02.11g WIFI 2 4 GHz (DSSS-OFDM. 36 Mops, pe de) WLAN 8.76 +36%
10581 | AAA | EEEE B02 11g WiFi 2.4 GHz (DSSS-OFDM, 48 Mbpe, B0pe de) WLAN 8.35 296 %
10562 | AAA | IEEE BOZ 119 WIFi 2.4 GHz (DSSS-OFDM, 54 Mops. B0pe dc) WLAN B.&T 2196%
10583 | AAC | IEEE BOZ 11am WiFi 5 GHz (OFDM, 6 Mbps, $0pc do) WLAN 8.50 +96%
10584 | AAC | IEEE BOZ 11ah WiFi 5§ GHz (OFDM, 9 Mbgs, ii0pc dc) WLAN B.80 296%
10585 | AAC | IEEE BOZ 11ah WiF 5 GHz (OFDM, 12 Mops, 80pc dc} WLAN B.70 296%
10586 | AAC | IEEE 802.11ah WIFi 5 GHz {OFDM, 18 Mbps, 90pc dc) WLAN 8.40 = 96%
10587 | AAC | IEEE B02 11ah WiF) 5 GHz {OFDM, 24 Mops. 80pc dc) WLAN 8.36 £96%
10588 | AAC | IEEE B02.11ah WiFt § GHz {OFDM. 36 Mops. B0pc dc) WLAN B.76 £96%
10589 | AAC | IEEE B02.11aih WiFi 5 GHz (OFDM. 48 Mops. Bapc do) WLAN 8.35 £9.6%
10580 | AAC | IEEE 802.11ah WiFi 5 GHz (OFDM, 54 Mbps. 90pc de) WLAN B67 +96%
10591 | AAC | IEEE 802 11n (HT Mued, 20MHz, MCS0, S0pc dc) WLAN 8.63 £ 06 %
10562 | AAC | IEEE 802.11n (KT Mixed. 20MHz, MCS1, 80pc dc) WLAN 8.79 +96%
10593 | AAC | IEEE 802 11n (HT Mixed. 20MH2. MCS2. 80pc dc) WLAN 864 + 0.6 %
10594 | AAC | IEEE 802 11n (HT Mexad. 20MHz, MCS3. 80pc de) WLAN 874 +96%
10595 | AAC | IEEE 802.11n (HT Mixad, 20MHz. MCS4. 80pc de) WLAN 874 +96%
10596 | AAC | IEEE 802.19n (HT Mixed, 20MHz. MCSS, 80pc dc) WLAN 8.71 +9.6%
10597 | AAC | IEEE 802.11n (HT Mixed, 20MHz, MCS6, 90pc dc) WLAN 872 £86%
10598 | AAC | IEEE 802.11n (HT Mixed, 20MHz, MCST, 90pc dc) WLAN 8.50 + 9.6 %
10599 | AAC | IEEE 802.11n (HT Mixed. 40MHz, MCS0, 90pc dc) WLAN 84.78 + 06 %
10600 | AAC | IEEE 802 11n (HT Mixed, 40MHz, MCS1, 90pc da) WLAN 8.88 +9.6 %
10601 | AAC | IEEE 802 11n {HT Mixed, 406Hz, MCS2, 90pc do) WLAN 8.82 +96%

| 10602 | AAC | IEEE 802.11n (HT Mixed, 40MHz, MCS3, 90pc 6c) WLAN 8.94 +96%
10603 | AAC | IEEE 802.11n (HT Mixed, S0MHz, MCS4, 90pc de) WLAN 9.03 £+96%
10604 | AAC | IEEE 802 11n (HT Mixed, 40MHz, MCS5, 90pc o) WLAN B.76 £96%
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10605 | AAC | IEEE BOZ 11n (HT Mixed, 40MRz, MCS6; 90pc oc) WLAN 897 +96%
10606 | AAC | IEEE BO2 1 1n (HT Mixed, 40MHz, MC57, 90pc oo} WLAN 8.82 +96 %
10607 | AAC | IEEE B02 11ac WiFi (20MMz. MCS0, 90pc de) WLAN .64 +96%
10608 | AAC | IEEE BOZ 1 1ac WiFi (20MMz, MCS1, 90pc de) WLAN 8.7 +96 %
10605 | AAC | IEEE B0Z 11ac WiFi (20MMz. MCSZ, 80gc de) WLAN 8.57 +96%
10610 | AAC | IEEE BO2 11ac WiFi (20MMz, MCS2. §0pc dc) WLAN 878 +96%
10611 | AAC | JEEE 802.11ac WiFi (2002, MCS4, S0pc dc) WLAN 8.70 +9.6 %
10612 | AAC | IEEE B0Z 11ac WIFi (20MHz, MCSS, BOpc de) WLAN 8.77 +96 %
10613 | AAC | IEEE B02.11ac WiFi (20MMz, MCSE. 80pc de) WLAN 8.94 196 %
10614 | AAC | JEEE B0Z 1 1ac WIFi (20MHz, MCS?, BOpc dc) WLAN 8.59 +96%
10615 | AAC | IEEE B0Z.11ac WIFI (20MHz. MCSB, §0pc de) WLAN 882 +96%
10616 | AAC | 'EEE BOZ 11ac WIF| (40MHz, MCS0, 90pc dc) WLAN 882 +96 %
10617 | AAC | (EEE 802 11ac WIFI (40MHZ. MCS1, 80pc de) WLAN 8.81 +96%
10618 | AAC | IEEE BO2 1 1ac WIF| (40MHz, MCS2. 80pc de) WLAN 8.58 +96%
10616 | AAC | IEEE B02.11ac WiFI (40MHz. MCS3, 00pc de) WLAN 8.86 +9.6 %
10620 | AAC | 'EEE BOZ 11ac WiFi (40MMz. MCS4, 80pc dc) WLAN 8487 +96%
10621 | AAC | IEEE B02.11ac WiFi (40MHz. MCSS, 90pc dc) WLAN 8.77 +96 %
10622 | AAC | IEEE BO2.11ac WiFI (40MHz, MCSE, 90pc dc) WLAN 8.68 £96%
10623 | AAC | IEEE B0Z.11ac WiFi (40MMz, MCST, 90pc dc) WLAN 8.82 196 %
10624 | AAC | 'EEE B2 11ac WiFi (40MMz, MCSA, 90pc dc) WLAN 896 +96%
10625 | AAC | IEEE BO2 11ac WiF] (40MMz, MCSS, S0pc de) WLAN 896 196%
10626 | AAC | IEEE BOZ 11ac WIFi (BOMMH2, MCSO, 80pc dc) WLAN 883 +96%
10627 | AAC | 'EEE BOZ 11ac WIFI (BOMH2, MCS1. 80pc dc) WLAN 888 196 %
10628 | AAC | IEEE BUZ t1ac WIFI (BOMH2. MCS2. 80pc dc) WLAN 871 +96 %
10620 | AAC | 1EEE B02 11ac WiFi (80MHz, MCS3, 80pc dc) WLAN 885 +9.6 %
10630 | AAC | IEEE BO2. 1 1ac WiFi (BOMHz, MCS4, 90pc dc) WLAN 8.72 +9.6 %
10631 | AAC | IEEE B02.11ac WiFi (ROMHz. MCSS, $0pc dc) WLAN a3 +96%
10632 | AAC | iEEE BO2. % 1ac WiFi (80MHz, MCSE, 90pc dc) WLAN 8.74 £96%
10633 | AAC | IEEE B02 11ac WiFi (BOMHz, MCS?. 90pc dc) WLAN 883 +£986%
10634 | AAC | IEEE 802 5 1ac WiFi (BOMHZ, MCSB, 80pc dc) WLAN 8.80 1296 %
10635 | AAC | IEEE B02.11ac WIF| (BOMHZ. MCSB, B0pce de) WLAN 8481 $96%
10636 | AAD | IEEE B02.11ac WIFI (160MHz, MCS0, 8dpe do) WLAN B.83 196%
10637 | AAD | IEEE B02 1 1ac WIFI (160MHz, MCS1, Bpe do) WLAN 8.79 +96%
10638 | AAD | IEEE B0Z t1ac WIFI (160MHz, MCS2, 9pc dc) WLAN 8.86 296 %
10638 | AAD | IEEE BOZ 11ac WiFi (160MMz, MCS3, %0pc do) WLAN 8.85 206%
10840 | AAD | IEEE BOZ 11ac WiFi (160MHz. MCS4, %pc da) WLAN 8.98 296%
10641 | AAD | IEEE BOZ 11ac WiFi (160MHz, MCSS, S0pc de) WLAN 9.06 $96%
10642 | AAD | IEEE 802 11ac WiFi ( 180MHz2. MCS6, 80pc dc) WLAN 9.06 +96%
10643 | AAD | IEEE £02 1%ac WIFI {180MH2. MCS7, 80pc de) WLAN 889 +£96%
10644 | AAD | IEEE 802.11ac WIFI {180MHz. MCSE, 80pc de) WLAN 905 +96%
10645 | AAD | IEEE 802.1%ac WIF {160MHz. IMCSS, B0pc de) WLAN 8911 £96%
10646 | AAG | LTE-TDD (SC-FDMA, 1 RB, § MHz, QPSK, UL Sub=2.7) LTE-TEO 1196 | +86%
10847 | AAF | LTE-TDD (SC-FDMA, 1 RB, 20 Mz, CPSK, UL Sub=2.7) LTE-TDD 11.86 +96%
10648 | AAA | COMAZDOO (1x Advanoad) CDMA2000 345 £96%
10652 | AAE | LTE-TDOD (OFDMA, 5 MHz, E-TM 3.1, Clipping 44%) LTE-TDD 6.01 £96%
10653 | AAE | LTE-TDD (OFDMA, 10 Mz, E-TM 3.1, Clipping 44%) LTE-TDOD 742 +9.6%
10654 | AAD | LTE-TDD (OFDMA, 15 Mz, E-TM 3.1, Clipping 44%) LTE-TDO 6.96 +£96%
106556 | AAE | LTE-TDD (OFDMA, 20 Mz, E-TM 2.1, Clipping 44%) LTE-TDO 721 +9.6%
10658 | AAA | Pulse Waveform (200Hz, 10%) Test 1000 | +B6%
10659 | AAA | Putse Waveform (20002, 20%) Test 699 + 0.6 %
10660 | AAA | Putse Wavelormn (200Mz. 40%) Tost 308 + 8.6 %
10661 | AAA | Putsa Wavalorm (20042 60%) Test 222 +9.6%
10662 | AAA | Puisa Wavaform (20042, §0%) Test 097 + 9.6 %
10670 | AAA | Bluetoath Low Energy Blustooth 2.19 +96%
10671 | AAC | IEEE 802.11ax (20MMz, MCS0, 80pc dc) WLAN 209 +06%
10672 | AAC | IEEE 802.11ax (20MMz, MCS1, 90pc dc) WLAN 857 +86%
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10673 | AAC | IEEE 802 11ax (20MHz, MCS2. Bpe de) WLAN 878 +986%
10674 | AAC | IEEE 802.1%ax (20MHz, MCS3, B0pc de) WLAN B.74 296%
10675 | AAC | IEEE 802 11ax (20MHz, MCS4. 80pc dc) WLAN 6890 296%
10676 | AAC | IEEE 802.11ax (20MHz, MCS5, B0pc de) WLAN B.77 296%
10677 | AAC | IEEE 802 1%ax (20MHz, MCSE. B0pe dc) WLAN 8.73 296%
10678 | AAC | IEEE BD2.11ax (20MHz, MCST, 80pc dc) WLAN B.78 296 %
10679 | AAC | IEEE 802 17ax (20MHz. MCSS, ¥ipc dc) WLAN B.89 296%
10680 | AAC | IEEE BO2 11ax (20MHz, MCSE. 80pc dg) WLAN 8.80 +96%
10681 | AAC | IEEE B02 11ax (20MHz, MCS10, 90pc da) WLAN 8,62 +96%
10682 | AAC | IEEE B02 11ax (20MHz, MCS11, 80pc de) WLAN 883 £96%
10683 | AAC | IEEE £02.11ax (20MHz, MCSD. 9pc do) WLAN 842 296%
10684 | AAC | IEEE 802 11ax (20MHz, MCS1, 99p: de) WLAN B.26 +96%
10685 | AAC | IEEE B0Z.11ax (20MHz, MCS2, 99pe de) WLAN 8,33 +96%
10686 | AAC | IEEE BOZ 11ax (20MHz, MCS3, 83pc de) WLAN B.28 296%
10687 | AAC | IEEE 802.11ax (20MH2, MCSA. 98pe do) WLAN B.45 +96%
10688 | AAC | IEEE B0Z 11ax (20MHz, MCSS, 83pc dc) WLAN B.28 296%
10689 | AAC | IEEE 802.11ax (20MHz, MCS6. 88pc do) WLAN 8.56 +£96%
10690 | AAC | IEEE £02 11ax (20MHz, MCS7. 83pc de) WLAN B8.28 296 %
10691 | AAC | IEEE B02.11ax (20MHz, MCSE. 93pc dc) WLAN 8.25 296%
10692 | AAC | IEEE 802, 11ax (20MHz, MCSS, #pc do) WLAN B.29 206%
10693 | AAC | IEEE BO2.1%ax (20MHz, MCS10, 96pc de) WLAN 8.25 296%
10694 | AAC | IEEE 802 11ax (20Mriz, MCS11, 98pc de) WLAN B.57 496%
10695 | AAC | IEEE 802.11ax (40MH, MCSO0. 80pe dc) WLAN B.78 296%
10696 | AAC | IEEE 802 11ax (40MHz, MCS 1. 80pc de) WLAN B.91 29.6%
10687 | AAC | IEEE 802 11ax (40MH2. MCS2, 80pc dc) WLAN B.61 296%
10698 | AAC | IEEE £02 11ax (40MHz, MCS3, Spe dc) WLAN B.89 +296%
106689 | AAC | IEEE 802 11ax (40MHz, MCS4, 80pc dc) WLAN B.82 296%
10700 | AAC | IEEE BO2 11ax (40MHz, MCSS, Spc dc) WLAN B.73 +296%
10701 | AAC | IEEE 802 11ax (40MHz, MCS6, S0pc dc) WLAN B.86 296%
10702 | AAC | IEEE EO2 11ax (40MHz, MCST, Slpe dc) WLAN B8.70 +96%
10703 | AAC | IEEE BOZ 11ax (40MHz, MCSE, 80pc dc) WLAN B.82 208%
10704 | AAC | IEEE BO2.11ax (40MHz, MCSS. 80pc de) WLAN B.56 +96%
10705 | AAC | IEEE 802.11ax (40MH2, MCS10, 80pc de) WLAN 869 296%
10706 | AAC | IEEE 802.11ax (40MHZ. MCS11, 90pc de) WLAN B.66 +96%
10707 | AAC | IEEE 802 11ax (40MHz, MCSD. 89pc dc) WLAN B.32 +96%
10708 | AAC | IEEE 802.11ax (40MHz. MCS1, 88pc dc) WLAN B.SS +96%
10709 | AAC | IEEE BO2.17ax (40MMz, MCS2, %8pc dc) WLAN 8.33 +96%
10710 | AAC | IEEE 802.11ax (d0MHz. MCS3, 88pc de) WLAN 829 +96%
10711 | AAC | IEEE 802 1%ax (40MHz. MCS4, 88pc dc) WLAN 8.39 +9.6%
10712 | AAC | IEEE 802,11ax (40MHz MCSS5, 89pc dc) WLAN 867 +96%
10713 | AAC | IEEE 802.11ax (40MHz. MCSE, 89pc dc) WLAN 833 +86%
10714 | AAC | IEEE 802.1tax (40MHz. MCS7, 89pc dc) WLAN 826 +86%
10715 | AAC | |EEE 802.11ax {40MHz, MCSS, %pc dc) WLAN 8.45 + 06 %
10716 | AAC | IEEE 802.11ax {40MHz. MCSH, $90c dc) WLAN 8.30 + 0.6 %
10717 | AAC | IEEE 802.11ax {40MHz. MCS10, 99pc dc} WLAN B8.48 + 9.6 %
10718 | AAC | IEEE 802.1%ax (40MMz, MCS11, $pc de) WLAN d424 +0.6 %
10718 | AAC | IEEE 802 11ax (80MHz, MCS0, 80pc dc) WLAN 8.81 +96%
10720 | AAC | IEEE 802 11ax (30MHz, MCS1, 80pc dg) WLAN 8.87 +96%
10721 | AAC | IEEE 802 11ax (80MHz, MCS2, 80pc de) WLAN 876 t86%
10722 | AAC | IEEE 802 113x (80MHz, MCS3, 90pc dc) WLAN 8.55 196 %

| 10723 | AAC | IEEE BO2.11ax (30MHz, MCS4, 90pc dc) WLAN 8.70 +06%
10724 | AAC | IEEE 802.11ax (80MMz, MCSS, 90pc do) WLAN 8.90 +96%
10725 | AAC | IEEE 802 1 18x (80MHz, MCS6, 90pc oa) WLAN B8.74 +96%
10726 | AAC | IEEE B0Z.118x (80MHz, MCS7, 80pc dc) WLAN 8.72 196 %
10727 | AAC | IEEE 802 11ax (380MHz, MCS3, 90pc de) WLAN 866 +96%
10726 | AAC | IEEE 802 11ax (80MHz, MCS9, 80pe ¢c) WLAN 8.65 +96%
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10728 | AAC | IEEE B2 11ax (80MHz, MCS 10, $0pc dc) WLAN 8.64 +56%
10730 | AAC | JEEE BOZ 11ax (80MHz, MCS11, $0pc dc) WLAN 8.67 +96%
10731 | AAC | IEEE BOZ 11ax (B0MHz, MCSD, 99pc de) WLAN 842 296 %
10732 | AAC | VEEE BOZ 11ax (80MHz, MCS1, 8%pc dc) WLAN 8.46 +96%
10733 | AAC | FEEE BOZ 11ax (B0MHz, MCS2, 99pc dc) WLAN 8.40 296%
10734 | AAC | IEEE BOZ 11ax (BOMHZ, MCS3, 98pc de) WLAN 8,25 +96%
10735 | AAC | IEEE 802 11ax (BOMHZ, MCS4, 98pc de) WLAN 8.33 296 %
10736 | AAC | IEEE BOZ 11ax (BUMHz, MCSS, 98pc oc) WLAN 8.27 +96 %
10737 | AAC | IEEE 802 11ax (B0MHz, MCS6, 98pa de) WLAN 8.36 196%
10738 | AAC | IEEE BO2 11ax (BUMHz, MC57. 98pc oc) WLAN 8.42 +96%
10736 | AAC | IEEE 802 11ax (80MHz, MCS8, 88pc dc) WLAN B8.29 196%
10740 | AAC | IEEE BOZ 11ax (80MHz, MCSS, 99pc cc) WLAN 8.48 +96%
10741 | AAC | IEEE B02.11ax (B0MMz, MCS10, $9pc dc) WLAN 8.40 +96%
10742 | AAC | IEEE B0O2 1 1ax (80MHz, MCS511, 89pc dc) WLAN 8.43 +96%
10743 | AAC | (EEE BOZ 11ax (180MHz, MCS0. 50pc do) WLAN 8.94 +96%
10744 | AAC | IEEE BO2.11ax (160MHz. MCS1. S0pc dc) WLAN 9.16 +96%
10745 | AAC | (EEE B02 11ax (180MHz, MCS2, %0pc dc) WLAN 8.93 +96%
10746 | AAC | IEEE B0Z.11ax (160MHz, MCS3, %pc dc) WLAN 9.11 +96%
10747 | AAC | TEEE 802 11ax (160MH2, MCS4, 80pc dc) WLAN 9.04 +96%
10748 | AAC | IEEE B02 11ax (160MHz. MCSS. Spc de) WLAN 893 +£96%
10748 | AAC | IEEE 802.11ax (160MHz, MCS8, 80gc dc) WLAN 8.90 +96 %
10750 | AAC | IEEE BOZ 11ax (160MHz. IACST. 80 de) WLAN 879 |296%
10751 | AAC | IEEE B0Z 113x (160MHz2, MCSE, 80pc dc) WLAN 8,82 296%
10752 | AAC | IEEE BOZ 11ax (160MHz, MCS%, 80pc de) WLAN 8.81 296 %
10753 | AAC | IEEE BOZ 11ax (160MHz, MCS10, B0pc de} WLAN 9.00 296%
10754 | AAC | IEEE BOZ 11ax (160MHz, MCS11, 8pe do) WLAN 5.94 +96%
10755 | AAC | |EEE BOZ.11ax (160MHz, MCS0, $8pc dc) WLAN B.64 +96%
10756 | AAC | IEEE BO2.11ax (160MHz, MCS1, 98pc dg) WLAN 8.7 +96%
10757 | AAC | IEEE B0Z 11ax (160MH2, MCS2, 88pc dc) WLAN B.Y7 +986%
10758 | AAC | IEEE B02.11ax (160MH2, MCS3, 98oc de) WLAN 8.69 £96%
10759 | AAC | IEEE BO2 11ax (160MHz, MCSA, 88pc de) WLAN B.58 £96%
10760 | AAC | [EEE B02.11ax (160MHz, MCSS, 86pc de) WLAN B 49 296%
10761 | AAC | IEEE B0Z.11ax (160MHz, MCS6, 98pc de) WLAN 858 296%
10762 | AAC | IEEE BO2.11ax (160MHz, MCS?, 9%pc de) WLAN B.49 =96%
10763 | AAC | IEEE B02.11ax (160MHz, MCSH, 86pc de) WLAN B.53 =96%
10764 | AAC | IEEE £02.17ax (160MHz, MCS8, 98pc do) WLAN B.54 +96%
10765 | AAC | IEEE BO2.11ax (160MH2, MCS10, 88pc de) WLAN 8.54 £96 %
10766 | AAC | IEEE 802.1%ax (160MHz, MCS11, 89pc de) WLAN 851 +96%
10767 | AAE | BGNR (CP-OFDM, 1 R8, 5 MHz, QPSK, 15 kiHz) SGNRFR1TDD | 799 +9.6%
10768 | AAD | 5G NR (CR-OFDM, 1 RS, 10 MHz, QPSK, 15 xHz} SGNRFR1TDD | 801 +96%
10769 | AAD | 5G NR (CP-OFDAM, 1 RS, 15 MHz, QPSK, 15 kiHz} SGNRFR1TDD | 801 +86%
10770 | AAD | 5G NR (CP-OFDM, 1 RB, 20 MMz, QPSX, 15 kHz} SGNRFR1TDD | 802 +96%
10771 | AAD | 5G NR (CP-OFDM, 1 RB, 25 MMz, QPSK, 15 kHz) SGNRFR1TDD | 802 + 86 %
10772 | AAD | 5G NR (CP-OFDM, 1 RB, 30 MHz, OPSK, 18 kHz) SGNRFR1TDD | @23 +96%
10773 | AAD | 5G NR (CP-OFOM, 1 RE, 40 MHz, QPSK, 15 kMz) SGNR FR1TOD | 8.03 +96%
10774 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, OPSK, 15 kMz) SGNRFR1TOD | 8.02 +96%
10775 | AAD | 5G NR (CP-OFDM, 50% RB. 5 MHz, QPSK, 15 kiz) SGNRFR1TDD | 831 +96%
10776 | AAD | 5GNR (CP-OFDM, 50% RB, 10 MHz. OPSK. 15 kHz) SGNRFR1TDD | 830 +96%
10777 | AAC | 5G NR (CP-OFDM, 50% RS, 15 MHz, QPSK. 15 kHz) SGNRFR1TDD | 830 296 %
10778 | AAD | 5G NR (CP-OFDM, 50% RS, 20 MMz QPSK, 16 kHz) SGNRFR1TDD | 8.34 296 %
10779 | AAC | 506 NR (CP-OFDM, 50% RSB, 25 MMz QPSK, 15 kHz) SGNRFR1TDD | B42 +96%
10780 | AAD | 6G NR (CP-OFDM, 50% RS, 30 Mz QPSK, 15 kHz) SGNRFR1TDD | 838 96 %
10781 | AAD | 5G NR (CP-OFDM, 50% RS, 40 MHz. OPSK, 15 kHz) SGNRFR1TDD | B.38 $96%
10782 | AAD | 5G NR (CP-OFDM, 50% RS, 50 MHz. QPSK, 15 kHz) SGNRFRITDD | 843 296%
10783 | AAE | 5G NR (CP-OFDM, 100% RB, 5 MHz. QPSK, 15 kHz) SGNRFR1TDO | 831 £96%
10784 | AAD | 5G NR (CP-OFDM, 100% RB, 10 MKz, QPSK, 15 kHz) S5GNRFR1TDO | B.29 £ 9.6%
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10785 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK, 15 kHz) SGNRFRITDD | 640 296%
10786 | AAD | 5G NR (CP-OFDM, 1007% RS, 20 MMz, OPSK. 15 kHz) SGNRFRI{TDO |8.35 29.6%
10787 | AAD | 5G NR (CP-OFDM, 100% RSB, 25 MMz, QPSK, 15 kHz) SGNRFRITDO | 844 £9.6%
10788 | AAD | 5G NR (CP-OFDM, 100% RS, 30 MHz, QPSK, 16 kHz) SGNRFR1TDD | 8.39 £96%
10789 | AAD | 5G NR (CP-OFDM. 100% RS, 40 MMz, QPSK. 15 kHz) SGNRFRITDO | 837 296%
10790 | AAD | 5G NR (CP-OFDM. 100% RS, 50 MHz. QPSK, 156 kHz) SGNRFR1TDD | 839 +06%
10791 | AAE | SG NR (CP-OFDM, 1 RB, 5 MHz, GPSK, 30 kHz) SGNRFRITDD | 783 £9.6%
10792 | AAD | 5GNR (CP-OFDM, 1 RS, 10 MHz. QPSK, 30 kHz) SGNRFR1TDD | 792 £96%
10793 | AAD | 5G NR (CP-OFDM, 1 RS, 15 MHz, QPSK, 30 kHz) SGNRFRITDD | 795 +96%
10794 | AAD | 5G NR (CP-OFDM, 1 RB, 20 MHz. QPSX, 30 kHz} SGNRFR1TDD | 782 +0.6%
10795 | AAD | 5G NR (CP-OFDM, 1 RB, 25 MHz, QPSK, 30 kHz) SGNRFR1ITDD | 784 +9.6 %
10796 | AAD | 5G NR [CP-OFDM, 1 RS, 30 MMz QPSK, 30 kHz) SGNRFRITDD | 782 +96%
10797 | AAD | 5G NR (CP-OFDM, 1 RS, 40 MHz, QPSK, 30 kHz) SGNRFRITDD | 80t +0.6%
10798 | AAD | 5G NR ([CP-OFDM, 1 RS, 50 MHz. QPSK, 30 kHz) SGNRFR1TDO | 789 +8.6%
10799 | AAD | S5G NR (CP-OFDM, 1 RS, &0 MHz, QPSK, 30 kHz) SGNRFR1TDD | 793 +0.6%
10801 | AAD | 5G NR (CP-OFDM, 1 RS, 80 MHz. QPSK, 30 kHz) SGNRFRITDO | 789 £06%
10802 | AAD | 5G NR (CP-OFDM, 1 RS, 90 MHz, QPSK, 30 kHz) S5GNRFRI1TDD | 7.87 20.6%
10803 | AAD | 5G NR (CP-OFDM, 1 RS, 100 MHz, QPSK, 30 kHz) SGNRFR1TDD | 783 £0.6%
10806 | AAD | 9G NR (CP-OFDM, 50% RB, 10 MMz, QPSK, 30 kHz) S5GNRFRITDD | 834 £06%
10806 | AAD | %G NR (CP-OFDM, 50% RB, 15 MHz, QPSK, 30 kMz) SGNRFRITDD | 837 £96%
10809 | AAD | %G NR (CP-OFDI. 50% RB, 30 MHz, QPSK, 30 kiz) SGNRFRITDO | 834 £96%
10810 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, QPSK, 30 kHz) SGNRFR1TDOD | 834 £9.6%
10812 | AAD | 5G NR (CP-OFDM. 50% RB, 6] MHz, QPSK, 30 k¥z) SGNRFR1TDD | 835 +96%
10817 | AAE | 5G NR (CP-OFDM, 1004 RS, 5 MHz, QPSK, 30 kHz] SGNRFR1TDD | 835 +96%
10818 | AAD | 5G NR (CP-OFDM, 100% RS, 10 MHz. QPSK. 30 kRz) SGNRFRITDD | 8.34 +96%
10819 | AAD | 5G NR (CP-OFDM. 100% RS, 15 MHz. OPSK, 30 kHz) SGNRFR1TDD | 833 £ 9.6 %
10820 | AAD | 5G NR (CP-OFDM, 100% RS, 20 MHz. QPSK, 30 kHz) SGNRFR1TDD | 830 £9.6%
10821 | AAD | 5G NR {CP-OFDM. 100% RS, 28 MHz. QPSK, 30 kKz) SGNRFRITDD | 841 +9.6%
10822 | AAD | 5G NR (CP-OFDM. 100% RS, 30 MMz, QPSK, 30 kHz) SGNRFR1TDD | 841 +9.6%
10823 | AAD | 5G NR (CP-OFDM. 100% RB, 40 MHz. QPSK, 30 kHz) SGNRFR1TDD | 836 +96%
10824 | AAD | 5G NR (CP-OFDM. 100% RS, 50 MHz. OPSK. 30 kHz) SGNRFR1TDD | 839 486 %
10825 | AAD | 5G NR (CP-OFDM. 100% RS, 60 MHz. QPSK, 30 kHz) SGNRFR1TDD | 841 +96%
10827 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz QPSX, 30 kHz) S5GNRFR1TDD | 842 +96%
10828 | AAD | 5G NR (CP-OFDM, 100% RB, 90 MHz, QPSX, 30 kHz) SGNRFR1TDD | 843 +96%
10829 | AAD | 4G NR {CP-OFDM, 100% RS, 100 MHx, OPSK. 30 kMz) SGNRFR1TDD | 840 +96%
10830 | AAD | 5G NR (CP-OFDM, 1 RB. 10 MHz, QPSK, 60 kHz) SGNRFR1TDD | 7.63 +96%
10831 | AAD | SGNR (CP-OFOM, 1 RB, 15 MH2, QPSK, 60 kHz} SGNRFR1TDD | 773 +96%
10832 | AAD | 5G NR (CP-OFDM, 1 RB. 20 MHz, QPSK, B0 kHz) SGNRFR1TDD | 7.74 +96%
10833 | AAD | 5CG NR (CP-OFDM, 1 RB, 25 MHz, QPSK, 60 kHz} SGNRFR1TOD |7.70 +96 %
10834 | AAD | SGNR (CP-OFDM, 1 RB. 30 MHz, OPSK, B0 kHz) SGNRFR1TOD | 7.75 196%
10835 | AAD | SCNR (CP-OFDM, 1 RB, 40 MHz, QPSK, 60 kH2) SGNRFR1TDD |7.70 +96%
10836 | AAD | SGNR (CP-OFDM, 1 RB. 50 MHz, OPSK, 80 kHz) SGNRFR1TDD | 7.66 196%
10837 | AAD | 5G NR (CP-OFDM, 1 RB, B0 MMz, CPSK, 60 kHz) SGNRFR1TDD | 7.68 +96%
10838 | AAD | 5G NR (CP-OFDM, 1 RB, EO MMz, OPSK, 80 kHz) SGNRFR1TDD | 7.70 296%
10840 | AAD | 56 NR (CP-OFDM, 1 RB. 80 MMz, QPSK, 60 kHz) SGNRFR1TDD | 767 96 %
10841 | AAD | 5G NR (CP-OFDM, 1 RB. 100 MH2z, QPSK, 80 iHz) SGNRFR1TDD |7.71 +96%
10843 | AAD | 5G NR (CP-OFDM, 50% RS, 15 MHz, QPSK, 80 kHz) SGNRFRITDD | 649 296%
10844 | AAD | S5G NR (CP-OFDM, 50% 88, 20 MHz. QPSK, 60 kHz) SGNRFR1TDD | B34 2 968%
10846 | AAD | SGNR (CP-OFDM, 50% RB, 30 MMz, QPSX, 60 kHz) S5GNRFRITDO | B4t 206%
10854 | AAD | 5G NR (CP-OFDM, 100% RB, 10 Mz, OPSK, 0 kHz) SGNRFRITDD |8.34 296%
10855 | AAD | 5G NR (CP-OFDM, 100% RS, 15 MHz, QPSK. 60 kHz) SGNRFRITDD | 836 £96%
10856 | AAD | 5G NR (CP-OFDM, 100% RS, 20 MiHz. QPSK, 60 kHz) SGNRFR1TDD | 837 +9.6%
10857 | AAD | 5G NR (CP-OFDM, 100% RS, 25 MHz. QPSK. 60 kHz) SGNRFR1TDD | 835 £986%
10858 | AAD | 5G NR (CP-OFDM, 100% RS, 30 MHz. QPSK. 60 kHz) SGNRFRITDD | 836 +9.6%
10859 | AAD | 5G NR (CP-OFDM, 100% RSB, 40 MHz. QPSK, 60 kHz) SGNRFRITDD | 834 + 0.6 %
10860 | AAD | 5G NR (CP-OFDM, 100% RS, 50 MMz, QPSK, 60 kHz) SGNRFRITDD | 841 +8.6%
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10861 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz, QPSK, 60 kHz) SGNRFR1TDD | 8.40 196 %
10863 | AAD | 5G NR (CP-OFOM, 100% REB, 80 MHz, QPSK, 60 kHz) S5GNRFR1TDD | 8.41 £ 56 %
10864 | AAD | 5G NR (CP-OFDM, 100% RB. 80 MHz, GPSK, 60 kHz) SGNRFR1TOD | 837 196 %
10865 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz, QPSK, 60 kHz) S5GNRFR1TDD | 8.41 96 %
10866 | AAD | 5G NR (DFT-e-OFDM, 1 RB, 100 Miz. QPSK, 30 kHz) SGNRFR1TOD |5868 296 %
10868 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 100 MHz, OPSK, 30 kHz) SGNRFR1TDD |5.89 296 %
10869 | AAD | 5G NR (DFT.5-OFDM, 1 RB. 100 MHz, QPSK, 120 kMz) SGNRFR2TDD |5.75 296%
10870 | AAD | SG NR (DFT-5-0FDM, 100% RB. 100 MHz QPSX, 120 kMz) SGNRFR2TDD | 586 296%
10871 | AAD | 5G NR (DFT-5-0FOM, 1 RB. 100 MHz, 16QAM, 120 kMz) SGNRFR2TDD | 575 £96%
10872 | AAD | 5G NR (DFT-5-0FDM, 100% RB. 100 MH2. 16QAM, 120 kHz) SGNRFR2TDD | 6,52 £96%
10873 | AAD | 5G NR (DFT-s-GFDM, 1 R, 100 MHz, 84QAM, 120 kHz) SGNRFR2TDD | 6.61 +96%
10674 | AAD | 5G NR (DFT-2-OFDM, 100% RB. 100 MHz. 64QAN, 120 kHz) SGNRFR2TDD | 6.65 $96%
10875 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MRz, QPSK, 120 kHz) SGNRFR2TDD |7.78 £96%
10876 | AAD | 5G NR (CP-OFDM, 100% RS, 100 MHz, QPSK, 120 kHz) SGNRFRZTDD | B39 296 %
10877 | AAD | SGNR (CP-OFDM, 1 RB. 100 MHz, 16QAM, 120 kHz) SGNRFR2TDD | 795 £96%
10878 | AAD | 5G NR (CP-OFDM, 100% R, 100 MHz, 18QAM, 120 kHz) SGNRFR2TDD | 8.41 296%
106879 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, 64QAM, 120 kHz) SGNRFR2TDD | 612 $96%
10880 | AAD | 5G NR (CP-OFDM, 100% RE. 100 MHz, 84QAM, 120 kHz) SGNRFR2TDD | 838 296%
10881 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 50 MHz, OPSK. 120 kHz) SGNRFR2TDD | 5.75 96 %
10882 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 50 MHz, OPSK, 120 kHz) SGNRFR2TDD | 596 296%
10883 | AAD | 5G NR (DFT-s-OFDM, 1 RB. 50 MHz, 16QAM, 120 kHz) SGNRFR2TDD | 657 +96%
10884 | AAD | 5G NR (DFT-s-OF DM, 100% RB, 50 MHz, 180AM, 120 kHz) SGNRFR2TDD | 653 £96%
10885 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 50 MHz, B4QAM, 120 kiHz) SGNRFRZTDD | 661 $96%
10886 | AAD | 5G NR (DFT-5-OFDM, 100% RB. 50 MHz, 40AM, 120 kHz) SGNRFR2TDD | 6.65 £96%
10887 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz. QPSK. 120 kHz) SGNRFR2TDD | 7.78 196%
10888 | AAD | SG NR (CP-OFDM, 100% RB, 50 MHz, QPSK. 120 kHz) SGNRFR2TDD | 835 £96%
10883 | AAD | 5G NR (CP-OFDM, 1 R8, 50 MHz. 16QAM, 120 kHz} SGNRFR2TDD |8.02 296%
10830 | AAD | 5O NR (CP-OFDM, 100% RB, 50 MHz. 16QAM, 120 kHz) SGNRFRZTDD | 84D +96%
10891 | AAD | 5G NR (CP-OFDM, 1 RS, 50 Mz, 84QAN, 120 kHz} SGNRFR2TDD | 8.13 £96%
10892 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, E40AM, 120 kHz) SGNRFR2TDD | 841 £96%
10897 | AAC | 5G NR (OFT-5-OFDM, 1 RB, 5 MHz, QPSK, 30 kMz) SGNRFRITDD | 566 £9.6%
10898 | AAB | 5G NR (DFT-5-0FDM, 1 RB. 10 MHz. QPSK, 30 kHz) SGNRFRITDO | 567 +9.6%
10899 | AAB | 5G NR (DFT-s-OFDM, 1 RB, 15 MHz. QPSK. 30 kHz) SGNRFRITDD | 567 + 9.6 %
10800 | AAB | 5G NR (DFT-s-OFDM, 1 RB, 20 MHz, QPSK, 30 kHz) SGNRFR1TDD | 568 +96%
10901 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 25 MMz, QPSK, 30 kHz) SGNRFR1TDD | 568 +96 %
10902 | AAB | 5G NR (DFT-s-OFDM, 1 RS, 30 MHz, QPSK, 30 kMz) 5GNRFRITDD | 568 +96%
10903 | AAB | 5G NR (DFT-5-OFDM, 1 RS, 40 MHz, QPSK, 30 kHz) SGNRFR1TDD | 568 £96%
10904 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 50 MHz, QPSK, 30 kMz) SGNRFR1TDD | 568 +96%
10905 | AAB | 5G NR {DFT-5-OFDM, 1 RS, 60 MHz, QPSK. 30 kHz) SGNRFR1TDD | 588 +986%
10506 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 30 MHz, QPSK, 30 kHr) SGNRFR1TDD | 568 +96%
10907 | AAC | 5G NR {DFT-s-OFDM, 50% RB, 5 MHz. QPSK. 30 kHx) SGNRFR1TDD | 578 +96 %
10508 | AAB | 5G NR (DFT-2-OFDM, 50% RB, 10 MHz, QPSK, 30 kHz) SGNRFR1TDD | 593 +96%
10809 | AAB | SG NR {DFT-$-OFDM. 50% RB, 15 MKz, OPSK, 30 kHz) SGNRFR1TDD | 596 +96 %
10910 | AAB | 56 NR (DFT-2-OFDM, 50% RB, 20 MKz, QPSK, 30 kHz) SGNRFR1TDD | 583 +96%
10911 | AAB | 56 NR (DFT-5-OFDM. 50% RB, 25 MHz, QPSK, 30 kHz) SGNRFR1TDD | 593 +96%
10912 | AAB | 5G NR (DFT-s-OFDM. 50% RB. 30 MHz, OPSK, 30 kMz) SGNRFR1TDD | 584 +96%
10913 | AAB | S5G NR (DFT.5-OFDM. 50% RB. 40 MHz, QPSK. 30 kHz) SGNRFR1TDD | 584 +96%
10914 | AAB | 5G NR (DFT-5-OFDM, 50% RB, 50 MHz. OPSK. 30 kHz) SGNR FR1TDD | 585 +98%
10915 | AAB | 5G NR (DFT-=-OFDM, 50% RB, 60 MHz, QPSK. 30 kHz) SGNRFR1TDD | 583 296%
10916 | AAB | 5G NR (DFT--OFDM, 50% RB, 80 MMz, QPSK. 30 kHz) S5GNRFR1TDD | 587 296%
10917 | AAE | 5G NR (DFT-s-OFDM, 50% RB, 100 MKz, OPSK, 30 kHz) SGNRFRITDD | 584 2906%
10918 | AAC | 5G NR (DFT-5-OFDM, 100% RB. § MHz, OPSK, 30 kMz) SGNRFR1TDD | 586 206%
10919 | AAB | 5G NR (DFT-5-0FDM, 100% RB. 10 MHz, OPSK, 30 kHz) SGNRFRITDD | 586 296%
10820 | AAB | 5G NR (DFT-5-OFDM, 100% RB. 15 MHz, QPSK. 30 kHz) SGNRFRITDD | 587 +96%
10921 | AAB | 5G NR [DFT-5-0FDM, 100% RB. 20 MHz OPSK. 30 kHz) SGNRFR1TDD | 584 £96%
10922 | AAB | 5G NR (DFT-5-0OFDM, 100% RB, 25 MHz, GPSK. 30 kHz) SGNRFRITDD | 582 +96%
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10923 | AAB | 5G NR (DFT-5-OFDM. 100% RB, 30 MHz. QPSK, 30 kHz) SGNRFR1TDOD | 584 +96%
10824 | AAB | 5G NR (DFT-5-0FDM. 100% RS, 40 MHz. QPSK, 30 kHz) SGNRFR1TDD | 534 +96%
10925 | AAB | 5G NR {DFT-s-0F DM, 100% RS, %0 MHz, QPSK, 30 kHz) SGNRFR1TDD | 595 +96%
10926 | AAB | 5G NR (DFT-s-OFDM, 100% RS, 60 MMz, QPSK, 30 kHz) SGNRFR1TDD | 584 +96%
10927 | AAB | 5G NR (DFT-5-OFDM, 100% RB, 80 MKz, QPSX, 30 kHz) SGNRFR1TDD | 594 +96%
10028 | AAC | 5G NR (DFT-5-OFDM, 1 RB, 5 MHz, QPSK, 16 kHz) S5GNRFR1FDD | 552 +96%
10929 | AAC | 56 NR (OFT-e-OFDM. 1 RB, 10 MHz, QPSK, 15 kHz) SGNRFR1FDD | 552 +96%
10930 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 15 MMz, QPSK, 15 kH2) SGNRFR1FDD | 552 £96%
10931 | AAC | 5G NR (DFT-s-0FDM. 1 RB, 20 MKz, QPSX, 15 kHz) S5GNRFR1FDD | 551 +96%
10832 | AAC | 50 NR (DFT-s-OFDM. 1 RB, 25 MRz, QPSK, 15 kHz) SGNR FR1FDO | 551 +96%
10833 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 30 MKz, QPSK, 15 kHz) SGNRFR1FDD | 551 +906%
10934 | AAC | 56 NR {DFT-=-OFDM, 1 RB, 40 MMz, OPSK, 15 kMz) S5GNRFR1FDD | 551 +96%
10835 | AAD | 5G NR {OFT-s-OFDM. 1 RB, 50 MHz, QPSK, 15 kHz) S5GNR FR1 FDD | 551 +96%
10936 | AAC | 5G NR (OFT-5-OF DM, S0% RS, 5 MHz, OPSK. 15 kH2) SGNRFR1FOD | 590 + 0.6 %
10837 | AAC | 5G NR (DFT-=.0FDM, 50% RS, 10 MHz. QPSK, 15 kHz| SGNRFR1FDD | 577 +86%
10838 | AAC | 5G NR (DFT-s-OFDM, 50% RS, 15 MH2. QPSK, 15 kiz) SGNRFR1FDD | 590 +96%
10839 | AAC | 5G NR (DFT5-0FDM, 50% RS, 20 MHz. QPSK, 15 kHz) SGNRFR1FDD | 582 +96%
10940 | AAC | 5G NR (DFT-s-OFDM, 50% RE, 25 MHz, QPSK, 15 kMz) 5GNR FR1FDD | 589 +06%
10941 | AAC | 5G AR (DFT5-OFDM, 50% RB, 30 MHz. QPSK, 15 kHz) SGNRFRIFDD | 583 +98%
10642 | AAC | 5GNR (DFT.=-OFDM, 50% RE, 40 MHz, QPSK, 15 khz} SGNRFRI1FDD | 585 +96%
10843 | AAD | 5G NR (DFT-s-OFDM, 50% RB, 50 MHz, QPSX, 15 kMz) 5GNRFR1 FDD | 595 +06%
10844 [ AAC | 5G NR (DFT-5-OFOM, 100% RB. 5 MHz. QPSK, 15 kHz) 5G NRFRT FDD | 581 +96%
10945 | AAC | SGNR (DFT-s-OFOM, 100% RB. 10 MMz, QPSK, 15 k#z) SGNRFR1FDD | 585 =296%
10946 | AAC | 5G NR (DFT-s-OFOM, 100% RB. 15 MHz, QPSK, 15 kMz) SGNRFR1FDD | 583 =96%
10647 | AAC | 5G NR (DFT-5.0OF0M, 100% RB, 20 MMz, OPSK, 15 kHz) SGNRFRt FOD | 887 296%
10948 | AAC | 5G NR (DFT-s-OFDM, 100% RB, 25 MMz, QPSK. 15 ikHz) SGNRFR1FDD | 594 +96%
10949 | AAC | 5G NR (DFT-5-OFOM, 100% KB, 30 MHz, QPSK, 15 kH2) SGNR FR1 FDD | 587 296%
10050 | AAC | 5G NR (DFT-5-OFDM, 100% RB, 40 MMz, OPSK. 14 kHz) S5GNRFRIFDD | 504 +296%
10851 | AAD | 5G NR (DFT-s-OFDM, 100% RB, 50 MHz, QPSK. 15 kHz) SGNRFRIFDD | 592 +96%
10952 | AAA | 5G NR OL (CP-OFDM, TM 3.1, & MMz, 64-Q0M, 15 kHz) SGNRFRIFOD | 825 29.8%
10953 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, B4-QAM. 15 kHz) SGNRFRIFDD | 8.15 296 %
10854 | AAA | BGNR DL (CP-OFDM, TM 3.1, 15 MHz, 84-08M. 15 kHz) SGNRFRI1FDD | 823 96 %
10955 | AAA | 5G NR DL (CP-OFDM, TM 4.1, 20 Mz, 64-QAM. 15 kiz) SGNR FR1 FDD | B42 =96 %
10056 | AAA | 5G NR DL (CP-OFDM, TM 3 1, 5 Mz, 64-QAM, 30 kH2) SGNRFRt FDD | 814 296%
10957 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 Mz, 64-QAM, 30 kiiz) SGNRFRI1FDD | 831 =296%
100858 | AAA | 5G NR DL (CP-OFDA, TM 3.1, 15 MHz, 64-QAM. 30 kii2) SGNRFR1FDD | 861 +96%
10659 | AAA | 5G NR DL (CP-OFDM, TM 2.1, 20 Mhz, 84-00M, 30 kHz) SGNRFRIFDD 823 £96%
109680 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 5 Mz, 84-0AM, 15 kHz) SGNRFR1TDD | 932 206%
10061 | AAB | 5G NR OL (CP-DFDM, TM 3.1, 10 MHz, 64-QaM, 15 kHz2) SGNRFRITOD |90.36 +96%
10982 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, B4.QAM. 15 kHz) SGNRFR1TDD | 840 296 %
10963 | AAB | BG NR DL (CP-OFDM, TM 2.1, 20 MEz, 84-QAM. 15 kHz) SGNRFRITOD | 655 +06%
10964 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 5 MMz, 84.0AM, 30 kHz) SGNRFR1TDD | 829 298%
10965 | AAB | 5G NR OL (CP-OFDM, TM 3.1, 10 MKz, 64-QAM. 30 ktiz) S5GNRFR1TDD |9.37 296 %
10066 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MKz, 84-QAM. 30 kHz) SGNRFRITDD | 655 296%
10967 | AAB | 5G NR DL (CP-OFDM. TM 3.1, 20 Mhtz, 648.QAM. 30 kHz) SGNRFR1TDD | 942 96 %
10968 | AAB | 5G NR DL (CP-DFDM, TM 3.1, 100 MMz, 64-QAM, 30 kRz) SGNRFRITDD | 9549 +96%
10972 | AAB | 5G NR (CP-OFDM, 1 RB, 20 MHz. QPSK, 15 kHz) SGNRFRITODD |[1159 |296%
10873 | AAB | 5G NR (DFT-5-OFDA, 1 RS, 100 MHz, QPSK, 30 kHz) S5GNRFRITOD | 6.06 296%
10974 | AAB | 5G NR (CP-OFDM, 100% RB, 100 Mz, 256-QAM, 30 kHz) 5G NR FR1 TDO 1028 |+96%
10978 | AAA | ULLA BDR ULLA 223 +06%
10979 | AAA | ULLA HORA ULLA 7.02 +96%
10980 | AAA | ULLA HDRE ULLA 882 =96%
10881 | AAA | ULLA HORpe ULLA 1.50 =96%
10982 | AAA | ULLA HORpS ULLA 1,44 296%
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